
Product Categories

Trailers Off Road 

Trailers Road Legal 

Grasscare Equipment

On-Board Sprayers & Electrobroadcasters

System 20 / System 30

System 40

Trailed Sprayers & Spreaders

Livestock Feeders & Liquid Bowsers

Forestry Equipment

Accessories

Welcome to the Logic Parts Manual

Please click onto an area of interest...

Carriage

Contact Us

Parts Returns

Warranty

FRONT  9/7/07  14:18  Page 1



Logic Parts Information

PREVIOUS HOME NEXT

Trailers-Off Road
Product

UET TRAILER

STT TRAILER

SST TRAILER

SMT TRAILERS

SDT TRAILER

TGT TRAILER

OCT TRAILER

ORT TRAILER

DST TRAILER

HUB PARTS

LBT100 BALE TRANSPORTER

TOFF_3  9/7/07  14:23  Page 1



SMT110 Trailer
Ref. Description Part No.

1 Body SMT110-01A
2 Floor SMT110-11A
3 Bolt M6 FBR06030
4 Washer Repair M6 FWR06020
5 Nut Nyloc M6 FNN06
6 Tailboard (inc caps) SMT110-10A
7 Tailboard cap SMT110-22
8 Tailboard Hinge CT106-09A
9 Tailboard pin c/w Retain Wire SMT110-55A

10 Drawbar SMT110-23A
11 Coupling Nato C800
12 Drawbar Fixing Pin SMT100-60A
13 Clip R c/w Retain Wire SMT110-55A
14 Bearing (Inner) BH6006-2RSA
15 Hub SMT110-50A
16 Wheel Stud SA200-1007
17 Bearing (Outer) BH6205-2RSA
18 Washer M16 SA200-1009
19 Nut M16 SA200-1008
20 Cap Honda Wheel Centre SMT100-52
21 Tyre T130

21a Wheel Rim W130
Wheel and Tyre Complete WT130

22 Wheel Nut SA200-1006
23 Spare Wheel Carrier SMT111-01A
24 Wheel Fixing Pin SMT111-03A
25 Washer M12 FWF12
26 Nut Nyloc M12 FNN12
27 Nut Honda Wheel FNH10125
28 Rope Hook SMT112-02
29 Slot Head M5 x 20 FSD05020
30 Washer M5 FWF05
31 Nut Nyloc M5 FNN05
32 Slot Head M5 x 40 FSD05040
33 SMT Tonneau Canvas only SMT112-01A
34 Grease Nipple TA102-03

Logic Parts Information 03-01-01/2

PREVIOUS HOME NEXT

TOFF_3  9/7/07  14:23  Page 2



SMT130 Trailer
Ref. Description Part No.

1 Body SMT110-01A
2 Floor SMT110-11A
3 Bolt M6 FBR06030
4 Washer Repair M6 FWR06020
5 Nut Nyloc M6 FNN06
6 Tailboard (inc caps) SMT110-10A
7 Tailboard cap SMT110-22
8 Tailboard Hinge CT106-09A
9 Tailboard pin c/w Retain Wire SMT110-55A

10 Drawbar SMT110-23A
11 Coupling Nato C800
12 Drawbar Fixing Pin SMT100-60A
13 Clip R c/w Retain Wire SMT110-55A
14 Bearing (Inner) BH6006-2RSA
15 Hub SA200QA
16 Wheel Stud SA200-1007
17 Bearing (Outer) BH6205-2RSA
18 Washer M16 SA200-1009
19 Nut M16 SA200-1008
20 Cap Honda Wheel Centre -SMT100-52
21 Tyre T500

21a Wheel Rim W500
Wheel and Tyre Complete WT500

22 Wheel Nut SA200-1006
28 Rope Hook SMT112-02
29 Slot Head M5 x 20 FSD05020
30 Washer M5 FWF05
31 Nut Nyloc M5 FNN05
32 Slot Head M5 x 40 FSD05040
33 SMT Tonneau SMT112-01A

Canvas only (inc rope)
34 Grease Nipple TA102-03

Logic Parts Information 03-01-02/2

PREVIOUS HOME NEXT

TOFF_3  9/7/07  14:23  Page 3



SMT140 Trailer
Ref. Description Part No.

1 Body SMT110-01A
2 Floor SMT110-11A
3 Bolt M6 FBR06030
4 Washer Repair M6 FWR06020
5 Nut Nyloc M6 FNN06
6 Tailboard (inc caps) SMT110-10A
7 Tailboard cap SMT110-22
8 Tailboard Hinge CT106-09A
9 Tailboard pin c/w Retain Wire SMT110-55A

10 Drawbar SMT110-23A
11 Coupling Nato C800
12 Drawbar Fixing Pin SMT100-60A
13 Clip R c/w Retain Wire SMT110-55A
14 Bearing (Inner) BH6006-2RSA
15 Hub SMT110-50A
16 Wheel Stud SMT140-01
17 Bearing (Outer) BH6205-2RSA
18 Washer M16 SA200-1009
19 Nut M16 SA200-1008
20 Cap Honda Wheel Centre SMT110-52
21 Wheel and Tyre Complete WT131
22 Wheel Nut Honda FNH10125
23 Spare Wheel Carrier SMT111-01
24 Wheel Fixing Pin SMT111-03
25 Washer M12 FWF12
26 Nut Nyloc M12 FNN12
27 Rope Hook SMT112-02
28 Slot Head M5 x 20 FSD05020
29 Washer M5 FWF05
30 Nut Nyloc M5 FNN05
31 Slot Head M5 x 40 FSD05040
32 SMT Tonneau Canvas only SMT112-01A
33 Grease Nipple TA102-03

Logic Parts Information 03-01-03/2

PREVIOUS HOME NEXT

TOFF_3  9/7/07  14:23  Page 4



One Piece Axle
For CT, RT, TRAILERS

Ref. Description Part No.

1 Hub complete SAX750-1005
2 Wheel Bolt SAX750-1007
3 Seal inner SAX750-1006
4 Bearing inner BH5449
5 Bearing outer BH1749
6 Dust cap SAX750-1001
7 Complete Axle SAX750

(1550mm Wide)
7 “          “     (1605mm Wide) SAX751
7 “          “     (1700mm Wide) SAX752
8 Wheel & Tyre (165 x 13) WT630
8 Wheel & Tyre (195/60 x 14) WT740

Off Road Axles
For OCT, ORT, TRAILERS

Ref. Description Part No.

1 Axle (Single Axle) SAX100
2 Axle (Tandem Axle) SAX200
3 Stub Axle (Single Axle) SA135D
4 Tandem Axle Beam TA101
5 Mounting Bush TA104
6 Wheel & Tyre  (22/11 x 8) WT500

“           “  (25/12 x 9) WT810
“           “  (25/10 x 12) WT811

Logic Parts Information 03-02-01/2

PREVIOUS HOME NEXT

TOFF_3  9/7/07  14:23  Page 5



Wheel Hub
For CT, RT, DST, RTT, RST, TRAILERS

SU200B, SU300B, SU900B, Suspension Units
(Up until February 1990- Identified by 54mm
PLASTIC Dust Cap)

Ref. Description Part No.

1 Hub complete (N/L/S) SU200-1008
2 Stud wheel SU200-1005
3 Nut wheel SU200-1006
4 Bearing spacer SU200-1009
5 Seal inner SU200-1007
6 Bearing inner BH1205
7 Bearing outer BH1205
8 Washer,Nut-castle,Split pin SU200-1010
9 Dust cap 54mm SU200-1011

SU200B Suspension Unit
(Identified by 40mm PLASTIC Dust Cap)

Ref. Description Part No.

1 Hub complete SU100-1008
2 Stud wheel SU200-1005
3 Nut wheel SU200-1006
4 Bearing inner BH6205 2RS
5 Bearing outer BH6205 2RS
6 Washer, Nut-castle, Split pin SU200-1010
7 Dust cap 40mm SU100-1005

Logic Parts Information 03-02-02/2

PREVIOUS HOME NEXT

TOFF_3  9/7/07  14:23  Page 6



Wheel Hub
For UET,STT,SST,SMT,SDT,TGT,OCT,ORT  TRAILERSs

SA100
(Up until 1987- Identified by 35mm METAL Dust Cap)

Ref. Description Part No.

1 Hub complete SA100
2 Stud wheel SA135-1013
3 Nut wheel SA135-1012
4 Oil seal SA100-1006
5 Bearing inner BH4019
6 Bearing outer BH4808
7 Nut-castle,Split pin SA100-1009
8 Dust cap 35mm SA100-1010

SA130
(Up until 1989, Identified by 43mm METAL Dust Cap)

Ref. Description Part No.

1 Hub complete SA130
2 Stud wheel SA135-1013
3 Nut wheel SA135-1012
4 Oil seal SA135-1006
5 Bearing inner BH4016
6 Bearing outer BH4019
7 Nut-castle, Split pin SA135-1009
8 Dust cap 43mm SA135-1010

Logic Parts Information 03-02-03/2

PREVIOUS HOME NEXT

TOFF_3  9/7/07  14:23  Page 7



Wheel Hub
For UET,STT,SST,SMT,SDT,TGT,OCT,ORT TRAILERS

SA200
(Identified by 52mm PLASTIC Dust Cap)

Ref. Description Part No.

1 Hub complete SA200
2 Stud wheel SA200-1007
3 Nut wheel SA200-1006
4 Oil seal SA200-1005
5 Bearing inner BH6006 2RS
6 Bearing outer BH6205 2RS
7 Washer SA200-1009
8 Nut SA200-1008
9 Dust cap 52mm SA200-1010

SA135
(Identified by 47mm METAL Dust Cap)

Ref. Description Part No.

1 Hub complete SA135
2 Stud wheel SA135-1013
3 Nut wheel SA135-1012
4 Oil seal SA135-1006
5 Bearing inner BH1205
6 Bearing outer BH1204
7 Nut-castle, Split pin SA135-1009
8 Dust cap 47mm SA135-1011

Logic Parts Information 03-02-04/2

PREVIOUS HOME NEXT

TOFF_3  9/7/07  14:23  Page 8



LBT100 Bale Transporter

Logic Parts Information 03-03-01/2

PREVIOUS HOME NEXT

Ref. Description Part No.

1 Bale Cradle Assembly LBT101-01A
2 Drawbar Assembly LBT100-02A
3 Winch Mounting Assembly LBT100-03A
4 Winch 1800 LBS LBT100-12
5 Strap Guide LBT101-03
6 Connecting Link Assembly LBT101-03A
7 Stub Axle Drilled 40mm Square SA140D
8 WL/TY 23 X 10.5-12 All Trail - W811 WT831
9 Coupling Assembly CMA600-01A

10 Draw Tube CM100-04
11 Nylon Bush CM100-03A
12 Thrust Washer CM100-01A
13 Coupling Unit CMA600
14 Insert Plastic 40 X 40 X 26-4mm FIP040040
16 Jack Pin GDS200-122
17 Clip R3 X 54 SSA2 FCG03054SS
18 Strap Guide Rear LBT101-23
19 Ratchet Heavy Duty LBT101-22
20 Strap: Tipping Adaptor LBT101-26
21 Strap: Connecting Loop LBT101-21
22 Strap: Winch 5mtr C/W Hook LBT101-19
23 S/Screw M10 X 25, FSH10025,

Flat Washers X 2, Nyloc Nut FWF10, FNN10
24 S/Screw M10 X 30, FSH10030, 

Flat Washers X 2, Nyloc Nut FWF10, FNN10
25 Bolt M12 X 65, Nyloc Nut FBH12065, FNN12
26 Bolt M12 X 70, Nyloc Nut FBH12070, FNN12
27 Bolt M12 X 100, FBH12100, 

Flat Washers X 2, Nyloc Nut FWF12, FNN12
28 Bolt M12 X 80, FBH12080, 

Flat Washers X 2, Nyloc Nut FWF12, FNN12
29 Bolt M10 X 80, FBH10080, 

Flat Washers X 2, Nyloc Nut FWF10, FNN10
30 Spring Bolt Kit MSU-S006
31 Jack Assembly LBT100-14A
32 Seal SA140-1006
33 Bearing Inner Taper BH1206
34 Bearing Outer Taper BH1205
35 Castle Nut SA135-1009
36 End Cap 52mm SA200-1010
37 Wheel Nut SA135-1012

TOFF_3  9/7/07  14:23  Page 9



Logic Parts Information

PREVIOUS HOME NEXT

Trailers-Road Legal
Product

CT/ RT740 TRAILER

HT625 TRAILER

RT625 TRAILER

RT741 TRAILER

DST TRAILER

RTT TRAILER

RST TRAILER

EBT TRAILER

LT TRAILER

HUB PARTS

VT TRANSPORTER TRAILER

XT100 TRAILER

TRLEG_4  9/7/07  14:27  Page 1



RT/CT 740/630 - Trailer Body
Ref. Description Part No.

1 Body  RT RT100-01A
“CT CT100-01A

2 Set of floor planksRT RT100-06
“       “              CT CT100-06

3 Cup Squares M8 x 40 FBC08040
4 Washer Spring M8 FWS08
5 Washer Flat M8 FWF08
6 Set Stud M8 x 20 FSH08020
7 Washer Repair M8 FWR08020
8 Metal Loading Ramp CT106
9 Clip ‘R’ FCG04076

10 Anti loose fastener FPD35
11 Lynch Pin FPL06
12 Nut Nyloc M12 FNN12
13 Bolt M12 x 30 FBH12030
14 Axle Suspension 750Kg SAX750
15 Washer Flat M12 FWF12
16 Nut Nyloc M8 FNN08

17a Mudguard R/H MG240RH
17b Mudguard L/H MG240LH

18 Triangle LB201
19 Bolt Roofing M6 x 20 FBR06020
20 Washer Repair M6 FWR06020
21 Nut Nyloc M6 FNN06
22 Insert Plastic FIP040040

Logic Parts Information 04-01-01/2

PREVIOUS HOME NEXT

TRLEG_4  9/7/07  14:27  Page 2



RT/CT 740/630 - Trailer Body
Ref. Description Part No.

23 Swivel Hitch Housing CM200-01A
24 Bolt M12 x 90 FBH12090
25 Swivel Hitch Draw Tube CM100-04
26 Swivel Hitch Nylon Bush CM100-03A
27 Swivel Hitch Thrust Washer CM100-01A
28 Bolt M12 x 65 FBH12065
29 Coupling CM210
30 Bolt Security Kit CM210-1001
31 Bolt M12 x 70 FBH12070
32 Seal SAX750-1006
33 Bearing Inner BH5449
34 Hub SAX750-1005
35 Bearing Outer BH1749
36 Washer SAX750-1003
37 Nut Castle SAX750-1002
38 Dust Cap SAX750-1001
39 Split Pin SAX750-1004
40 Wheel/Tyre 195/60x14 WT740

Wheel Rim only W740
Tyre Only T740

41 Wheel Bolt SAX750-1007

Logic Parts Information 04-01-02/2

PREVIOUS HOME NEXT

TRLEG_4  9/7/07  14:27  Page 3



RT/CT 740/630 - Trailer Electrics
Ref. Description Part No.

1 Light Board LB300
2 Junction Box LB320-1002
3 7 Core Wire (per metre) ME-C009
4 7 Pin Plug ME-P001
5 Marker Light LB320-1003
6 Bolt M8 x 40 FBH08040
7 Washer Repair M8 FWR08020
8 Washer Flat M8 FWF08
9 Nut Nyloc M8 FNN08

NOT SHOWN
Cable Clips FCC10
Pop Rivets FCP0512

OPTIONAL EXTRAS NOT SHOWN
Jockey Wheel RT710-01
Prop Stands (Each) RT710-02
Jockey Wheel mounting kit CT113
Wheel /Tyre 165x13 WT630
Wheel Rim Only W630
Tyre Only T630
Mudguard R/H to fit WT630 MG220RH
Mudguard L/H to fit WT630 MG220LH

Logic Parts Information 04-01-03/2

PREVIOUS HOME NEXT

TRLEG_4  9/7/07  14:27  Page 4



HT625 BMS Trailer - Body
Ref. Description Part No.

1 Body HT100X
2 Floor Planks Set HT100-17
3 Cup Squares M8 x 40 FBC08040
4 Washer Flat M8 FWF08
5 Washer Spring M8 FWS08
6 Nut Nyloc M8 FNN08
7 Metal Loading Ramp HT106
8 Anti-Loose Fastener FPD35
9 Lynch Pin FPL06

10 Light Guard HT100-04A
11 Bolt M12 x 30 FBH12030
12 Washer Flat M12 FWF12
13 Nut Nyloc M12 FNN12
14 Axle Suspension Braked SAX999B

15a Mudguard L/H MG220LH
15b Mudguard R/H MG220RH

16 Set Stud M8 x 20 FSH08020
17 Washer Repair M8 FWF08020
18 Nut Nyloc M8 FNN08
19 Triangle LB201
20 Bolt Roofing M6 x 20 FBR06020
21 Washer Flat M6 FWF06
22 Nut Nyloc M6 FNN06

Logic Parts Information 04-02-01/2

PREVIOUS HOME NEXT

TRLEG_4  9/7/07  14:27  Page 5



HT625 BMS Trailer - Body
Ref. Description Part No.

23 Prop Stand RT710-02
24 Bolt M10 x 30 FBH10030
25 Washer M10 FWF10
26 Nut Nyloc M10 FNN10
27 Bolt M12 x 90 FBH12090
28 Clamp Assembly Complete J101
29 Jockey Wheel Complete J100
30 Wheel/Tyre WT625

Wheel Rim Only W625
Tyre Only T625

31 Bolt M8 x 55 FBH08055
32 Insert Plastic FIP040040
33 Coupling Complete C625
34 Complete Axle SAX999B
35 Brake Rod HT112
36 Compensator bar SAX999B-1018
37 Nut plain M10 FNP10

Logic Parts Information 04-02-02/2

PREVIOUS HOME NEXT

TRLEG_4  9/7/07  14:27  Page 6



HT625 BMS Trailer - Coupling
Ref. Description Part No.

1 Body C625-1001
2 Rear Bush C625-1002
3 Front Bush C625-1003
4 Tube C625-1004
5 Spacing Bush C625-1005
6 Bolt M12 x 75 FSH12075
7 Nut Nyloc M12 FNN12
8 Buffer C625-1006
9 Damper C625-1007

10 Damper Bolt C625-1008
11 Washer C625-1009
12 Nut Nyloc M12 FNN12
13 Gaiter C625-1010
14 Coupling Head C625-1011
15 Cover Plate C625-1012
16 Grease Nipple C625-1013
17 Handbrake Lever C625-1014
18 Pivot Pin C625-1015
19 Washer C625-1016
20 Nut Nyloc M12 FNN12
21 Overrun Lever Assy C625-1018
23 Breakaway Cable C625-1019
24 Burst Ring C625-1020

Logic Parts Information 04-02-03/2

PREVIOUS HOME NEXT

TRLEG_4  9/7/07  14:27  Page 7



HT625 BMS Trailer - Brakes
Ref. Description Part No.

1 Backplate / Axle complete SAX999B
2 Oil Seal SAX999B-1001
3 Brake Shoe SAX999B-1002
4 Pressure Spring SAX999B-1003
5 Expanding Clutch SAX999B-1004
6 Tension Spring SAX999B-1005
7 Bearing Inner BH7048
8 Brake Drum SAX999B-1006
9 Bearing Outer BH1949

10 Nut Castle (M18) SAX750-1002
11 Split Pin  4mm x 28mm SAX750-1004
12 Grease Cap SAX750-1001
13 Transmission Lever L/H SAX999B-1007

13a Transmission Lever R/H SAX999B-1008
14 Pivot pin SAX999B-1009
15 Split Pin 4mm x 20mm SAX999B-1017

16-19 Adjuster Assy SAX999B-1010
20 Cover SAX999B-1011
21 Screw SAX999B-1012
22 Cover Plate SAX999B-1013
23 Bush SAX999B-1014
24 Bowden Cable SAX999B-1015
25 Bowden Cable Link SAX999B-1016
26 Wheel Bolt SAX750-1007

Logic Parts Information 04-02-04/2

PREVIOUS HOME NEXT

TRLEG_4  9/7/07  14:27  Page 8



HT625 BMS Trailer - Electrics
Ref. Description Part No.

1 Light Board LB320-1001
2 Junction Box LB320-1002
3 7 Core Wire (per metre) ME-C009
4 7 Pin Plug ME-P001
5 Marker Light LB320-1003
6 Bolt M8 x 40 FBH08040
7 Washer Repair M8 FWR08020
8 Washer Flat M8 FWF08
9 Nut Nyloc M8 FNN08

NOT SHOWN
Cable Clips FCC10
Pop Rivets FCP0512

Logic Parts Information 04-02-05/2

PREVIOUS HOME NEXT

TRLEG_4  9/7/07  14:27  Page 9



RT625MS / RT625M Trailer - Body
Ref. Description Part No.

1 Body RT100-01A
2 Set of floor planks RT100-06
3 Cup Squares M8 x 40 FBC08040
4 Washer Spring M8 FWS08
5 Washer Flat M8 FWF08
6 Set Stud M8 x 20 FSH08020
7 Washer Repair M8 FWR08020
8 Metal Loading Ramp CT106
9 Clip ‘R’ FCG04076

10 Anti loose fastener FPD35
11 Lynch Pin FPL06
12 Nut Nyloc M12 FNN12
13 Bolt M12 x 30 FBH12030
14 Axle Suspension 750Kg SAX750
15 Washer Flat M12 FWF12
16 Nut Nyloc M8 FNN08

17a Mudguard R/H MG220RH
17b Mudguard L/H MG220LH

18 Triangle LB201
19 Bolt Roofing M6 x 20 FBR06020
20 Washer Repair M6 FWR06020
21 Nut Nyloc M6 FNN06
22 Insert Plastic FIP040040

Logic Parts Information 04-03-01/2

PREVIOUS HOME NEXT

TRLEG_4  9/7/07  14:27  Page 10



RT625MS / RT625M Trailer - Body
Ref. Description Part No.

23 Swivel Hitch Housing CM200-01A
24 Bolt M12 x 90 FBH12090
25 Swivel Hitch Draw Tube CM100-04
26 Swivel Hitch Nylon Bush CM100-03A
27 Swivel Hitch Thrust Washer CM100-01A
28 Bolt M12 x 65 FBH12065
29 Coupling CM210
30 Bolt Security Kit CM210-1001
31 Bolt M12 x 70 FBH12070
32 Seal SAX750-1006
33 Bearing Inner BH5449
34 Hub SAX70-1005
35 Bearing Outer BH1749
36 Washer SAX750-1003
37 Nut Castle SAX750-1002
38 Dust Cap SAX750-1001
39 Split Pin SAX750-1004
40 Wheel/Tyre WT630

Wheel Rim only W630
Tyre Only T630

41 Wheel Bolt SAX750-1007

OPTIONAL EXTRAS NOT SHOWN
Jockey Wheel RT710-01
Prop Stands (Each) RT710-02
Jockey Wheel mounting kit CT113
Coupling Complete CM200
(non security)

Logic Parts Information 04-03-02/2

PREVIOUS HOME NEXT

TRLEG_4  9/7/07  14:27  Page 11



RT625MS / RT625M Trailer - Electrics
Ref. Description Part No.

1 Light Board LB300
2 Junction Box LB320-1002
3 7 Core Wire (per metre) ME-C009
4 7 Pin Plug ME-P001
5 Marker Light LB320-1003
6 Bolt M8 x 40 FBH08040
7 Washer Repair M8 FWR08020
8 Washer Flat M8 FWF08
9 Nut Nyloc M8 FNN08

NOT SHOWN
Cable Clips FCC10
Pop Rivets FCP0512

Logic Parts Information 04-03-03/2

PREVIOUS HOME NEXT

TRLEG_4  9/7/07  14:27  Page 12



RT741 Trailer - Body
Ref. Description Part No.

1 Body  RT RT101-01A
2 Set of floor planks RT RT101-08
3 Cup Squares M8 x 40 FBC08040
4 Washer Spring M8 FWS08
5 Washer Flat M8 FWF08
6 Set Stud M8 x 20 FSH08020
7 Washer Repair M8 FWR08020
8 Metal Loading Ramp RT206
9 Clip ‘R’ FCG04076

10 Anti loose fastener FPD35
11 Lynch Pin FPL06
12 Nut Nyloc M12 FNN12
13 Bolt M12 x 30 FBH12030
14 Axle Suspension 750Kg SAX752
15 Washer Flat M12 FWF12
16 Nut Nyloc M8 FNN08

17a Mudguard R/H MG240RH
17b Mudguard L/H MG240LH

18 Triangle LB201
19 Bolt Roofing M6 x 20 FBR06020
20 Washer Repair M6 FWR06020
21 Nut Nyloc M6 FNN06
22 Insert Plastic FIP040040

Logic Parts Information 04-04-01/2

PREVIOUS HOME NEXT

TRLEG_4  9/7/07  14:27  Page 13



RT741 Trailer - Body
Ref. Description Part No.

23 Swivel Hitch Housing CM200-01A
24 Bolt M12 x 90 FBH12090
25 Swivel Hitch Draw Tube CM100-04
26 Swivel Hitch Nylon Bush CM100-03A
27 Swivel Hitch Thrust Washer CM100-01A
28 Bolt M12 x 65 FBH12065
29 Coupling CM210
30 Bolt Security Kit CM210-1001
31 Bolt M12 x 70 FBH12070
32 Seal SAX750-1006
33 Bearing Inner BH5449
34 Hub SAX750-1005
35 Bearing Outer BH1749
36 Washer SAX750-1003
37 Nut Castle SAX750-1002
38 Dust Cap SAX750-1001
39 Split Pin SAX750-1004
40 Wheel/Tyre 195/60x14 WT740

Wheel Rim only W740
Tyre Only T740

41 Wheel Bolt SAX750-1007

Logic Parts Information 04-04-02/2

PREVIOUS HOME NEXT

TRLEG_4  9/7/07  14:27  Page 14



RT741 Trailer - Electrics
Ref. Description Part No.

1 Light Board LB302
3 7 Core Wire (per metre) ME-C009
4 7 Pin Plug ME-P001
6 Bolt M8 x 40 FBH08040
7 Washer Repair M8 FWR08020
8 Washer Flat M8 FWF08
9 Nut Nyloc M8 FNN08

NOT SHOWN
Cable Clips FCC10
Pop Rivets FCP0512

OPTIONAL EXTRAS NOT SHOWN
Jockey Wheel RT710-01
Prop Stands (Each) RT710-02
Jockey Wheel mounting kit CT113
Wheel /Tyre 165x13 WT630
Wheel Rim Only W630
Tyre Only T630

Logic Parts Information 04-04-03/2

PREVIOUS HOME NEXT

TRLEG_4  9/7/07  14:27  Page 15



One Piece Axle
For CT, RT, TRAILERS

Ref. Description Part No.

1 Hub complete SAX750-1005
2 Wheel Bolt SAX750-1007
3 Seal inner SAX750-1006
4 Bearing inner BH5449
5 Bearing outer BH1749
6 Dust cap SAX750-1001
7 Complete Axle SAX750

(1550mm Wide)
7 “          “     (1605mm Wide) SAX751
7 “          “     (1700mm Wide) SAX752
8 Wheel & Tyre (165 x 13) WT630
8 Wheel & Tyre (195/60 x 14) WT740

Off Road Axles
For CT, RT, TRAILERS

Ref. Description Part No.

1 Axle (Single Axle) SAX100
2 Axle (Tandem Axle) SAX200
3 Stub Axle (Single Axle) SA135D
4 Tandem Axle Beam TA101
5 Mounting Bush TA104
6 Wheel & Tyre  (22/11 x 8) WT500

“           “  (25/12 x 9) WT810
“           “  (25/10 x 12) WT811

Logic Parts Information 04-05-01/2

PREVIOUS HOME NEXT

TRLEG_4  9/7/07  14:27  Page 16



Wheel Hub
For CT, RT, DST, RTT, RST, TRAILERS

SU200B, SU300B, SU900B, Suspension Units
(Up until February 1990- Identified by 54mm
PLASTIC Dust Cap)

Ref. Description Part No.

1 Hub complete (N/L/S) SU200-1008
2 Stud wheel SU200-1005
3 Nut wheel SU200-1006
4 Bearing spacer SU200-1009
5 Seal inner SU200-1007
6 Bearing inner BH1205
7 Bearing outer BH1205
8 Washer,Nut-castle,Split pin SU200-1010
9 Dust cap 54mm SU200-1011

SU200B Suspension Unit
(Identified by 40mm PLASTIC Dust Cap)

Ref. Description Part No.

1 Hub complete SU100-1008
2 Stud wheel SU200-1005
3 Nut wheel SU200-1006
4 Bearing inner BH6205 2RS
5 Bearing outer BH6205 2RS
6 Washer, Nut-castle, Split pin SU200-1010
7 Dust cap 40mm SU100-1005

Logic Parts Information 04-05-02/2

PREVIOUS HOME NEXT

TRLEG_4  9/7/07  14:27  Page 17



Wheel Hub
For UET,STT,SST,SMT,SDT,TGT,OCT,ORT  TRAILERSs

SA100
(Up until 1987- Identified by 35mm METAL Dust Cap)

Ref. Description Part No.

1 Hub complete SA100
2 Stud wheel SA135-1013
3 Nut wheel SA135-1012
4 Oil seal SA100-1006
5 Bearing inner BH4019
6 Bearing outer BH4808
7 Nut-castle,Split pin SA100-1009
8 Dust cap 35mm SA100-1010

SA130
(Up until 1989, Identified by 43mm METAL Dust Cap)

Ref. Description Part No.

1 Hub complete SA130
2 Stud wheel SA135-1013
3 Nut wheel SA135-1012
4 Oil seal SA135-1006
5 Bearing inner BH4016
6 Bearing outer BH4019
7 Nut-castle, Split pin SA131009
8 Dust cap 43mm SA135-1010

Logic Parts Information 04-05-03/2

PREVIOUS HOME NEXT

TRLEG_4  9/7/07  14:27  Page 18



Wheel Hub
For UET,STT,SST,SMT,SDT,TGT,OCT,ORT TRAILERS

SA200
(Identified by 52mm PLASTIC Dust Cap)

Ref. Description Part No.

1 Hub complete SA200
2 Stud wheel SA200-1007
3 Nut wheel SA200-1006
4 Oil seal SA200-1005
5 Bearing inner BH6006 2RS
6 Bearing outer BH6205 2RS
7 Washer SA200-1009
8 Nut SA200-1008
9 Dust cap 52mm SA200-1010

SA135
(Identified by 47mm METAL Dust Cap)

Ref. Description Part No.

1 Hub complete SA135
2 Stud wheel SA135-1013
3 Nut wheel SA135-1012
4 Oil seal SA135-1006
5 Bearing inner BH1205
6 Bearing outer BH1204
7 Nut-castle, Split pin SA135-1009
8 Dust cap 47mm SA135-1011

Logic Parts Information 04-05-04/2

PREVIOUS HOME NEXT

TRLEG_4  9/7/07  14:27  Page 19



VT Transporter Trailer - WA

Logic Parts Information 04-06-01/2

PREVIOUS HOME NEXT

Ref. Description Part No.

01 Main Body Assembly VT100-01A
02 Rail Side Assembly L/H VT109-04LA

Rail Side Assembly R/H VT109-04RA
03 Front Rail Assembly VT109-03A
04 Tailgate Assembly VT106-03A
05 Light Mounting Bracket L/H VT100-15LA

Light Mounting Bracket R/H VT100-15RA
06 Drawbar Assembly VT100-20
07 Front Corner Fixing R/H VT102-03RA

Front Corner Fixing L/H VT102-03LA
08 Mudguard Panel R/H MG280-04

Mudguard Panel L/H MG280-03
09 Inner Mudguard Panel MG280-05
10 Axle SAX1301B
11 WL/TY 195 x 70R14 Dunlop – W740 WT760
12 Junction Box ME-J002
13 Rivet Screw Plastic 5 mm FRP05011
14 Clip Cable/Panel Fastener FCC12
15 Coupling AL-KO 950kg – 1600kg C625
16 Brake Rod SAX1301B-1001
17 Jockey Wheel C/W Clamp RT710-01
18 Propstand C/W Bracket 30” x 48 m RT710-02
19 Birch Plywood 18 mm 2995 x 1750 MW-BP181
20 Light Board Triangle LB201
33 Lamp Cluster L/H ME-L100-1001

Lamp Cluster R/H ME-L100-1002

TRLEG_4  9/7/07  14:27  Page 20



VT Transporter Trailer - WA

Logic Parts Information 04-06-02/2

PREVIOUS HOME NEXT

Ref. Description Part No.

OPTIONS
21 Ext: Side Panel VT102-02
22 Ext: Front Panel 300 mm VT102-01
23 Panel Brace 300 mm VT102-05

FASTENERS
25 Rivet Mono 6.5 mm x 14 mm FRP06014
26 Rivit Expansion Plastic FRP06012
27 Bolt M10 x 70, Flat Washers, Nyloc Nut FBH10070,

FWF10, FNN10
28 S/Screw M8 x 20, FSH08020

Flat Washers, Nyloc Nut FWF08, FNN08
29 S/Screw M12 x 25, FSH12025, 

Flat Washers, Nyloc Nut FWF12,FNN12
30 S/Screw M10 x 20, FSH10020, 

Flat Washers, Nyloc Nut FWF10,FNN10
31 Bolt M12 x 100, Flat Washers, Nyloc Nut FBH12100,

FWF12,FNN12
32 Rivet Pop 6.4mm x 30 FRP06030
34 Pin Droplink Assembly 35 mm FPD35

TRLEG_4  9/7/07  14:27  Page 21



VT Transporter Trailer - WA2
Ref. Description Part No.

01 Backplate Welded L/H SAX1301B-1002
Backplate Welded R/H SAX1301B-1003

02 Detachable Bowden SAX1301B-1004
Outer Cable: 1020 MM

03 Cable Eye SAX1301B-1005
04 Reverse Lever Spring SAX1301B-1006
05 Reverse Lever L/H SAX1301B-1007

Reverse Lever R/H SAX1301B-1008
06 Brake Shoe SAX1301B-1009
07 Pull-Off Spring SAX1301B-1010
08 Expanding Clutch SAX1301B-1011
10 Brake Drum Complete SAX1301B-1012

100 x 4/M12 x 1.5
13 Flange Nut SAX1301B-1013
14 Dust Cap SAX1301B-1014
15 Wheelbolt Conical M12 X 1.5 SAX1301B-1015
18 Bearing Bolt SAX1301B-1016
19 Split Pin 4 X 20 – DIN 94 SAX1301B-1017
20 Shoe Retaining Spring SAX1301B-1018
22 Adjuster Assembly Complete SAX1301B-1019
25 Plastic Plug SAX1301B-1020
26 Cover Plate SAX1301B-1021
27 Bowden Cable Shell SAX1301B-1022
31 Stub Axle SAX1301B-1023
34 Bolt (Single Use Only) SAX1301B-1024

M20 X 60 DIN 

Logic Parts Information 04-06-03/2

PREVIOUS HOME NEXT

TRLEG_4  9/7/07  14:27  Page 22



XT Trailer Range
Ref. Description Part No.

01 Side Panel 300 High L/H XT102-02L
02 Side Panel 300 High R/H XT102-02R
03 Front Panel 300 High XT102-01
04 Rear Cross Member Assembly XT100-04A
05 Axle Alko Unbraked SAX753

750kg 1315 MMS  
05 Axle Alko Braked SAX992B,

1000kg 1315 MM, Balance Bar SAX992B-1001
06 WL/TY 195 x 60 WT740

R14 Dunlop – W740
06 WL/TY 20.5 X 8.0 – WT610

10 Kings – W610
06 WL/TY 165R13 82T WT630

Hanhkook – W630
06 WL/TY 22 x 1100-8 WT500

Carlisle – W500
06 WL/TY 25 x 10-12 WT801

Traksmax – W801
07 Mudguard L/H Metal MG241LH

to suit WT740
07 Mudguard R/H Metal MG241RH

to suit WT740
07 Mudguard L/H Plastic MGP251LH
07 Mudguard R/H Plastic MGP251RH
07 Mudguard L/H Metal MG221LH
07 Mudguard R/H Metal MG221RH
08 Front Corner Fixing L/H XT102-03LA
09 Front Corner Fixing R/H XT102-03RA
10 Spare Wheel Assembly WB101-02A
11 Birch Plywood MW-BP182

18 MM 2250 X 1310
12 Floor Cap Rear XT100-03
13 Screw C/Sunk S/Tap FSC14125

14G X 11⁄4 Type B
14 Light Mounting Bracket R/H VT100-15RA
14 Light Mounting Bracket L/H VT100-15LA
15 Drop lock, Flat Washer, FPD35, FWF12,

Nyloc Nut FNN12

Logic Parts Information 04-07-01/2

PREVIOUS HOME NEXT

TRLEG_4  9/7/07  14:27  Page 23



XT Trailer Range
Ref. Description Part No.

16 Light Board Triangle, LB201
17 Rivet Expansion Plastic (5.5mm) FRP06012
18 S/Screw M10 X 60, FSH10060,

Flat Washers, Nyloc Nut FWF10, FNN10
19 Insert Plastic FIP040040

40 X 40 X 26-4 MM
20 Jockey Wheel/ RT710-1001

Propstand Clamp 48 MM
21 Jockey Wheel RT710-01
22 Propstand RT710-02
23 Coupling 50 MM C900

H/D Winterhoff
24 Coupling Alko 950kg – 1600kg C625
25 Bolt M12 X 65, Flat Washers, FBH12065,

Nyloc Nut FWF12, FNN12
26 Bolt M12 X 70, FBH12065,

Flat Washers, Nyloc Nut FWF12, FNN12
27 Thrust Washer CM100-01A
28 Nylon Bush CM100-03A
29 Drawtube CM100-04
30 Drawbar Assembly XT100 XT100-20A
31 XT Coupling Swivel Hitch Bolt CM230-01A
32 Secondary Coupling Cable C901
33 Secondary Coupling Skid C902
34 Bolt M12 X 80, FBH12080,

Flat Washers, Nyloc Nut FWF12, FNN12
35 Brake Rod C/W Support Tube SAX992B-1002
36 Nut Plain M10 FNP10
37 Tandem Axle Assembly TA101
38 Pin Spiral M10 X 60 MM FPS10060
39 Thrust Washer TA101-06A
40 Mounting Assembly TA104
41 Bolt M12 X 60, FBH12060, 

Flat Washers, Nyloc Nut FWF12, FNN12
42 Axle Assembly SAX400

Logic Parts Information 04-07-02/2

PREVIOUS HOME NEXT

TRLEG_4  9/7/07  14:27  Page 24



XT Trailer Range
Ref. Description Part No.

43 Stub Axle SA135 Drilled SA135D
44 Wheel Nut SA135-1012
56 S/Screw M6 X 25, FSH06025, 

Flat Washers, Nyloc Nut FWF06, FNN06
57 S/Screw M8 X 25, FSH08025, 

Flat Washers, Nyloc Nut FWF08, FNN08
58 Hook Rope Bolt On MSU-H002 
59 Collar Bolt 1⁄4 X 1⁄8 FCB06010, FCB06
60 Mounting Plate Assembly WB101-02A
61 Wheel Stud SA200-1007
62 Wheel Nut SA200-1006
63 S/Screw M8 X 25, FSH08025, 

Flat Washers, Nyloc Nut FWF08, FNN08
64 Clamping Plate XT101-04
65 S/Screw M12 X 30, FSF12030,

Flat Washers, Nyloc Nut FWF12, FNN12
66 Dust Cap SA200-1010
67 Wheel Bolt SAX750-1007
68 Sticker ATV Equip – Large WS01
69 Sticker XT100 WS133
70 Sticker Keep Wheel Nuts Tight WS103
71 Sticker Read Operators Manual WS68
72 Sticker Design Right WS36
73 Manufactures Plate Universal, WP05, FRP03010

Rivet 1⁄8 x 3⁄8
74 Sticker Serno/Plate 2 X 3⁄4 WS64

Logic Parts Information 04-07-03/2

PREVIOUS HOME NEXT

TRLEG_4  9/7/07  14:27  Page 25



XT Trailer Range
Ref. Description Part No.

75 Ladder Rack XT101
76 Extended Head Board XT105-01A
77 Divider Gate Assembly OXT109-01A
78 Spring Bolt MSU-S008

Assembly Complete
79 S/Screw M6 X 15, FSH06015, 

Flat, Washers, Nyloc Nut FWF06, FNN06
80 Top Hinge Flat OXT109-06A
81 S/Screw M6 X 25, FSH06025, 

Flat, Washers, Nyloc Nut FWF06, FNN06
82 Door Hinge Pin OXT109-05A
83 Top Hinge Bracket OXT109-07A
84 Bolt M8 X 55, FBH08055, 

Flat Washers, Nyloc Nut FWF08, FNN08
85 Front Drop Lock Bracket XT202-01A
86 S/Screw M8 X 20, FSH08020, 

Flat Washers, Nyloc Nut FWF08, FNN08
87 Side Panel R/H XT203-01A
87 Side Panel L/H XT203-01A
88 High Side Rear Corner Post R/H XT202-09RA
88 High Side Rear Corner Post L/H XT202-09LA

Logic Parts Information 04-07-04/2

PREVIOUS HOME NEXT

TRLEG_4  9/7/07  14:27  Page 26



XT Trailer Range
Ref. Description Part No.

89 Ramp Tailgate Panel Type XT116
90 Loading Ramp XT106
91 Ext Tailgate 900 MM (Wood OXT104
92 Tailgate Bracket R/H OXT103-02RA
92 Tailgate Bracket L/H OXT103-02LA
93 Tailgate C/W Stock Door OXT108
94 Tailgate Capping, ORT204-05,

Rivet 3⁄16 X 1⁄2 FRP05012
95 Plywood Door OXT108-10A

855 X 655 X 18 MM
96 Door Hinge Assembly OXT108-05A
97 Bolt M6 X 45, FBH06045,

Flat Washers, Nyloc Nut FWF06, FNN06
98 Tailgate 300 MM (Steel) OXT103
99 High Side Mesh Panel R/H X XT20  2-1001
99 High Side Mesh Panel L/H XT202-1002

100 Bolt/Nut Roofing M6 X 30 FBR06030

Logic Parts Information 04-07-05/2

PREVIOUS HOME NEXT

TRLEG_4  9/7/07  14:27  Page 27



XT Trailer Range
Ref. Description Part No.

45 Light Kit – XT Trailer Complete ME-L101
46 7 Pin Plug ME-L101-1001
47 7 Pin Plug Cable 3800 MM ME-L101-1002
48 Side Marker ME-L101-1003
49 Side Marker Cable 740 MM ME-L101-1004
50 Rear Light R/H ME-L101-1005
51 Rear Light L/H ME-L101-1006
52 Rear Light Lens R/H ME-L101-1007
53 Rear Light Lens L/H ME-L101-1008
54 Reflector White Front LB210
55 Pan Head Screw M3 X 20 ME-L001-1009

Logic Parts Information 04-07-06/2

PREVIOUS HOME NEXT

TRLEG_4  9/7/07  14:27  Page 28



XT Trailer Range - Braked Axle
Ref. Description Part No.

01 Back Plate Welded L/H SAX992B-1003
Back Plate Welded R/H SAX992B-1004

02 Detachable Bowden SAX992B-1005
Outer Cable 890 MM

03 Cable Eye SAX992B-1006
04 Reverse Lever Spring L/H SAX992B-1007

Reverse Lever Spring R/H SAX992B-1008
05 Reverse Lever L/H SAX992B-1009

Reverse Lever R/H SAX992B-1010
06 Brake Shoe SAX992B-1011
07 Pull-off Spring SAX992B-1012
08 Expanding Clutch SAX992B-1013
10 Brake Drum Complete SAX992B-1014

100 X 4/M12 X 1.5
13 Flange Nut SAX992B-1015
14 Dust Cap SAX992B-1016
15 Wheel Bolt Conical M12 X 1.5 SAX992B-1017
18 Bearing Bolt SAX992B-1018
19 Split Pin 4 X 20 – DIN 94 SAX992B-1019
20 Shoe Retaining Spring SAX992B-1020
22 Adjuster Assembly Complete SAX992B-1021
25 Plastic Plug 10 X 13 X 11 SAX992B-1022
26 Cover Plate SAX992B-1023
27 Bowden Cable Shell SAX992B-1024
31 Stub Axle SAX992B-1025
34 Bolt (Single Use Only) SAX992B-1026

M20 X 60 DIN

Logic Parts Information 04-07-07/2

PREVIOUS HOME NEXT

TRLEG_4  9/7/07  14:27  Page 29



Logic Parts Information

PREVIOUS HOME NEXT

Grasscare Equipment
Product

MF120 FLAIL MOWER

MFG120 FLAIL MOWER

MFG300 FLAIL MOWER

S216 ROTARY MOWER

BR120 / 150 BALLAST ROLLERS

CH100 / 200 CHAIN HARROWS

LSH150/200 SUPER HARROWS

MSC120 SWEEPER COLLECTOR

LTA160 TERR-ATOR

LSS100 TRAILED SEED SPIDER

LSS200 MOUNTED SEED SPIDER

SG250 SURFACE GRADER

CONTACT 2000

WW / WWT WEEDWIPERS

LRM120 TRAILED ROTARY MOWER

TCH100/200 TRAILED CHAIN HARROW

MFP FLAIL MOWER

PG250 SURFACE GRADER

TRM120 TRAILED ROTARY MOWER

GRASS_5  9/7/07  14:27  Page 1



MF120 Flail Mower - Rotor
Ref. Description Part No.

1 Screw MF120-1005
2 Washer MF120-1006
3 Pulley MF120-1007

3a Centrifugal Clutch MF122-01
4 Spacer MF120-1008
5 Idler Support MF120-1009

5a Idler Support  (1989 on) MF120-1035
6 Spring MF120-1010
7 Bolt FBH08030
8 Set Screw FSH10030
9 Washer FWF10

10 Grease Nipple MF120-1011
11 Lock Nut FNN10
12 Rotor Shaft with Brackets MFG120-1003
13 Rotor Housing LH MFG120-1016
14 Gasket MF120-1015
15 Oil Seal MF120-1016
16 Bearing MF120-1017
17 Gasket MF120-1018
18 Cover MF120-1019
19 Set Screw FSH10035

Logic Parts Information 05-01-01/2

PREVIOUS HOME NEXT

GRASS_5  9/7/07  14:28  Page 2



MF120 Flail Mower - Rotor
Ref. Description Part No.

20 Knife MF120-1020
21 Shackle MF120-1021
22 Fixing Bracket MF120-1022
23 Lock Nut FNN10
24 Rotor Housing RH MFG120-1015
25 Lockring MF120-1024
26 Oil Seal MF120-1025
27 Pulley MF120-1026
28 Locking Nut MF120-1027
29 Belt MF120-1028
30 Nut MF120-1029
31 Lockring MF120-1030
32 Bearing MF120-1031
33 Idler Pulley MF120-1035

33a Idler Pulley (1989 on) MF120-1036
34 Ball Grip MF120-1033
35 Lever MF120-1034
36 Washer FWF08
37 Lock nut FNN08
38 Bolt FBH08050
39 Lock nut FNN08
40 Set Screw FSH10030

Logic Parts Information 05-01-02/2

PREVIOUS HOME NEXT

GRASS_5  9/7/07  14:28  Page 3



MF120 Flail Mower - Body
Ref. Description Part No.

51 Height Adjustment Handle MF120-1037
52 Height Adjustment Bar MF120-1038

53a Stub Axle LH  12mm  pre 89 MF120-1039
53b “       “      “   16mm  pst 89 MF120-1050
53c “       “      “  MF120LW 52mm MF120-1056
53d “       “      “  MF120LW 53mm MF120-1057
54a Stub Axle RH  12mm pre 89 MF120-1040
54b “       “      “    16mm pst 89 MF120-1051
54c “       “      “  MF120LW 52mm MF120-1056
54d “       “      “  MF120LW 53mm MF120-1058

55 Rear Skirt Fixing MF120-1041
56 Rear Skirt MF121-18

57 & 58 Roller Bearing MF120-1042
59 & 60 Roller Mounting Plate MF120-1043

61 Roller MF120-1044
62 & 63Skid Plate MF120-1045

64 Front Plate MF120-1046
65 Front Safety Bar MF120-1047

66a Inner Wheel Bearing
to fit  53 & 54 a, b & c MF120-1048
to fit  53 & 54  d MF120-1059

66b Outer Wheel Bearing
to fit   53 & 54  a & b MF120-1048
to fit   53 & 54  c MF120-1059
to fit   53 & 54  d MF120-1060

67 Bearing Spacer MF120-1049
53 & 54  a & b

Logic Parts Information 05-01-03/2

PREVIOUS HOME NEXT

GRASS_5  9/7/07  14:28  Page 4



MF120 Flail Mower - Body
Ref. Description Part No.

Bearing Spacer  53 & 54  c MF120-1063
68 Wheel & Tyre (13x5.00x6) MF120-1052

“          “    (16x6.50x8) MF120-1064 
Tyre  (13x5.00x6) MF120-1065
“16x6.50x8) MF120-1066
Wheel Rim    (13x5.00x6) MF120-1067
“      “        (16x6.50x8) MF120-1068
Inner Tube    (13x5.00x6) MF120-1070
“      “        (16x6.50x8) MF120-1071

71 Turnbuckle  12mm Bolt MF122-30A
“      “       16mm Bolt MF122-30B

72 Belt Guard  Inner MF120-1053
“       “      Outer MF120-1073

73 Hub Cap  (when fitted) MF120-1054
74 Coupling C100
75 Bearing Shield MF120-1061/2

(only on 53 54 d)
76 Stub Axle Bolt FSH10020

Washer FWR10030
Hub Nut FNN16

77 Drawbar MF120-1072

Logic Parts Information 05-01-04/2

PREVIOUS HOME NEXT

GRASS_5  9/7/07  14:28  Page 5



MFG120 Flail Mower - Body
Ref. Description Part No.

1 Main body 1.0m MFG100-1019
Main body 1.2m MFG120-1019
Main body 1.5m MFG150-1019

2 Body end plate L/H MFG120-1020
3 “       “      “     R/H MFG120-1021
4 Skid MFG120-1045
5 Front skirt 1.0m MFG100-1011

Front skirt 1.2m MFG120-1011
Front skirt 1.5m MFG150-1011

6 Rear plastic skirt 1.0 MF122-04
Rear plastic skirt 1.2m MF122-03
Rear plastic skirt 1.5m MSU-P006

7 Securing strip 1.0m MFG100-1023
Securing strip 1.2m MFG120-1023
Securing strip 1.5m MFG150-1023

8 Axle mounting arm MFG120-1012
9 Nut  nylock M20 FNN 20

10 Wheel & Tyre MF120-1064
11 Washer M10 30 (sp) FWR 10030
12 Set stud M10 x 30 FSH 10030
13 Dust cap MF120-1054
14 Front crash bar 1.0m MFG100-1010

Front crash bar 1.2m MFG120-1010
Front crash bar 1.5m MFG150-1010

15 Height adjust bar 1.0m MFG100-1024
Height adjust bar 1.2m MFG120-1024
Height adjust bar 1.5m MFG150-1024

16 Rear crash bar 1.0m MFG100-1025
Rear crash bar 1.2m MFG120-1025
Rear crash bar 1.5m MFG150-1025

17 Drawbar MFG120-1026
18 Drawbar Location Bar MFG120-1027
19 Spring Clip FPL04
20 Turnbuckle MFG120-1028
21 Coupling C100
22 Height adjust handle MFG302
23 Spring MFG120-1029
24 Pulley guard MFG120-1030

Logic Parts Information 05-02-01/2

PREVIOUS HOME NEXT

GRASS_5  9/7/07  14:28  Page 6



MFG120 Flail Mower - Body
Ref. Description Part No.

25 Pulley guard cover MFG120-1031
26 Set stud M12 x 35 FSH 12035
27 Washer spring M12 FWS 12
28 Washer flat M12 FWF 12
29 Washer Spring M10 FWS 10
30 Bolt M12 x75 FBH12075
31 Nut nylock M12 FNN 12
32 Bolt M12 x 65 FBH 12065 
33 Bolt M12 x 40 FBH 12040
34 Bolt M12 x 45 FBH 12045
35 Set studs M6 x 20 FSH 06020
36 Washer flat M6 FWF 06
37 Nut nylock M10 FNN 10
38 Set stud M10 x 30 FSH 10030
39 Washer flat M10 FWF 10
40 Bolt M10 x 70 FBH 10070
41 Set stud M10 x 25 FSH 10025
42 Bolt M10 x 60 FBH10060
43 Set stud M8 x 25 FSH 08025
44 Washer spring FWS 08
45 Washer flat  M8 FWF 08
46 Set stud  M8 x 20 FSH 08020
47 Set stud  M10 x 20 FSH 10020
49 Inner wheel bearing MF120-1048
50 Spacer MF120-1063
51 Outer wheel bearing MF120-1048

FLOTATION WHEELS KIT
8 Axle MFG108-01A

10 Wheel & tyre WT 400
14 Front crash bar   1.0mt MFG108-1003

“        “      “   1.2mt
16 Rear foot guard 1.0mt MFG108-1002

“       “     “        1.2mt
25. Belt guard MFG108-1001

ELECTRIC START KIT
Electric start kit MF 126
ATV wiring harness MF126-10A
Mower wiring harness MF126-01A

Logic Parts Information 05-02-02/2

PREVIOUS HOME NEXT

GRASS_5  9/7/07  14:28  Page 7



MFG120 Flail Mower - Rotor
Ref. Description Part No.

1 Rotor 1.0m MFG100-1003
Rotor 1.2m MFG120-1003
Rotor 1.5m MFG150-1003

2 Bearing housing MFG120-1016
3 Bearing housing O/S Drive side MFG120-1015
4 Seal MF120-1016
5 Bearing - Double Roller Self Align MF120-1017
6 Gasket MF120-1018
7 Plate MF120-1019
9 Circlip MF120-1024

10 Seal MF120-1025
11 Gasket MF120-1015
12 Double Drive Pulley MFG120-1004
13 Bearing nut MF120-1027
14 V belts MFG120-1002T
15 Centrifugal clutch pulley MFG121-01
16 Top hat washer  MFG121-1036
17 Set stud UNF 3/8   FSH 38134
18 Shaft key MFG121-04
19 Tensioner Pulley & Arm MFG120-1008

Tensioner Pulley Only MFG120-1037
20 Spring MFG120-1009
23 U bolt MF120-1021
24 U bolt bracket MF120-1022
25 Knife standard MFG120-1001
26 Knife scarifier MFG120-1013
27 Knife lawn MFG120-1014
28 Bolt M8 x 50 FBH 08050
29 Bolt M10 x 30 FSH 10030
30 Nut nylock M10 FNN 10
31 Washer M10 FWF 10
32 Bolt M10 x 35 FSH 10035
33 Bolt M10 x 25 FSH 10025
34 Grease nipple MF120-1011
35 Nut nylock FNN08
36 Clutch Spacer (Briggs + Stratton) MFG121-03
37 Bearing - Single roller MFG120-1038

Logic Parts Information 05-02-03/2

PREVIOUS HOME NEXT

GRASS_5  9/7/07  14:28  Page 8



MFG120 Flail Mower - Roller
Ref. Description Part No.

STANDARD WHEEL
1 Roller MFG100 MFG100-1005

Roller MFG120 MFG120-1005
Roller MFG150 MFG150-1005

2 Bearing BH6205-2RS
3 Spacer MFG120-1033
5 Circlip MFG120-1034
6 Spacer MFG120-1035
7 Bracket O/S MFG120-1007
8 Skid MFG120-1045
9 Set stud  10 x 30 FSH 10030

10 Washer flat M10 FWF 10
11 Nut nylock M10 FNN 10
12 Bracket N/S MFG120-1006

WHEELS BEHIND
1 Roller MFG100 MFG107-1005

Roller MFG120 MFG127-1005
2 Bearing BH 6205-2RS
3 Spacer MFG120-1033
5 Circlip MFG120-1034
6 Spacer MFG120-1035
7 Bracket O/S MFG107-12A
8 Skid MFG120-1045
9 Set studs 10 x 30 FSH 10030

10 Washer flat M10 FWF 10
11 Nut nylock M10 FNN 10
12 Bracket N/S MFG107-11A

Logic Parts Information 05-02-04/2

PREVIOUS HOME NEXT

GRASS_5  9/7/07  14:28  Page 9



MFG120 Flail Mower - Wheels Behind Mounting
Ref. Description Part No.

1 Wheel mounting frame MFG100 MFG102-01A
Wheel mounting frame MFG120 MFG122-01A

2 Fixing profile MFG102-07A
3 Spring anchor bracket MFG102-15AR

3a Spring anchor bracket MFG102-15AL
4 Spring MFG102-17
5 Belt guard MFG102-21A
6 Bolt M10 x 30 FBH 10030
7 Washer flat M10 FWF 10
8 Nut nylock M10 FNN 10
9 Bolt M12 x 35 FBH 12035

10 Washer flat M12 F FWF 12
11 Nut  nylock M12 FNN 12
12 Front foot guard MFG103-01A
13 Bolt FBH10035
14 Washer FWF10
15 Nyloc Nut M10 FNN10
16 Top Link Pivot Tube MFG104-16
17 Bolt M16 x 75 FBH16075
18 Washer FWF16
19 Nyloc Nut M16 FNN16
20 Bolt M16 x 80 FBH16080
21 Bolt M12 x 70 FBH12070
22 Drawbar Slide Plate MFG104-01A
23 Bar MFG120-1027
24 Spring Clip FPL04
25 Locking Pin MFG104-13
26 Spring MFG104-12
27 Roll Pin WAS100-168
28 Top Link MFG104-01
29 Coupling C200
30 Drawbar MFG104-08A
31 Bolt M12 x 65 FBH12065
32 Set Stud FSH06020
33 Washer M6 FWF06
34 Nyloc Nut FNN6
35 Bungie Strap MSU-B004 

Logic Parts Information 05-02-05/2

PREVIOUS HOME NEXT

GRASS_5  9/7/07  14:28  Page 10



MFG300 Flail Mower - Body
Ref. Description Part No.

1. Main body 1.0m MFG300-1001
Main body 1.2m MFG320-1001
Main body 1.5m MFG350-1001

2 Body end plate L/H MFG120-1020
4 Skid MFG120-1045
5 Front skirt 1.0m MFG100-1011

Front skirt 1.2m MFG120-1011
Front skirt 1.5m MFG150-1011

6 Rear plastic skirt 1.0 MF122-04
Rear plastic skirt 1.2m MF122-03
Rear plastic skirt 1.5m MSU-P006

7 Securing strip 1.0m MFG100-1023
Securing strip 1.2m MFG120-1023
Securing strip 1.5m MFG150-1023

8 Axle mounting arm MFG120-1012
9 Nut  nylock M20 FNN 20

10 Wheel & Tyre WT 140
11 Washer M10 30 (sp) FWR 10030
12 Set stud M10 x 30 FSH 10030
13 Dust cap MF120-1054
14 Front crash bar 1.0m MFG300-1002

Front crash bar 1.2m MFG320-1002
Front crash bar 1.5m MFG350-1002

15 Height adjust bar 1.0m MFG100-1024
Height adjust bar 1.2m MFG120-1024
Height adjust bar 1.5m MFG150-1024

16 Rear crash bar 1.0m MFG100-1025
Rear crash bar 1.2m MFG120-1025
Rear crash bar 1.5m MFG150-1025

22 Height adjust handle MFG302
23 Spring MFG120-1029
24 Pulley guard MFG120-1030
25 Pulley guard cover MFG120-1031
26 Set stud M12 x 35 FSH 12035
27 Washer spring M12 FWS 12
28 Washer flat M12 FWF 12
29 Washer spring M10 FWS 10

Logic Parts Information 05-03-01/2

PREVIOUS HOME NEXT

GRASS_5  9/7/07  14:28  Page 11



MFG300 Flail Mower - Body
Ref. Description Part No.

31 Nut nylock M10 FNN 10
32 Bolt M12 x 65 FBH 12065
33 Bolt M12 x 40 FBH 12040
34 Bolt M 12 x 45 FBH 12045
35 Set studs M6 x 20 FSH 06020
36 Washer flat M6 FWF 06
37 Nut nylock M10 FNN 10
38 Set stud M10 x 30 FSH 10030
39 Washer flat M10 FWF 10
40 Bolt M10 x 30 FBH 10070
41 Set stud M10 x 25 FSH 10025
43 Set stud M8 x 25 FSH 08025
44 Washer spring FWS 08
45 Washer flat  M8 FWF 08
46 Set stud  M8 x 20 FSH 08020
47 Set stud  M10 x 20 FSH 10020
49 Inner wheel bearing MF120-1048
50 Spacer MF120-1063
51 Outer wheel bearing MF120-1048

NOTE WHEEL OPTIONS
FLOTATION WHEELS KIT

8 Axle MFG108-01A
10 Wheel & tyre WT 400
14 Front crash bar 1.0 mt MFG108-1003

“        “ 1.2 mt
16 Rear foot guard 1.0 mt MFG108-1002

“       “      “      1.2 mt
25. Belt guard MFG108-1001

ELECTRIC START KIT    (NOT SHOWN)
Electric start kit MF 126
ATV wiring harness MF126-10A
Mower wiring harness MF126-01A

Logic Parts Information 05-03-02/2

PREVIOUS HOME NEXT

GRASS_5  9/7/07  14:28  Page 12



MFG300 Flail Mower - Rotor
Ref. Description Part No.

1 Rotor 1.0m MFG100-1003
Rotor 1.2m MFG120-1003
Rotor 1.5m MFG150-1003

2 Bearing housing MFG120-1016
3 Bearing housing O/S Drive side MFG120-1015
4 Seal MF120-1016
5 Bearing - Double Roller Self Align MF120-1017
6 Gasket MF120-1018
7 Plate MF120-1019
9 Circlip MF120-1024

10 Seal MF120-1025
11 Gasket MF120-1015
12 Double Drive Pulley MFG120-1004
13 Bearing nut MF120-1027
14 V belts MFG300-1004T
15 Centrifugal clutch pulley MFG121-01
16 Top hat washer MFG120-1036
17 Set stud UNF 3/8 FSH 38134
18 Shaft key MFG121-04
19 Tensioner Pulley & Arm MFG120-1008

Tensioner Pulley MFG120-1037
20 Spring MFG120-1009
23 U bolt MF120-1021
24 U bolt bracket MF120-1022
25 Knife standard MFG120-1001
26 Knife scarifier MFG120-1013
27 Knife lawn MFG120-1014
28 Bolt M8 x 50 FBH 08050
29 Bolt M10 x 30 FBH10030
30 Nut nylock M10 FNN 10
31 Washer M10 FWF 10
32 Bolt M10 x 35 FSH 10035
33 Bolt M10 x 25 FSH 10025
34 Grease nipple MF120-1011
35 Nut nylock FNN08
36 Clutch Spacer MFG121-03

(Briggs + Stratton Engines only)
37 Bearing - Single roller MFG120-1038

Logic Parts Information 05-03-03/2

PREVIOUS HOME NEXT

GRASS_5  9/7/07  14:28  Page 13



MFG300 Flail Mower - Roller Standard Wheel
Ref. Description Part No.

1 Roller MFG300 MFG100-1005
Roller MFG320 MFG120-1005
Roller MFG350 MFG150-1005

2 Bearing BH6205-2RS
3 Spacer MFG120-1033
5 Circlip MFG120-1034
6 Spacer MFG120-1035
7 Bracket O/S MFG120-1007
8 Slide MFG120-1045
9 Set stud  10 x 30 FSH 10030

10 Washer flat M10 FWF 10
11 Nut nylock M10 FNN 10
12 Bracket N/S MFG120-1006

WHEELS BEHIND MODELS
1 Roller MFG300 MFG107-1005

Roller MFG320 MFG127-1005
2 Bearing BH 6205-2RS
3 Spacer MFG120-1033
5 Circlip MFG120-1034
7 Bracket O/S MFG107-12A
8 Slide MFG120-1045
9 Set studs 10 x 30 FSH 10030

10 Washer flat M10 FWF 10
11 Nut nylock M10 FNN 10
12 Bracket N/S MFG107-11A

Logic Parts Information 05-03-04/2

PREVIOUS HOME NEXT

GRASS_5  9/7/07  14:28  Page 14



MFG300 Flail Mower - Drawbar
Ref. Description Part No.

1 Coupling C 900
2 Thrust washer CM 100-01A
3 Bush nylock CM 100-03A
4 Draw tube CM100-04

10 Washer flat M12 FWF 12
11 Nut nylock M12 FNN 12
18 Washer  flat M16 FWF 16
19 Nut nylock M16 FNN 16
20 Bolt M16 x 80 FBH 16080
21 Bolt M12 x 70 FBH 12070
22 Drawbar slide plate MFG104-01A
23 Bar MFG120-1027
24 Spring clip FPL 04
25 Locking pin MFG104-13
26 Locking pin spring MFG104-12
27 Roll pin WAS 100-168
28 Top link MFG104-15
30 Drawbar MFG300-1003
31 Bolt M16 x 65 FBH 16065

Logic Parts Information 05-03-05/2

PREVIOUS HOME NEXT

GRASS_5  9/7/07  14:28  Page 15



MFG300 Flail Mower - Wheels Behind Mounting
Ref. Description Part No.

1 Wheel mounting frame MFG102-01A
MFG300
Wheel mounting frame MFG122-01A
MFG320

2 Fixing profile MFG102-07A
3 Spring anchor bracket MFG102-15AR

3a Spring anchor bracket MFG102-15AL
4 Spring MFG102-17
5 Belt guard MFG102-21A
6 Bolt M10 x 30 FBH 10030
7 Washer flat M10 FWF 10
8 Nut nylock M10 FNN 10
9 Bolt M12 x 35 FBH 12035

10 Washer flat M12 F FWF 12
11 Nut  nylock M12 FNN 12
12 Front foot guard MFG301-10
13 Skid MFG301-01A
14 Jack S401AD-16A
15 Bolt  M10 x 60 FBH 10060
16 Set stud M10 x 30 FSH 10030
32 Set studs M6 x 20 FSH 06020
33 Washer flat  M6 FWF 06
34 Nut nylock M6 FNN 06
35 Bungie rope MSU B004

(Jack Handle retainer)

Logic Parts Information 05-03-06/2

PREVIOUS HOME NEXT

GRASS_5  9/7/07  14:28  Page 16



S216 Rotary Mower - Body
Ref. Description Part No.

1 Complete Hood S216-1005
3 Wheel Support S216-1006

10 Grease Nipple S216-070
11 Spacer S216-1008
12 Bush S216-1009
13 Wheel S216-1010
14 Bolt M12 x 110 FBH12110
15 Nyloc Nut FNN12
16 Complete Hub S216-1011
17 Blade S216-1012
18 Bolt  M10 x 25 FBH10025
19 Self Locking Nut S216-1013
20 Key S216-1014
21 Self Locking Ring Nut S216-1015
22 Single ‘V’ Pulley S216-1016
23 Nyloc Nut M10 FNN10
24 Washer FWF10
25 Double ‘V’ Pulley S216-1017
26 Motor Drive Pulley S216-023
27 Key S216-021
28 Washer S216-1019
31 ‘V’ Belt S216-063
32 Engine Support Frame S216-1020
33 Belt Cover S216-1021
34 Bolt M10 x 25 FSH10025
35 Bolt M8 x 20 FSH08020
36 Washer FWF08
56 Bar & Deflector Chains S216-1022
57 Nyloc Nut M8 FNN08
58 Bearing MF120-1048
59 Spacer S216-1023

Logic Parts Information 05-04-01/2

PREVIOUS HOME NEXT

GRASS_5  9/7/07  14:28  Page 17



S216 Rotary Mower - Body
Ref. Description Part No.

60 Hub S216-1024
61 Bearing Cover S216-1025
62 Pin S216-1026
63 Washer S216-1027

101 Height Adjustment Spring S216-022
102 ‘R’ Clip FCG05100
103 Attachment Arm c/w Bush S216-001A
104 Cross Brace S216-007
105 Bolt M10 x 35      FSH10035
107 Nylock Nut FNN10
108 Attachment Bracket S216-005A
109 Bolt M10 x 80 FBH10080
111 Spacer Bush S216-019
112 Washer S215-092
114 Wheel  Axle S216-009A
115 Nyloc Nut FNN10
116 Set Stud FSH10065
117 Countersunk Allenscrew FSC08025
118 Engine Mounting Plate S216-012A
119 Attachment Clevis S216-002A
125 Engine Set Stud S216-1028
126 Spacer S216-019
127 Bolt M10 x 75 FBH10075
130 Height Adjustment Aid S216-014
131 Adjustment Aid clip FCG03064
132 Spacer S215-091
133 Engine  Kawasaki EKV121
133 Engine  Honda EHV131

Logic Parts Information 05-04-02/2

PREVIOUS HOME NEXT

GRASS_5  9/7/07  14:28  Page 18



S216 Rotary Mower - Controls
Ref. Description Part No.

1 Throttle c/w Cable S216-039
2 Starter Control Box S216-040
3 Starter Button S216-043
4 Stop Switch S216-044
5 Stop Switch Cover S216-045
6 Control Box End Cap S216-042
7 Poly Cleat S216-047
8 Countersunk Screw FSC06030
9 Cable Guide Spring S216-038

10 Plastic Collar S216-037
11 Shrink Sleeve S216-1029
12 Bolt M6 x 30 FBH06030

Complete Control Assembly S216-040A
For Kawasaki Engine
For Honda Engine S216-039A

Logic Parts Information 05-04-03/2

PREVIOUS HOME NEXT

GRASS_5  9/7/07  14:28  Page 19



BR120/150 - Ballast Roller
Ref. Description Part No.

1 Main Frame BR120 BR120-03A

Main Frame BR150 BR150-03A

2 Barrel BR120 BR120-01A

Barrel BR150 BR150-01A

3 Bearing Side Flange BR120-12

4 Bolt M16 x 45 FBH16045

5 Washer Flat M16 FWF16

6 Nut Nyloc M16 FNN16

7 Scraper Bar BR120 BR120-09A

Scraper Bar BR150 BR150-04A

8 Set Screw M12 x 35 FSH12035

9 Washer Flat M12 FWF12

10 Nut Nyloc M12 FNN12

11 Barrel Plug BR120-14

12 Swivel Hitch Drawtube CM100-04

13 Swivel Hitch Bush CM100-03A

14 Swivel Hitch Thrust Washer CM100-01A

15 Bolt M12 x 70 FBH12070

16 Nut Nyloc M12 FNN12

17 Bolt M12 x 65 FBH12065

18 Coupling C900

Logic Parts Information 05-05-01/2

PREVIOUS HOME NEXT

GRASS_5  9/7/07  14:28  Page 20



MSC120 Sweeper Collector - Hood
Ref. Description Part No.

1 Sweeper Hood MSC120-01
2 Plygene skirt MSC120-54
3 Brush spindle MSC120-42
4 Brush MSC120-44
5 Brush clamping strip MSC120-43
6 Spindle drive bearing MSC120-52
7 Spindle end bearing MSC120-53
8 Spindle drive sprocket MSC120-48
9 Drive chain MSC120-50

10 Set screw M10 FSH 10025
11 Washer repair M10 FWR 10030
12 Engine sprocket MSC120-47
13 Spring MSC120-85
14 Chain guard MSC120-07
15 Spindle drive key MSC120-49
16 Set screw M8 FSH 08015
17 Washer flat M8 FWF 08
18 Washer spring M8 FWS 08
19 Washer repair M8 FWR 08025
20 Nut nylock M8 FNN 08
21 Washer Flat M10 FWF 10
22 Bolt M8 FBH 08090
23 Chain tensioner arm MSC120-65
24 Chain tensioner MSC120-51
25 Nut plain M10 FNP 10
26 Nut nylock M10 FNN 10
27 Set screw M6 FSH 06015
28 Washer repair M6 FWR 06020
29 Washer flat M6 FWF 06
30 Nut nylock M6 FNN 06
31 Grommet 1⁄2'' S215-166
32 Set screw M12 FSH 12035
33 Washer flat M12 FWF 12
34 Nut nylock M12 FNN 12
35 Set screw M8 FSH 08020

Logic Parts Information 05-06-01/2

PREVIOUS HOME NEXT

GRASS_5  9/7/07  14:28  Page 21



MSC120 Sweeper Collector - Drawbar/Height Adjuster
Ref. Description Part No.

1 Height adjustment MSC120-11A
cross member

2 Near side wheel mounting MSC120-56A
3 Offside wheel mounting MSC120-57A
4 Wheel/tyre WT 143
5 Inner / Outer wheel bearing MF120-1048
6 Spacer MSC120-1063
7 Washer repair M10 FWR 10030
8 Washer spring M10 FWS 10
9 Set screw M10 FSH 10030

10 Dust cap MSC120-1054
11 Nut nylock M20 FNN 20
12 Bolt M10 FBH 10070
13 Washer flat M10 FWF 10
14 Nut nylock M10 FNN 10
15 Height adjuster MFG 302
16 Bolt M12 FBH 12065
17 Washer flat M12 FWF 12
18 Nut nylock M12 FNN 12
19 Nut plain M12 FNP 12
20 Set screw M12 FSH 12030
21 Off set mounting MSC120-14A
22 Drawbar MSC120-18A
23 Nut plain M10 FNP 10
24 Set screw M10 FSH 10025
25 Swivel hitch draw tube CM100-04
26 Swivel hitch nylon bush CM100-03A
27 Swivel hitch trust washer CM100-01A
28 Coupling C900
29 Bolt M12 FBH 12070
30 Bolt M12 FBH 12065
31 Nut nylock M12 FNN 12
32 Grease nipple TA102-03

Logic Parts Information 05-06-02/2

PREVIOUS HOME NEXT

GRASS_5  9/7/07  14:28  Page 22



MSC120 Sweeper Collector - Hopper Assembly  (Pre 1998)
Ref. Description Part No.

1 Hopper MSC120-33A
2 Hopper mounting frame MSC120-20A
3 Castor Wheel Holder MSC120-24A
4 Wheel & Tyre WT160
5 Wheel Spindle Set stud FSH10025
6 Hopper pivot bolt FBH12070
7 Hopper Net MSC120-68
8 Tipping Rope MSC120-40
9 Castor Wheel Spacer MSC120-32

10 Washer Spring M10 FWS10
11 Washer Flat M10 FWF10
12 Nut Nyloc M10 FNN10
13 Washer Flat M12 FWF12
14 Nut Nyloc M12 FNN12
15 Washer Repair M10 FWR10030
17 Washer Flat M6 FWF06
18 Washer Repair M6 FWR06020
19 Nut Nyloc M6 FNN06
20 Hopper Bump Stop MSC120-67
21 Insert Plastic FIP050025
22 Insert Plastic FIP025025
23 Grease Nipple TA102-03
24 Stadium Clip S216-047
25 Screw C/sunk FSC06040

Logic Parts Information 05-06-03/2

PREVIOUS HOME NEXT

GRASS_5  9/7/07  14:28  Page 23



MSC120 Sweeper Collector - Hopper Assembly  (Post 1998)
Ref. Description Part No.

1 Hopper MSC120-33A
2 Hopper mounting frame MSC120-20A
3 Hopper pivot bolt FBH 12070
4 Washer flat M12 FWF 12
5 Hopper net MSC120-68
6 Washer flat M6 FWF 06
7 Set stud M6 FSH 06015
8 Washer repair M6 FWR 06020
9 Nut nyloc M6 FNN 06

10 Nut nyloc M12 FNN 12
11 Tipping rope MSC120-40A
12 Clip stadium S216-047
13 Screw c/sunk FSC 06040
14 Insert plastic FIP 025025
15 Hopper bump stop MSC120-67
17 Grease nipple TA102-03
18 Insert plastic FIP 05025
19 Castor wheel holder MSC120-73A
20 Washer flat M26 FWF 26
21 Spring MSC120-72
22 Roll pin FPS 10060
23 Castor wheel bolt FBH 12140
25 Castor wheel WT180
26 Set stud M10 FSH 10025
27 Washer flat M10 FWF10
28 Washer spring M10 FWS10
29 Nut nyloc M10 FNN10

Logic Parts Information 05-06-04/2

PREVIOUS HOME NEXT

GRASS_5  9/7/07  14:28  Page 24



LTA160 Terr-ator
Ref. Description Part No.

1 Body LTA160-01A
2 Ballast Weight LTA161
3 Bolt M12 x 90 FBH12090
4 Washer Flat M12 FWF12
5 Bearing MF120-1048
6 Wheel & Tyre WT141
7 Spacer MSC120-1063
8 Washer Repair M10 FWR10
9 Washer Spring M10 FWS10

10 Set Screw M10 x 30 FSH10030
11 Dust Cap MSC120-1054
12 Swivel Hitch Drawtube CM100-04
13 Swivel Hitch Bush CM100-03A
14 Swivel Hitch Thrust Washer CM100-01A
15 Bolt M12 x 70 FBH12070
16 Nut Nyloc M12 FNN12
17 Bolt M12 x 65 FBH12065
18 Coupling C900
19 Rotor Bearing LTA160-14
20 Bolt M12 x 50 FBH12050
21 Bolt M12 x 35 FBH12035
22 Grease Nipple S216-070
23 Rotor LTA160-04A
24 Rotor Blade LTA160-06

Logic Parts Information 05-07-01/2

PREVIOUS HOME NEXT

GRASS_5  9/7/07  14:28  Page 25



Contact 2000 - Body
Ref. Description Part No.

1 Main Frame/Hood CTF250 CTF925-01A
Main Frame/Hood CTF150 CTF915-01A
Main Frame/Hood CTF320 CTF932-01A

2 Hood Rear Panel CTF250 CTF925-23
Hood Rear Panel CTF150 CTF915-04
Hood Rear Panel CTF320 CTF932-02

3 Hand Wheel FHW-1055
4 Rotor Shaft CTF250 CTF925-35A

Rotor Shaft CTF150 CTF915-05A
Rotor Shaft CTF320 CTF932-05A

5 Brush Ring CTF925-40A
6 Rotor Washer CTF925-39A
7 Nut Nyloc FNN33
8 Bearing Housing MSC120-52
9 Bearing Rotor Drive End MSC120-52

10 Washer Flat M8 FWF08
11 Nut Nyloc M8 FNN08
12 Rotor Pulley CTF925-31
13 Drive Pulley Key CTF925-32A
14 Washer Repair M10 x 30 FWR10030
15 Washer Spring M10 FWS10
16 Set Stud M10 x 20 FSH10020
17 Drive Pulley CTF925-30
18 Drive Belt CTF925-33
19 Drive Belt Cover CTF925-17
20 Set Stud M8 x 25 FSH08025
21 Washer Spring M8 FWS08
22 Bearing -Pulley End BH6205-2RS
23 Drive Wheel Axle CTF925-11
24 Wheel Tyre CTF250 WT400

Wheel/Tyre CTF150 WT200
Wheel Tyre CTF320 WT400

25 Wheel Stud SA135-1013
26 Bearing- Drive Wheel Axle End BH6006-2RS
27 Wheel Nut SA135-1012
28 Sprayline Adapter MTF-010
29 QR Hose Connector Male OBS101-12

Logic Parts Information 05-08-01/2

PREVIOUS HOME NEXT

GRASS_5  9/7/07  14:28  Page 26



Contact 2000 - Body
Ref. Description Part No.

30 Hose Connector Seal OBS101-1007
31 Rotor Bearing Clamp Plate CTF925-14
32 Bolt M10 x 80 FBH10080
33 Washer Flat M10 FWF10
34 Rotor Bearing Mounting CTF925-13A
35 Bush Nylon CM100-03A
36 Insert Plastic FIP050050
37 Insert Plastic FIP060040
38 Nut Nyloc M10 FNN10
39 Sprayline 7 Nozzle CTF250 CTF925-26

Sprayline 4 Nozzle CTF150 CTF915-06
Sprayline 9 Nozzle CTF320 CTF932-26

40 Eezifit 3 Jet Body OBS101-1013
41 Eezifit 3 Jet Body Diaphram OBS101-1014
42 Eezifit 3 Jet Body Pressure Disk OBS101-1033
43 Bayonet Cap Seal OBS101-1011
44 Set Stud FSD06035
45 Bayonet Cap (Green) OBS101-1012
46 Eezifit 3 Jet Body ‘O’ Ring OBS101-1009
47 Jet-10 Gall -02F110 (I.S.O. OBS101-1010

colour Yellow or Lurmark 
colour Orange)
NOTE
Jet-5 Gall - 01F110 OBS101-1005
(I.S.O. colour Orange or Lurmark colour Pink) for
use with 2 or 3 Gang Formations

48 Seal SA135-1006
49 Bearing-Stub axle inner BH1205
50 Stub axle complete SA135
51 Bearing-Stub axle outer BH1204
52 Nut SA135-1009
53 Split pin SA135-1009
54 Dust cap SA135-1011

Logic Parts Information 05-08-02/2

PREVIOUS HOME NEXT

GRASS_5  9/7/07  14:28  Page 27



Contact 2000 - Drawbar
Ref. Description Part No.

1 Main Frame CTF910-01A
2 Drawbar Attaching pin CTF910-17A
3 Lynch Pin FPL06
4 Height Adjustment Rod CTF910-10A
5 Height Adjustment Pin CTF910-08A
6 Height Adjustment MSU-S007

Pin Spring
7 Height Adjustment FPS05030

Pin Roll Pin
8 Suspension Spring TGT100-24
9 Height Adjustment CTF910-12A

Bottom Fix Pin
10 Swivel Hitch Draw Tube CM100-04
11 Swivel Hitch Nylon Bush CM100-03A
12 Swivel Hitch Thrust Washer CM100-01A
13 50mm Coupling C900
14 Bolt M12 x 65 FBH12065
15 Bolt M12 x 70 FBH12070
16 Nut Nyloc M12 FNN12
17 Main Filter CTF910-20
18 Filter Body ‘O’ Ring CTF910-1001
19 Filter Element CTF910-1002
20 Filter Element ‘O’ Ring CTF910-1003
21 Filter Hood CTF910-1004
22 Hosetail MTF-226
23 Hose Clamp FHC1720
24 Supply Hose CTF910-18
25 Hose Connection QR Male OBS112-55
26 Hose Connection QR Male OBS101-1007

‘O’ Ring
27 Filter to Boom Hose CTF910-19
28 Hose Connection QR Female OBS125-49
29 Washer Flat M8 FWF08
30 Washer Spring M8 FWS08
31 Set Stud M8 x 15 FSH08015
32 ‘R’ Clip FCG03064

Logic Parts Information 05-08-03/2

PREVIOUS HOME NEXT

GRASS_5  9/7/07  14:28  Page 28



Contact 2000 - OBS Drawbar Mounting
Ref. Description Part No.

1 Main Frame CTF906-01A
2 Top Stay CTF906-06A
3 Bolt M10 x 50 FBH10050
4 Washer Flat M10 FWF10
5 Nut Nyloc M10 FNN10
6 ‘U’ Bolt FBU10050085
7 Insert Plastic FIP025025
8 Extension Cable CTF906-07
9 Cable Gland Tube CTF906-08

10 Cable Gland ME-G003
11 Bullet Connector 4mm ME-C014
12 Plug 2-pin AE500 ME-P005
13 Socket 2-pin AE500 ME-S021

Logic Parts Information 05-08-04/2

PREVIOUS HOME NEXT

GRASS_5  9/7/07  14:28  Page 29



Contact 2000 - Bout Marker
Ref. Description Part No.

1 Air Pump Top Plate LBM101-01A
2 Air Pump Body LBM101-01A
3 Diaphram LBM101-08
4 Diaphram Washer C/W Studs LBM101-06A
5 Connecting Rod LBM101-02A
6 Bearing BH6202-2RS
7 Circlip FCI35
8 Washer Repair M10 FWR10030
9 Washer Spring M10 FWS10

10 Set Stud M10 X 30 FSH10030
11 Bearing Mounting LBM101-11
12 Grub Screw M6 X 10 FSG06010
13 Drive Arm LBM101-12A
14 Non Return Valve MP-V001
15 Air Filter Plastic MP-F001
16 Hose Clamp FHC-1720
17 Air Hose LBM101-14
18 Hose Fixing Clamp MSU-C050
19 Washer Flat M10 FWF10
20 Hosetail OBS125-41
21 Set Stud M6 X 20 FSH06020
22 Washer Flat M6 FWF06
23 Nut Nyloc M6 FNN06
24 Hose Connector Female OBS125-49
25 Foam Tank Mounting Bracket LBM102-01A
26 Top Fixing Stay LBM102-05A
27 ‘U’ Bolt FBU10050085
28 Set Stud M10 X 30 FSH10030
29 Nut Nyloc M8 FNN08

Logic Parts Information 05-08-05/2

PREVIOUS HOME NEXT

GRASS_5  9/7/07  14:28  Page 30



Contact 2000 - Bout Marker
Ref. Description Part No.

30 Washer Flat M8 FWF08
31 Set Stud M8 X 30 FSH08030
32 Nut Plain M8 FNP08
33 Set Stud M8 X 20 FSH08020
34 Foam Tank Container LBM103-01
35 Foam Tank Container Lid LBM103-1001
36 Blanking Jet OBS101-1003
37 Hose Clamp Plastic FHC1720P
38 Hose Tail Elbow OBS135-12
39 Washer Flat Sealing 1⁄2'' OBS135-11
40 Washer Flat Sealing 3⁄4'' MTF-200
41 Nut Hose Tail OBS60-05
42 Hose Connection Male MTF-100
43 ‘O’ Ring Male Q R Coupling OBS101-1007
44 Reducer Bush MTF-050
45 Jet Seal Washer OBS101-1001
46 Q R Hose Connector Male OBS101-12
47 Air Inlet Hose LBM103-02
48 Attaching Pin LBM104-01
49 ‘R’ Clip FCG04076
50 Set Stud M10 X 70 FSS10070
51 Nut Plain M10 FNP10
52 Main Arm LBM104-02A
53 Foam Hose LBM104-07
54 Drop Tube End LBM104-06
55 Backnut 1⁄2'' OBS125-1025
56 Nut Nyloc M10 FNN10

Logic Parts Information 05-08-06/2

PREVIOUS HOME NEXT

GRASS_5  9/7/07  14:28  Page 31



Contact 2000 - Controller
Ref. Description Part No.

I Switch Housing AE500-01
2 Fuse Holder ME-F003
3 Set Screw M6 x 40 FSD 06040
4 Washer Flat FWF 06
5 Washer Spring FWS 06
6 Nut Nyloc FNN 06
7 Switch OBS125-1036

10 Switch Cover ME-S008
11 Ring Terminal 3.7mm S216-056
12 Socket Lead AE500-04
13 Connector Male Nipple 4mm ME-C014
14 Socket  AE500 ME-S021
16 Socket Mounting Bracket AE500-02
17 Hose Clip FCH 2232
18 Set Screw M5 x 16 FSP 05016
19 Nut Nyloc FNN 05
20 Battery Lead AE500-03
21 Connector Blue Butt ME-T002
22 Fuse 15 AMP Blade Type ME-F015
23 Ring Terminal 6.4mm S216-052
24 Control Box CTF900-01A
25 Connector Male Nipple 4mm ME-C014
26 Socket AE500 ME-S021
28 Plug AE500 ME-P005
29 Control Box Mounting Plate CTF900-02
30 Mounting Box / Plate Velcro CTF900-1001
31 Hose Clip FCH 2232

Logic Parts Information 05-08-07/2

PREVIOUS HOME NEXT

AE 500

CTF 900

GRASS_5  9/7/07  14:28  Page 32



Contact 2000 - CTF975 3 Gang Conversion
Ref. Description Part No.

1 Main Beam CTF975-01A
2 Out Rigger Arm Right Hand CTF975-10AR
3 Drawbar Pin CTF910-17A
4 Lynch Pin FPL06
5 Outrigger Arm Left Hand CTF975-10AL
6 Tow Ball TB100
7 Tow Ball Nut TB100-1001
8 Outrigger Spring CTF975-19
9 Washer Flat M10 FWF10

10 Nut Nyloc M10 FNN10
11 Insert Plastic FIP06040
12 Outrigger Fixing Pin CTF975-15A
13 ‘U’ Bolt FBU10050085
15 Nut Plain M10 FNP10
16 Insert Plastic FIP050030
17 Hose - Tee Connection CTF975-25
18 Hose Clamp FHC1720
19 TEE Hose Connector MTF-020
20 Hose-Tee to Tap Left Hand CTF975-26
21 Tap On/Off MTF-040
22 Hose Tail OBS125-51
23 Hose-Tee to Tap Right Hand CTF975-27
24 Jubilee Clip FCH1220
25 Hose End CTF925-28
26 QR Hose Connector Female OBS125-49
27 Transport Bracket CTF975-20A
28 Set Stud M12 x 35 FSH01235
29 Washer Flat M12 FWF12
30 Nut Nyloc M12 FNN12

Logic Parts Information 05-08-08/2

PREVIOUS HOME NEXT

GRASS_5  9/7/07  14:28  Page 33



LSH150/200 Super Harrow
Ref. Description Part No.

CHASSIS/AXLE SPARE PARTS
01 Chassis LSH151-01A
02 Drawbar Section CMA605-01A
03 Swivel Hitch Draw Tube CM100-04
04 Swivel Hitch Nylon Bush CM100-03A
05 Swivel Hitch Thrust Washer CM100-01A
06 Coupling C900
07 Bolt M12 x 65 FBH12065
08 Bolt M12 x 70 FBH12070
09 Nut Nyloc M12 FNN12
10 Actuator Mounting Bracket LSH151-03A
11 Actuator ME-A003
12 Rubber Stop LSH151-25
13 Bolt M12 x 90 FBH12090

14a Axle 1.5m LSH152-01A
14b Axle 2.0m LSH202-01A

15 Crosshaft Bearing LSH202-06A
16 Bearing Clamping Plate LSH152-05
17 Bolt M10 x 130 FBH10130
18 Washer Flat M10 FWF10
19 Washer Flat M12 FWF12
20 Axle Stop Chain LSH151-13
21 Shackle D FSX08
22 Shackle D FSX08
23 Chain Hanger Pin LSH151-14
24 Retaining Clip LSH151-15
25 Chain Hanger LSH151-10
26 U Bolt LSH151-16
27 Drawbar Rear Sleeve LSH151-19
28 Insert Plastic FIP048032
29 U Bolt Clamp Plate LSH151-12
30 Nut Nyloc M12 FNN08
31 Wheel and Tyre WT210
32 Bearing BH6205-2RS
33 Spacer MF120-1063
34 Washer Flat Heavy Duty FWR10030
35 Washer Spring FWS10
36 Set Screw M10 x 30 FSF10030
37 Bolt M12 x 120 FBH12120
38 Washer Flat M10 FWF10
39 Nut Nyloc M10 FNN10
40 Set Screw M10 x 25 FSH10025
41 Washer Flat M6 FWF06
42 Nut Nyloc M6 FNN06
43 Dust Cap MF120-1054

Logic Parts Information 05-09-01/2

PREVIOUS HOME NEXT

GRASS_5  9/7/07  14:28  Page 34



LSH150/200 Super Harrow
Ref. Description Part No.

TINE SECTION SPARE PARTS
01a 1.5m Section Complete LSH150-01
01b 2.0m Section Complete LSH200-01
02a 1.5m Tine Holder LSH151-1002
02b 2.0m Tine Holder LSH202-1002

03 Side Plate LSH151-1003
04 Adjustment Lever Plate LSH151-1004
05 Front Torsion Bar R/H LSH151-1005
06 Front Torsion Bar L./H LSH151-1006
07 Rear Torsion Bar with Mount R/H LSH151-1007
08 Rear Torsion Bar with Mount L/H LSH151-1008
09 Bolt M10 x 25 FBH10025
10 Bolt M10 x 40 FBH10040
11 Nut Nyloc M10 FNN10
12 Adjustment Lever LSH151-1009
13 Pin LSH151-1010
14 Ring Fastener LSH151-1011
15 Tine 6.5mm dia LSH151-1012
16 Tine 7.0mm dia LSH151-1013
17 Tine (weeding) 7.0mm x 600 LSH151-1014
18 Bolt Tine M8 x 65 LSH151-1015
19 Clamp Block LSH150-1002
20 Washer Flat M8 FWF08
21 Nut Nyloc M8 FNN08
22 Tine 8.0mm dia LSH151-1017
23 Bolt Tine M8 x 55 LSH151-1018
24 Clamp Washer LSH151-1019

Logic Parts Information 05-09-02/2

PREVIOUS HOME NEXT

GRASS_5  9/7/07  14:28  Page 35



LSH150/200 Super Harrow
Ref. Description Part No.

CONTROL BOX PARTS
01 Control Box Harness Complete LSH105

01a Control Box S254-15
02 Clip Fix Rubber Lined 22mm FCF22
03 Washer Spring M6 FWS06
04 Nut Plain M6 FNP06
05 Socket 4 pin ME-S019
06 Socket Cover LMF105-03
07 Stadium Clip S216-047
08 Cheese Head M6 x 30 FSD06030
09 Fuse 25 amp ME-F014
10 Lead Battery/Control Box LSH105-02
11 Lead Control Box/Socket LSH105-01
12 Power Lead Complete LSH106

12a Plug 4 pin ME-P004
13 Actuator Supply Cable LSH106-01
14 Actuator Lead Socket LSH111-1004
15 Clip Fix Rubber Lined 8mm FCF08
16 Washer Spring M6 FWS06
17 Nut Plain M6 FNP06

NOT SHOWN
Cable Ties 300mm FCT300

Logic Parts Information 05-09-03/2

PREVIOUS HOME NEXT

GRASS_5  9/7/07  14:28  Page 36



SG250 Surface Grader

Logic Parts Information 05-10-01/2

PREVIOUS HOME NEXT

Ref. Description Part No.

01 Main Frame Assembly SG251-01A
02 Axle Assembly SG251-33A
03 W/Track Leveler Assembly SG252-01A
04 Plough Assembly SG251-02A
05 W/Track Lift Lever Assembly SG252-06A
06 W/Track Lift Lever Chain SG252-09
07 Shackle D Galv 06 mm FSX06
08 W/Track Lift Lever Link SG252-05
09 Tension Spring 56 x 18 mm HS201-29
10 Drawbar Assembly SG251-16A
11 Lifting Handle Assembly SG251-41A
12 Lift Handle Lower Link SG251-43A
13 Swivel Hitch Nylon Bush CM100-03A
14 Swivel Hitch Thrust Washer CM100-01A
15 Coupling 50 mm H/D Winterhoff C900
16 Height Adjuster Assembly SG251-24A
17 Handle Revolving M12 MSU-H001
18 Spring Bolt Kit MSU-S006
19 Buffer Rubber Clamp Plate SG251-48
20 Buffer Rubber SG251-49
21 Handle Grip S201-30
22 Hub Cap 52 mm Press Fit MF120-1054
23 Inner/Outer Wheel Bearing MF120-1048
24 WL/TY 20 x 700-8 WT210

Csle/Max 4 – W140
25 Wheel Bearing Spacer MF120-1063
26 Grease Nipple – Straight 6mm S216-070

GRASS_5  9/7/07  14:28  Page 37



SG250 Surface Grader

Logic Parts Information 05-10-02/2

PREVIOUS HOME NEXT

Ref. Description Part No.

FASTENERS
27 Bolt M12 x 80 x 2 FBH12080,

Flat Washers Nyloc Nut FWF12, FNN12
28 Set/Screw M10 x 30 x 2 FSH10030,

Flat Washers Nyloc Nut FWF10, FNN10
29 Set/Screw M8 x 30 x 3 FSH08030,

Flat Washers Nyloc Nut FWF08, FNN08
30 Bolt M8 x 45 x 3 FBH08045,

Flat Washers Nyloc Nut FWF08, FNN08
31 Set/Screw M12 x 80 Plain Nut FSH12080,

FNP12
32 Bolt M10 x 55 x 2 FBH10055,

Flat Washers Nyloc Nut FWF10, FNN10
33 Wsher Flat M20 FWF20
34 Nut Nyloc M20 FNN20
35 Bolt M12 x 65 x 2 FBH12065,

Flat Washers Nyloc Nut FWF12, FNN12
36 Bolt M12 x 70 x 2 FBH12070,

Flat Washers Nyloc Nut FWF12, FNN12
37 Set/Stud M10 x 30 FSH10030,

Spring Washer Repair Washer FWS10,
FWR10030

38 Insert Plastic 25 x 25 x 2 – 32 mm FIP025025
39 Insert Plastic 50 x 50 x 32 – 5 mm FIP080050
40 Insert Plastic 40 x 40 x 26 – 4 mm FIP040040
41 Swivel Hitch Draw tube CM100-04
42 Nut Nyloc M12 FNN12

GRASS_5  9/7/07  14:28  Page 38



LRM120 Trailed Rotary Mower
Ref. Description Part No.

01 Chassis Assembly LRM120-04A
02 Engine Mounting Assembly LRM120-02A
03 Mower Deck Assembly LRM120-01A
04 Chain Bar – Front Centre LRM120-25
05 Chain Bar – Front L/H / Front R/HLRM120-24L/24R
06 Chain Bar – Rear LRM120-23
07 Height Adjuster Assembly LRM120-17A
08 Fixing Member Assembly LRM120-10A
09 Connecting Arm LRM120-21
10 Screw Assembly LRM122-01A
11 Mounting Bracket LRM122-05
12 Pivot Nut LRM122-02
13 Locknut Assembly LRM122-08A
14 Handle Fixing Assembly LRM122-06A
15 Engine Honda 13hp Recoil EHV132/EHV131

Strart/Engine Honda 13hp E/S
16 Engine Adjusting Plate Profile S216-013
17 Clutch Spacer 12 mm LRM123-04
18 2 Vee Centrifugal Clutch MFG121-01
19 Top Hat Washer LRM123-01
20 Blade (LG412) S216-1012
21 Spindle S216-1026
22 Bearing Cover S216-1025
23 Bearing MF120-1048
24 Hub S216-1024
25 Spacer S216-1023
26 Pulley Single V ‘B’ Section 4” LRM120-38
27 Pulley Double V ‘B’ Section 4” LRM120-39
28 Belt V BX49 LRM123-05
29 Self Locking Ring Nut S216-1015
30 Transmission Guard R/H LRM120-03R
31 Kill Switch Assembly LRM126-01A
32 Retaining Rod LRM121-12
33 Drawbar Housing Assembly LRM121-09A
34 Drawbar Assembly LRM121-01A
35 Spring-Bolt 16 mm LRM121-07

Logic Parts Information 05-11-01/2

PREVIOUS HOME NEXT

GRASS_5  18/7/07  12:01  Page 39



LRM120 Trailed Rotary Mower
Ref. Description Part No.

36 Spring Comp 50 mm LRM121-08
17 ID Wire 1.7mm

37 Drawtube CM100-04
38 Bush Nylon CM100-03A
39 Coupling Mounting Brkt AssemblyCMA500-01A
40 Coupling C900
41 Turnbuckle MFG104-15
42 WL/TY 16 x 650 – 8 Turfduro/WL/TY

20 x 700 – 8 Csle/Max 4 WT142/WT210
43 Dust Cap MF120-1054
44 Inner Wheel Bearing MF120-1048
45 Spacer MF120-1063
46 Outer Wheel Bearing MF120-1048
47 Throttle Control 2.7 metre LRM127-01
48 Clip Base Plate MFG109-04
49 Stadium Clip 21 mm OD S216-047
50 Sprocket Spacer Bush 2 mm S215-096
51 Castor Bottom Collar 12 mm S215-091
52 Castor Bush 6 mm S215-092
53 Washer S216-1027
54 Key S216-1014
55 Auger Drive Shaft Roll Pin WAS100-169
56 Grease Nipple TA102-03
57 Handle Revolving M12 MSU-H001
58 Cable Clip LRM123-02
59 Pin Linch 4 mm FPL04
60 Key-Engine Shaft LRM123-03
61 Self Locking Nut S216-1013
62 Thrust Washer CM100-01A

Logic Parts Information 05-11-02/2

PREVIOUS HOME NEXT

GRASS_5  18/7/07  12:01  Page 40



LRM120 Trailed Rotary Mower

Logic Parts Information 05-11-03/2

PREVIOUS HOME NEXT

Ref. Description Part No.

FASTENERS
63 S/Screw M10 x 25 Flat Washers x 2 Nyloc Nut FSH10025, FWF10,FNN10
64 S/Screw M8 x 25 Flat Washers x 2 Nyloc Nut FSH08025, FWF08, FNN08
65 Bolt Hex Head 7/16 unf x 2” zp FBH716200
66 Bolt M12 x 100 Flat Washers x 2 Nyloc Nut FBH12100, FWF12, FNN12
67 Bolt M10 x 80 Flat Washers x 2 Nyloc Nut FBH10080, FWF10, FNN10
68 S/Screw M8 x 10 Spring Washer FSH08010, FWS08, FWF08, FNN08

Flat Washers x 2 Nyloc Nut
69 S/Screw M10 x 30 Flat Washers x 2 Nyloc Nut FSH10030, FWF10, FNN10
70 S/Screw M10 x 25 Flat Washers x 2 Nyloc Nut FSH10025, FWF10, FNN10
71 Bolt M12 x 45 Flat Washers x 2 Nyloc Nut FBH12045, FWF12, FNN12
72 Bolt M16 x 70 Flat Washers x 2 Nyloc Nut FBH16070, FWF16, FNN16
73 Bolt M12 x 65 Flat Washers x 2 Nyloc Nut FBH12065, FWF12, FNN12
74 S/Screw M10 x 60 Flat Washers x 2 Nyloc Nut FSH10060, FWF10, FNN10
75 S/Screw M6 x 35 Flat Washer FSH06035, FWF06
76 Bolt M16 x 90 Flat Washers x 2 Nyloc Nut FBH16090, FWF16, FNN16
77 Bolt M12 x 65 Nyloc Nut FBH12065, FNN12
78 Bolt M12 x 70 Nyloc Nut FBH12070, FNN12
79 Bolt M12 x 80 Flat Washers x 2 Nyloc Nut FBH12080, FWF12, FNN12
80 S/Screw M10 x 30 Spring Washer Flat Washer

Repair Washer FSH10030, FWS10, FWR10030
81 Clip Fix Rubber Lines 6.0mm FCF06

HONDA
82 Screw C/Sunk Sckt 5/16 x 1” FSC516100
83 Screw C/Sunk Sckt M8 x 35 Flat Washers FSC08035,FWF08,FNN08

x 2 Nyloc Nut  
Electric Start Kit – Honda 13hp 2.2 mtr LRM127ES
BRIGGS & STRATTON

84 Screw C/Sunk Sckt M8 x 35 FSC08035,
Flat Washers x 2 Nyloc Nut FWF08,FNN08
Electric Start Kit – B&S 13 hp LRM128ES
Engine B&S 13 hp E/S & Recoil Diamond TC EBV131

GRASS_5  18/7/07  12:01  Page 41



TCH100/200 Trailed Chain Harrow

Logic Parts Information 05-12-01/2

PREVIOUS HOME NEXT

Ref. Description Part No.

01 Main Beam R/Hand TCH101-03AR
02 Main Beam L/Hand TCH101-03AL
03 Front Chassis TCH101-01A
04 Drawbar Cross Beam TCH101-07A
05 Drawbar Shaft TCH101-08A
06 Swivel Hitch Draw Tube CM100-04
07 Swivel Hitch Nylon Bush (Chamfered) TCH101-33A
08 Swivel Hitch Nylon Bush CM100-03A
09 Swivel Hitch Thrust Washer CM100-01A
10 Coupling 50 mm H/D Winterhoff C900
11 Bolt M12 x 70 Nut Nyloc FBH12070,

FNN12
12 Bolt m12 X 65 Nut Nyloc FBH12065,

FNN12
13 Front Cross Member 4ft TCH102-06A

Front Cross Member 6ft TCH202-01A
14 Centre Cross Member 4ft TCH102-05AC

Centre Cross Member 6ft TCH202-02AC
15 Rear Cross Member 4ft TCH102-05AR

Rear Cross Member 6ft TCH202-02AR
16 Clip Stadium 26mm OD MSU-C021A
17 Handle Clip Mounting TCH101-32A
18 Bolt M8 x 90 x 2 Washers Nut Nyloc FBH08090,

FWF08, FNN08
19 Bolt M8 x 65 x 2 Washers Nut Nyloc FBH08065,

FWF08, FNN08
20 Lifting Handle TCH101-25A
21 Axle TCH101-17A
22 Spring TGT100-24
23 Wheel & Tyre WT142
24 Insert Plastic FIP060040
25 Wheel Bearing MF120-1048
26 Spacer MF120-1063
27 Washer Repair M10 x 30 FWR10030
28 Washer Spring M10 FWS10
29 Set Stud M10 x 30 FSH10030
30 Hub Cap 52mm Press Fit MF120-1054

GRASS_5  9/7/07  14:28  Page 42



TCH100/200 Trailed Chain Harrow

Logic Parts Information 05-12-02/2

PREVIOUS HOME NEXT

Ref. Description Part No.

31 Bolt M10 x 75 x 2 Washers Nut Nyloc FBH10075,
FWF10, FNN10

32 Jack Pin GDS200-122
33 Clip R FCG03064
34 Shackle D H/D 8 mm Bolt/Nyloc FSX08HD
35 Drawbar Lifting Box TCH101-05A
36 Jack TCH104-01A
37 Push Rod TCH101-14A
38 Insert Plastic FIP040040
39 Bolt M16 x 35 x 2 Washers Nut Nyloc FBH16035,

FWF16, FNN16
40 Bolt M12x 90 x 4 Washers Nut Nyloc FBH12090,

FWF12, FNN12
41 Bolt M8 x 80 x 2 Washers Nut Nyloc FBH08080,

FWF08, FNN08
42 Bolt M16 x 45 x 2 Washers Nut Nyloc FBH16045,

FWF16, FNN16
43 Bolt M12 x 90 x 2 Washers Nut Nyloc FBH12090,

FWF12, FN12
44 Bolt M12 x 80 x 2 Washers Nut Nyloc FBH12080,

FWF12, FNN12
45 Shackle D H/D 12 mm Bolt/Nut Nyloc FSX12HD
46 Handle Grip-Push On S201-30

GRASS_5  9/7/07  14:28  Page 43



MFP Flail Mower

Logic Parts Information 05-13-01/2

PREVIOUS HOME NEXT

Ref. Description Part No.

01 Hopper 1.0mt MFP100-1001
'' 1.2mt MFP120-1001
'' 1.5mt MFP150-1001

02 Rotor 1.0mt MFP100-1003A
'' 1.2mt MFP120-1003A
'' 1.5mt MFP150-1003A

03 Rear Roller 1.0mt Standard MFP106-1001
''    '' 1.0mt Rear Wheel MFP107-1001
''    '' 1.2mt Standard MFP126-1001
''    '' 1.2mt Rear Wheel MFP127-1001
''    '' 1.5mt MFP155-1001

04 Rear Plastic Skirt 1.0mt MFP122-03
''    '' 1.2mt MFP122-03
''    '' 1.5mt MSU-P006

05 Securing Strip 1.0mt MFP100-1023
''    '' 1.2mt MFP120-1023
''    '' 1.5mt MFP150-1023

06 Stone Guard Rod 1.0mt MFP100-1011
''    '' 1.2mt MFP120-1011
''    '' 1.5mt MFP150-1011

07 Short Stone Guard MFP120-1039
08 Short Narrow Stone Guard MFP120-1040
09 Washer Flat M18 x 34 x 3 MM FWF18034
10 Rotor Housing RH MFP120-1015

Rotor Housing LH MFP120-1016
11 Rotor Fixing Plate MFP120-1017
12 Oil Baffle/Spacer Bushing MFP120-1018
13 Roller Attachment Support Plate R/H MFP120-1006

Roller Attachment Support Plate L/H MFP120-1007
''    '' Bearing only MFP120-1049

14 Skid RH MFP120-1045
Skid LH MFP120-1046

15 Belt Tensionner Complete MFG120-1008
16 Belt Tensionner Wheel MFG120-1037
17 Tensioner Spring MFG120-1009

GRASS_5  9/7/07  14:28  Page 44



MFP Flail Mower

Logic Parts Information 05-13-02/2

PREVIOUS HOME NEXT

Ref. Description Part No.

18 16 HP Briggs & Stratton Engine EBH161
13 HP Honda Engine EHH131

19 Centrifugal Clutch Pulley Spacer MFG121-03A
20 Centrifugal Clutch Pulley ?95 MFG121-01
21 Rotor Drive Pulley MFP120-1004
22 Top Hat Spacer MFG120-1036
23 Taper Lock MFP120-1005
24 Toothed Belt MFG120-1002T
25 Transmission Guard MFP120-1030
26 Transmission Guard Cover MFP120-1031
27 Grease Nipple Guard MFP120-1040
28 Bar MFP120-1027
29 Drawbar Housing Assembly MFP104
30 Drawbar MFP104-1001
31 Spring MFG104-12
32 Drawbar Locking Pin �16 MFG104-13
33 Coupling C900
35 Thrust Washer CM100-01A
36 Bush Nylon CM100-03A
37 Drawtube CM100-04
38 Top Link Cat MFG104-15

GRASS_5  9/7/07  14:28  Page 45



MFP Flail Mower
Ref. Description Part No.

65 Oil Seal 58 x 80 x 10 MFP120-1025
66 Bearing 40 x 80 x 21 MFP120-1038
67 Bearing 30 x 62 x 19 MFP120-1042
68 Ball Bearing 13/16” MFP120-1043
73 Engine Key MFG121-04
74 Roll Pin WAS100-168
75 Lynch Pin FPL04
76 Grease Nipple M6 MFP120-1044
77 Grease Nipple M8 MFP120-1048
78 Grease Nipple M10 MFP120-1049
79 Grease Nipple M10 45° MFP120-1047
80 Bolt Hex Head M6 x 15 FSH06015
81 Wing Nut M6 FNW06
82 Spring Washer M6 FWS06
83 Flat Washer FWF06
84 Bolt Hex Head M8 x 20 FSH08020
85 Bolt Hex Head 8 x 50 FBH08050
86 Nyloc Nut M8 FNN08
87 Spring Washer M8 FWS08
88 Flat Washer M8 FWF08
89 Bolt S/Screw 5/16” FSH51634
90 Bolt Hex Head M10 x 25 FSH10025
91 Bolt Hex Head M10 X 50 FBH10050
92 Bolt Hex Head M10 x 70 FBH10070
93 Nyloc Nut M10 FNN10
94 Spring Washer M10 FWS10
95 Flat Washer M10 FWF10
96 Bolt S/Screw 3/8” FSH38134
97 Bolt Hex Head M12 x 25 FSH12025
98 Bolt Hex Head M12 x 30 FBH12030
99 Bolt Hex Head M12 x 40 FBH12040

100 Bolt Hex Head M12 x 50 FBH12050
101 Bolt Hex Head M12 x 80 FBH12080
102 Nyloc Nut M12 FNN12

Logic Parts Information 05-13-03/2

PREVIOUS HOME NEXT

GRASS_5  9/7/07  14:28  Page 46



MFP Flail Mower
Ref. Description Part No.

103 Spring Washer M12 FWS12
104 Flat Washer M12 FWF12
105 Bolt Hex Head M16 x 70 FBH16070
106 Bolt Hex Head M16 x 80 FBH16080
107 Nyloc Nut M16 FNN16
108 Flat Washer M16 FWF16
109 Nyloc Nut M20 FNN20
110 Nyloc Nut M12 FNN12
111 Bolt Hex Head M12 x 65 FBH12065
112 Bolt Hex Head M12 x 70 FBH12070

Logic Parts Information 05-13-04/2

PREVIOUS HOME NEXT

GRASS_5  9/7/07  14:28  Page 47



MFP Flail Mower
Ref. Description Part No.

STANDARD WHEEL MOUNTNG
39 Complete Height Adjust Handle MFP302
47 Side Wheel Guard MFP120-1010
48 WL/TY 16.5 x 6.5 – 8 WT143

T/Borg T539-W
''    '' 22/11x8  Dura WT400

49 Hub Cap MF120-1054
50 Side Wheel Arm MFP120-1012
51 Height Adjust Bar 1.0mt MFP100-1024

''    '' 1.2mt MFP120-1024
''    '' 1.5mt MFP150-1024

52 Rear Crash Bar 1.0mt MFP100-1026
''    ''    '' 1.2mt MFP120-1026
''    ''    '' 1.5mt MFP150-1026

53 Spring MFG120-1029
54 Insert Plastic 40 x 40 x 2.6-4 mm FIP040040
55 Insert Plastic 35 x 35 FIP035035
90 Bolt Hex Head M10 x 25 FSH10025
92 Bolt Hex Head M10 x 70 FBH10070
93 Nyloc Nut M10 FNN10
94 Spring Washer M10 FWS10
95 Flat Washer M10 FWF10
98 Bolt Hex Head M12 x 30 FBH12030

100 Bolt Hex Head M12 x 50  FBH12050
101 Bolt Hex Head M12 x 80 FBH12080
102 Nyloc Nut M12 FNN12
103 Spring Washer M12 FWS12
104 Flat Washer M12 FWF12
109 Nyloc Nut M20 FNN20

Logic Parts Information 05-13-05/2

PREVIOUS HOME NEXT

GRASS_5  9/7/07  14:28  Page 48



MFP Flail Mower
Ref. Description Part No.

REAR WHEEL MOUNTING
39 Complete Height Adjust HandleMFP302
48 WL/TY 16.5 x 6.5 – 8 T/ WT143

Borg T539-W
49 Hub Cap MF120-1054
56 Rear Wheel Guard MFP122-1010
57 Rear Wheel Arm RH MFP102-1001

Rear Wheel Arm LH MFP102-1002
58 Rear Wheel Mounting Frame MFP102-1003

''    ''    ''    '' 1.0mt MFP122-1003
''    ''    ''    '' 1.2mt

90 Bolt Hex Head M10 x 25 FSH10025
95 Flat Washer M10 FWF10
98 Bolt Hex Head M12 x 30 FBH12030
99 Bolt Hex Head M12 x 40 FBH12040

100 Bolt Hex Head M12 x 50 FBH12050
101 Bolt Hex Head M12 x 80 FBH12080
102 Nyloc Nut M12 FNN12
103 Spring Washer M12 FWS12
104 Flat Washer M12 FWF12
109 Nyloc Nut M20 FNN20

Logic Parts Information 05-13-06/2

PREVIOUS HOME NEXT

GRASS_5  9/7/07  14:28  Page 49



MFP Flail Mower
Ref. Description Part No.

KNIVES & FIXINGS
59 Straight Knife For Scarify MFP120-1013
60 Finishing Shovel MFG120-1014
61 Grass Y Knife 30 x 4 MFG120-1001
62 Short Straight Knife 30 x 4 MFP120-1001
63 Shackle MF120-1021
64 Shackle With Settled Washer MFP120-1021
85 Bolt Hex Head 8 x 50 FBH08050
86 Nyloc Nut M8 FNN08

Logic Parts Information 05-13-07/2

PREVIOUS HOME NEXT

GRASS_5  9/7/07  14:28  Page 50



PG250 Surface Grader
Ref. Description Part No.

01 Coupling 50 mm C900
H/D Winterhoff

02 Bolt M12 x 65, Nyloc Nut FBH12065, FNN12
03 Bolt M12 x 70, Nyloc Nut FBH12070, FNN12
04 Handle Grip S201-30
05 Lifting Handle Assembly S PG251-31A
06 Height Adjuster Assembly PG251-23A
07 Handle Revolving M12 MSU-H001
08 Nut Nyloc M12 FNN12
09 Washer Flat M20 FWF20
10 Main Frame Assembly PG251-01A
11 Sticker: PG250 WS144
12 Sticker: Logic – 240 x 75 MM WS01
13 Plough Assembly PG251-02A
14 Spring Bolt Kit MSU-S006
15 Sticker: Pro - Grade WS145
16 Bolt M10 x 55, FBH10055, FWF10,

Flat Washers, Nyloc Nut FNN10
17 Buffer Rubber SG251-49
18 Buffer Rubber Clamp Plate PG251-38
19 Axle Assembly PG251-22A
20 Insert Plastic FIP040040

40 x 40 x 26 – 4 MM
21 S/Screw M8 x 30, FSH08030, FWF08,

Flat Washers, Nyloc Nut FNN08
22 S/Screw M12 x 80, Plain Nut FSH12080,FNP12
23 W/Track Lift Lever Assembly PG252-06A
24 W/Track Lift Lever Chain PG252-08
25 Shackle D Galv 06 MM FSX06
26 W/Track Lift Lever Link PG252-05
27 Insert Plastic FIP025025

25 x 25 x 2 – 32 MM
28 Bolt M8 x 45, FBH08045, FWF08,

Flat Washers, Nyloc Nut FNN08
29 Hub Cap 52 MM Press Fit MF120-1054

Logic Parts Information 05-14-01/2

PREVIOUS HOME NEXT

GRASS_5  9/7/07  14:28  Page 51



PG250 Surface Grader
Ref. Description Part No.

30 S/Screw M10 x 25, FSH10025, FWS10,
Spring Washer, Repair Washer FWR10030

31 Inner/Outer Wheel Bearing MF120-1048
32 WL/TY 20 x 700-8 WT210

Csle/Max 4 – W140
33 Wheel Bearing Spacer MF120-1063
34 Tension Spring 56 x 18 MM HS201-29
35 W/Track Leveller Assembly PG252-04A
36 Bolt M12 x 80, Flat Washers, FBH12080,

Nyloc Nut FWF12, FNN12
37 Grease Nipple – Straight 6 MM S216-070
38 Sticker: Grease Symbol WS118
39 Nut Nyloc M20 FNN20
40 Circlip External 12 MM FCE12ZP

No Groove
41 Sticker: Logic – 80 x 25 MM WS03
42 Sticker: Serno/Plate 2 x 3⁄4 WS64
43 Sticker: Design Right WS36
44 Bolt M16 x 90, Flat Washers, FBH16090,

Nyloc Nut FWF16, FNN16
45 Sticker: WS68

Read Operators Manual
46 Manufactures Plate Universal, WP05, FRP03010

Rivet Pop 1⁄8 x 3⁄8
47 Drawbar Assembly PG251-37A
48 Insert Plastic FIP050050

50 x 50 x 32 – 5 MM
49 Swivel Hitch Draw tube CM100-04
50 Swivel Hitch Nylon Bush CM100-03A
51 Swivel Hitch Thrust Washer CM100-01A

Logic Parts Information 05-14-02/2

PREVIOUS HOME NEXT

GRASS_5  9/7/07  14:28  Page 52



PG253 Tinebar
Ref. Description Part No.

01 S/Screw M6 X 25, FSH06025,
Flat Washers, Nyloc Nut FWF06, FNN06

02 Crossboard PG253-04A
03 Spring Tine PG253-01

210 MM Long 8 MM Dia
04 Crossboard Bar Clamp Plate PG253-05
05 Bolt M10 X 50, FBH10050,

Washer Repair M10 X 30, FWR10030,
Flat Washers, Nyloc Nut FWF10, FNN10

06 S/Screw M12 X 35, FSH12035,
Flat Washers, Nyloc Nut FWF12, FNN12

07 Tine bar Assembly PG253-02A
08 Bolt M12 X 65, FBH12065,

Flat Washers, Nyloc Nut FWF12, FNN12
09 Tine Bar Packer PG253-07

Logic Parts Information 05-15-03/2

PREVIOUS HOME NEXT

GRASS_5  9/7/07  14:28  Page 53



TRM120 - Trailed Rotary Mower
Ref. Description Part No.

01 Mower Deck TRM120-01A
02 Rear Deflector Flap TRM120-14
03 Rivet Mono 6.5mm X 14mm FRP06014

(2mm X 9.5mm Panel)
04 S/Screw Hex Head M12 X 35 FSH12035
05 Rear Discharge Deflector L/H TRM120-09L
05 Rear Discharge Deflector R/H TRM120-09R
06 Rear Clamping Plate TRM120-22
07 Self Locking Nut S216-1013
08 Blade (Lg412) S216-1012
09 Spindle S216-1026
10 Key Outer Pulley LRM120-41
11 Bearing Cover S216-1025
12 S/Screw M10 X 30, FSH10030,

Flat Washers, Nyloc Nut FWF10, FNN10
13 Bearing MF120-1048
14 Grease Nipple TA102-03
15 Hub S216-1024
16 Spacer S216-1023
17 S/Screw M10 X 25, FSH10025,

Flat Washers, Nyloc Nut FWF10, FNN10
18 Clamp plate front Outer TRM120-23
19 Deflector front Flap: End TRM120-12
20 Deflector front Flap: Centre TRM120-13
21 Clamp plate front Centre TRM120-24
22 S/Screw M8 X 25, FSH08025,

Flat Washers, Nyloc Nut FWF08, FNN08
23 Manufacturers Plate Universal, WP05, FRP03010

Rivet Pop 1⁄8 X 3⁄8
24 Sticker: Logic – 240 X 75 MM WS01
25 Sticker: Mower Hazard Sticker WS146

Logic Parts Information 05-16-01/2

PREVIOUS HOME NEXT

GRASS_5  9/7/07  14:28  Page 54



TRM120 - Trailed Rotary Mower
Ref. Description Part No.

26 Sticker: TRM120 WS147
27 Sprocket Spacer Bush 2 MM S215-096
28 Castor Bottom Collar 12 MM S215-091
29 Castor Bush 6 MM S215-092
30 Pulley Single V ‘B; Section 4” LRM120-38
31 Washer S216-1027
32 Self Locking Ring Nut S216-1015
33 Bolt Hex Head 7/16 UNF X 2” FBH716200
34 Top Hat Washer LRM123-01
35 2 Vee Centrifugal Clutch TRM120-39

(Purple Springs)
36 Clutch Spacer 12 MM LRM123-04
37 Pulley Double V ‘B’ Section 4” LRM120-39
38 Sticker: Design Right WS36
39 Sticker: Ser No: N/Plate 50.4 X 19.1 WS64
40 Dust Cap MF120-1054
41 S/Screw M10 X 25, FSH10025,

Spring Washer, FWS10 FWR10030
Repair – Washer

42 Outer Wheel Bearing MF120-1048
43 WL/TY 16 X 650 – 8 KingstyreWT142

Logic Parts Information 05-16-02/2

PREVIOUS HOME NEXT

GRASS_5  9/7/07  14:28  Page 55



TRM120 - Trailed Rotary Mower
Ref. Description Part No.

43 WL/TY 20 X 700 WT210
– 8 Carlisle/Max 4

44 Spacer MF120-1063
45 Guard Rail TRM120-20A
46 S/Screw M8 X 30, FSH08030,

Flat Washers, Nyloc Nut FWF08, FNN08
47 Spring Tension 5.38 MM Dia TRM120-37
48 Axle L/H TRM120-25LA
48 Axle R/H TRM120-25RA
49 Wheel Arm Locking Pin TRM120-10
50 Sleeve Flat Grey MSU-S100

31.75 MM X 9.5
51 S/Screw M12 X 35, FSH12035,

Flat Washers, Nyloc Nut FWF12, FNN12
52 Height Adjuster Bracket TRM120-02LA

Assembly L/H
52 Height Adjuster Bracket TRM120-02RA

Assembly R/H
53 Clip R3 X 64 MM FCG03064
54 Nut Nyloc M20 FNN20
55 Belt V BX49 LRM123-05
56 Bolt M16 X 90, FBH16090,

Flat Washers, Nyloc Nut FWF16, FNN16
57 Drawbar Mounting Assembly TRM120-05A
58 Turnbuckle MFG104-15
59 Drawbar Offset TRM120-03A
60 Sticker: Mfg300 Warning WS82
61 Drawtube CM100-04
62 Bush Nylon CM100-03A
63 Drawbar Assembly TRM120-16A
64 Thrust Washer CM100-01A
65 Coupling 50 MM C900

H/D Winterhoff

Logic Parts Information 05-16-03/2

PREVIOUS HOME NEXT

GRASS_5  9/7/07  14:28  Page 56



TRM120 - Trailed Rotary Mower
Ref. Description Part No.

66 Bolt M12 X 65, Nyloc Nut FBH12065, FNN12
67 Bolt M12 X 70, Nyloc Nut FBH12070, FNN12
68 Drawbar Locking Pin TRM120-11
69 Bolt M16 X 65, Flat Washers, FBH16065,

Nyloc Nut FWF16, FNN16
70 Engine Mounting Stool LRM120-02A
71 Transmission Guard L/H TRM120-07L
71 Transmission Guard R/H TRM120-07R
72 Sticker: Grease Symbol WS118
73 S/Screw M8 X 15, Flat Washer FSH08015, FWF08
74 Sticker: Keep Wheel Nuts Tight WS103
75 Sticker: Mow General Warning WS11
76 S/Screw M8 X 10,

Washer Spring, Washer Flat
77 Plastic Plug-Kill LRM120-37

Switch Mounting
78 Kill Switch Assembly LRM126-01A
79 Engine Mounting Plate S216-013A
80 S/Screw M10 X 60, FSH10060,

Flat Washers, Nyloc Nut FWF10, FNN10
81 Key Engine Pulley LRM123-03

Logic Parts Information 05-16-04/2

PREVIOUS HOME NEXT

GRASS_5  9/7/07  14:28  Page 57



TRM120 - Trailed Rotary Mower
Ref. Description Part No.

82 Clip Fix Rubber Lined 6.0mm FCF06
83 S/Screw M6 X 20, Flat Washer FSH06020,

FWF06
84 Durite Heavy Duty Terminal S216-048
85 Stadium Clip 21 MM OD S216-047
86 S/Screw M6 X 35, Flat Washer FSH06035,

FWF06
87 Clip Base Plate MFG109-04
88 Cable Clip LRM123-03

BRIGGS & STRATTON:
89 Switch Rocker On/Off ME-S034

12v 6A B/S
90 Screw C/Sunk M8 X 35, FSC08035,

Flat Washers, Nyloc Nut X2 FWF08, FNN08
91 Engine B+S EBV121

12.5hp Recoil Start
92 Throttle Control 2.7mt TRM127-01

Fast/Slow Only

HONDA:
93 Screw C/Sunk Sckt 5⁄16 X 1”, FSC516100,

Flat Washer FWF08
90 Screw C/Sunk M8 X 35, FSC08035,

Flat Washers, Nyloc Nut FWF08, FNN08
91 Engine Honda EHV131

13hp Electric Start
91 Engine Honda EHV132

13hp Recoil Start
92 Throttle Control 2.7metre LRM127-01

Battery Lead ATV End S216-060A
(Electric Start Only)

Logic Parts Information 05-16-05/2

PREVIOUS HOME NEXT

GRASS_5  9/7/07  14:28  Page 58



Logic Parts Information

PREVIOUS HOME NEXT

On Board Sprayers / Electrobroadcasters
Product

OBS124 SPRAYER

OBS125 SPRAYER

OBS134 SPRAYER

OBS134B SPRAYER

OBS134S SPRAYER

OBS135 SPRAYER

OBS135S SPRAYER

OBS200 SPRAYER

OBS610 FRONT TANK

OBS620 SPRAYER

OBS620S SPRAYER

OBS640 SPRAYER

OBS640S SPRAYER

OBS690 SPRAYER

OBS690S SPRAYER

OBS111/113 HANDLANCE

OBS112P/PH HANDLANCE

OBS101/BOOM

OBS102 BOOM

Product

OBS103 BOOM

OBS104 BOOM

OBS105 BOOM

OBS106 BOOM

EBCTF80 ELECTROBROADCASTER

OBS_6  9/7/07  14:20  Page 1



OBS124 Sprayer - Tank Assembly
Ref. Description Part No.

1 Tank OBS124-01
2 Tank Lid & Ring Nut OBS125-53
3 Tank lid vent OBS125-54
4 Hose coil bracket OBS124-14A
5 Washer flat M10 FWF10
6 Nut nylock M10 FNN10
7 Rear rubber OBS125-08
8 Bottom x member rubber OBS125-07
9 L/H bottom pad rubber OBS125-06L

10 R/H bottom pad rubber OBS125-06R
11 Tank fixing plate OBS135-21A
12 Washer FWF16
13 Fixing ‘T’ bolt OBS125-02A
14 Tank plug WW300-1021
16 C/sunk self tap screw FSC 06038

Logic Parts Information 06-01-01/2

PREVIOUS HOME NEXT

OBS_6  9/7/07  14:20  Page 2



OBS124 Sprayer - Pump Assembly
Ref. Description Part No.

1 Pump OBS134-01
4 Filter Assy. OBS134-08A

(Replaces previous type)
6 ‘O’ ring seal (early type filter) OBS135-20
6 Pump elbow 3⁄8'' OBS124-05
7 Hose clamp FHC1518
8 Handlance hose OBS124-12
9 Filter hose OBS124-13

10 Hose tail 3⁄8'' OBS124-04
11 Threaded elbow 1⁄2'' OBS125-31
12 Tank fixing plastic nut 1⁄2'' OBS125-1025
13 Tank fixing washer OBS135-11
14 Tank fixing suction pipe OBS125-30A
15 Complete electric OBS125-09

supply harness
16 On/Off Switch complete OBS125-1036

Handlance Parts not shown
Trigger Valve Assembly OBS124-06
Lance OBS124-07
Backing Washer OBS124-09
Blue even spray nozzle OBS124-11
Nozzle Cap OBS124-08

Logic Parts Information 06-01-02/2

PREVIOUS HOME NEXT

OBS_6  9/7/07  14:20  Page 3



OBS124 Sprayer - Pump (Flojet)
Ref. Description Part No.

1 Check Valve OBS134-1002
2 Diaphragm OBS134-1003
3 Base Plate OBS135-1027
4 By pass kit OBS134-1001
6 Upper Housing OBS134-1005
8 Cam Kit OBS134-1006

Logic Parts Information 06-01-03/2

PREVIOUS HOME NEXT

OBS_6  9/7/07  14:20  Page 4



OBS125 Sprayer - Tank Assembly
Ref. Description Part No.

1 Tank OBS125-60
2 Control pod OBS125-100A
3 Tank Lid OBS125-53
5 Tank lid vent OBS125-54
6 Tank plug WW300-1021
7 Rear rubber OBS125-08
8 Bottom x member rubber OBS125-07
9 L/H bottom pad rubber OBS125-06L
9 R/H bottom pad rubber OBS125-06R

10 Tank fixing clamps OBS135-21A
11 Fixing ‘T’ bolt OBS125-02A
12 Washer FWF16
13 Boom fixing slide OBS135-22A
14 Washer flat M10 FWF10
15 Nut nylock M10 FNN10
16 Nut Plain M10 FNP10
17 Clamp bolt S411-03
18 Washer spring M8 FWS08
19 Nut Plain   M8 FNP08
20 C/sunk self tap screw FSC 06038
21 Ploy cleat OBS125-50
22 Slot pan self tap screw FSS 08038

Logic Parts Information 06-02-01/2

PREVIOUS HOME NEXT

OBS_6  9/7/07  14:20  Page 5



OBS125 Sprayer - Pressure Control Type 1
Ref. Description Part No.

1 Pressure Regulating Valve OBS125-45
2 Guage ‘T’ Piece OBS125-43
3 3 Way Ball Valve OBS125-71
4 Pressure Guage OBS125-44
5 Hose Tail OBS125-41
6 Hose Clip FCH1220
7 Control / Boom Hose OBS125-40
8 Control / Pump Hose OBS125-39
9 Nipple OBS125-32

10 Elbow OBS125-47A
11 Tank Fixing Washer OBS125-1025
12 Tank Fixing Nut OBS125-1025
13 Female Hose Tail OBS125-51
14 Control / Agitation Hose OBS125-40
15 Hose Coupling OBS125-49
16 Tank Fitting OBS125-48A

Logic Parts Information 06-02-02/2

PREVIOUS HOME NEXT

OBS_6  9/7/07  14:20  Page 6



OBS125 Sprayer - Pump Assembly Type 1
Ref. Description Part No.

1 Pump OBS135-07
2 Complete Filter OBS135-24A

(Replaces previous type)
4 Filter ‘O’ Ring OBS135-20
6 Pump Elbow OBS125-38
7 Hose Clip FCH1220
8 Valve / Filter Hose OBS125-36
9 Pump / Control Hose OBS125-39

10 Hose Tail Elbow OBS125-34
11 Tank Isolation Valve OBS125-33
13 Nipple OBS125-32
14 Elbow OBS125-31
15 Tank Fixing Nut OBS125-1025
16 Tank Fixing Washer OBS135-11
17 Tank  Suction Pipe OBS125-30A
18 Supply Harness OBS125-09
19 Pump Harness OBS125-1031
20 Control Box Harness OBS125-1032
21 Battery Supply Harness OBS125-1033
22 Fuse Holder OBS125-1034
23 Control Box Grommett OBS125-1035
24 Control Switch OBS125-1036
25 Switch Box Complete OBS125-1037

Logic Parts Information 06-02-03/2

PREVIOUS HOME NEXT

OBS_6  9/7/07  14:20  Page 7



OBS125 Sprayer - Pressure Control Type 2
Ref. Description Part No.

1-6 Control Valve OBS135-04
1 End Cap OBS135-1005
2 ‘O’ Ring OBS135-1006
3 Valve Body OBS135-1007
4 Pressure Control Body OBS135-1008
5 Input End Cap OBS135-1009
6 Hose Tail Elbow OBS135-12
7 Female Control Mount OBS135-02
8 ‘O’ Ring OBS135-1011
9 Retaining Clip OBS135-1012

10 Tank Fixing Washer OBS135-11
11 Tank Fixing Nut OBS125-1025
12 Pressure Guage OBS135-1025
13 ‘O’ Ring OBS135-1015
14 Male Control Mounting OBS135-03
15 ‘O’ Ring OBS135-1013
16 Retaining Clip OBS135-1016
17 Male Output Hosetail OBS135-1017
18 Bolt M8 x 150 FBH08150
19 Washer M8 FWF08
20 Nyloc Nut FNN8
21 Hose Clamp FCH1220
22 Pump/ Control Hose OBS125-105
23 Control / Boom Hose OBS125-40
24 Hose Connector OBS125-49

Not Shown
Pressure Control Piston     OBS135-1028
Control Lever OBS135-1029

Logic Parts Information 06-02-04/2

PREVIOUS HOME NEXT

OBS_6  9/7/07  14:20  Page 8



OBS125 Sprayer - Pump Assembly Type 2
Ref. Description Part No.

1 Pump OBS135-07
2 Complete Filter OBS135-24A
4 Filter ‘O’ Ring OBS135-20
6 Pump Elbow OBS125-38
7 Hose Clip FCH1220
8 Supply Hose OBS125-104
9 Pump / Control Hose OBS125-105

13 Hose Tail OBS125-41
14 Elbow OBS125-31
15 Tank Fixing Nut OBS125-1025
16 Tank Fixing Washer OBS135-11
17 Tank Suction Pipe OBS125-30A
18 Supply Harness OBS125-09
19 Pump Harness OBS125-1031
20 Control Box Harness OBS125-1032
21 Battery Harness OBS125-1033
22 Fuse Holder OBS125-1034
23 Control Box Grommett OBS125-1035
24 Swich OBS125-1036
25 Control Box Complete OBS125-1037

Logic Parts Information 06-02-05/2

PREVIOUS HOME NEXT

OBS_6  9/7/07  14:20  Page 9



OBS125 Sprayer - Pump (Flojet)
Ref. Description Part No.

2 Check Valve OBS125-1014V
3 Diaphragm Kit OBS125-1013
8 Upper Housing OBS125-1017
9 Pressure Switch OBS125-1042

Logic Parts Information 06-02-06/2

PREVIOUS HOME NEXT

OBS_6  9/7/07  14:20  Page 10



OBS134 Sprayer - Tank Assembly
Ref. Description Part No.

1 Tank OBS130
2 Strainer OBS135-06
3 Screw Cap OBS135-05
4 Tank Fixing Stay OBS135-01A
5 Plug WW300-1021
6 Bolt M8 x 50 FBH08050
7 Washer flat M8 FWF08
8 Washer Spring M8 FWS08
9 Set Screw M8 x 10 FSH08010

10 Hose Coil Bracket OBS124-14A
11 Repair Washer FWR08025
13 Set Stud FSH08012
14 Nyloc Nut FNN08
15 Fixing ‘T’ Bolt OBS125-02A
16 Washer Flat M16 FWF16
17 Tank Fixing Clamp OBS135-21A

Logic Parts Information 06-03-01/2

PREVIOUS HOME NEXT

OBS_6  9/7/07  14:20  Page 11



OBS134 Sprayer - Pump Assembly
Ref. Description Part No.

1 Pump OBS134-01
4 Filter Assy. OBS134-08A

(replaces previous type)
6 ‘O’ ring seal OBS135-20
8 Pump supply hose OBS134-05
9 Hose Clamp FHC1720

10 Engineers Stud FES05030
11 Washer FWF05
13 Nyloc Nut FNN05
14 Elbow OBS134-06
15 Supply Hose OBS134-07
16 Elbow OBS135-12
17 Sealing Washer OBS135-11
18 Elbow OBS125-46
19 Switch / Pump Wire  OBS135-09
20 Switch  OBS125-1036
22 Cover   ME-S008
23 Power in Lead  OBS135-10
24 Supply Harness OBS135-1033
25 Hose Connector OBS125-49

Handlance Parts not shown
Trigger Valve Assembly OBS124-06
Lance OBS124-07
Backing Washer OBS124-09
Blue even spray nozzle OBS124-11
Nozzle Cap OBS124-08

Logic Parts Information 06-03-02/2

PREVIOUS HOME NEXT

OBS_6  9/7/07  14:20  Page 12



OBS134 Sprayer - Pump (Flojet)
Ref. Description Part No.

1 Check Valve OBS134-1002
2 Diaphragm OBS134-1003
3 Base Plate OBS135-1027
4 By pass kit OBS134-1001
6 Upper Housing OBS134-1005
8 Cam Kit OBS134-1006

Logic Parts Information 06-03-03/2

PREVIOUS HOME NEXT

OBS_6  9/7/07  14:20  Page 13



OBS134B Sprayer - Tank Assembly
Ref. Description Part No.

1 Tank OBS130
2 Strainer OBS135-06
3 Screw Cap OBS135-05
4 Tank Fixing Stay OBS135-01A
5 Plug WW300-1021
6 Bolt M8 x 50 FBH08050
7 Washer flat M8 FWF08
8 Washer Spring M8 FWS08
9 Set Screw M8 x 10 FSH08010

10 Hand Wheel OBS135-17
11 Nut plain M10 FNP10
12 Boom Fixing Slide OBS135-22A
13 Set Stud M8 x 12 FSH08012
14 Nut Nylock M8 FNN08
15 Fixing ‘T’ Bolt OBS125-02A
16 Washer Flat M16 FWF16
17 Tank Fixing Clamp OBS135-21A
18 Rubber Buffer MSU-R003
19 Set Screw (cheese head) M5 FSD05020
20 Washer flat M5 FWF05
21 Nut Nylock M5 FNN05

Logic Parts Information 06-04-01/2

PREVIOUS HOME NEXT

OBS_6  9/7/07  14:20  Page 14



OBS134B Sprayer - Pump Assembly
Ref. Description Part No.

1 Pump OBS134-40
4 Filter Assy. OBS134-08A

(REPLACES PREVIOUS TYPE)
6 ‘O’ ring seal (EARLY TYPE) OBS135-20
8 Pump supply hose OBS134-05
9 Hose Clamp FHC1720

10 Engineers Stud FES05030
11 Washer FWF05
13 Nyloc Nut FNN05
14 Elbow OBS134-06
15 Supply Hose OBS134-07
16 Elbow OBS135-12
17 Sealing Washer OBS135-11
18 Elbow OBS125-46
19 Switch / Pump Wire (up to 97) OBS135-09
20 Switch  (up to 97) OBS125-1036
22 Cover  (up to 97) ME-S008
23 Power in Lead   (up to 97) OBS135-10
24 Supply Harness   (up to 97) OBS135-1033
25 Hose Connector OBS125-49

19-24 Wiring Kit  ( after 97) AE500

Logic Parts Information 06-04-02/2

PREVIOUS HOME NEXT

OBS_6  9/7/07  14:20  Page 15



OBS134B Sprayer - Pump (Flojet)
Ref. Description Part No.

1 Check Valve OBS134-1011
2 Diaphragm OBS134-1003
3 Base Plate OBS135-1027
4 By pass kit OBS134-1010
6 Upper Housing OBS134-1005
8 Cam Kit OBS134-1012

Logic Parts Information 06-04-03/2

PREVIOUS HOME NEXT

OBS_6  9/7/07  14:20  Page 16



OBS134S Sprayer - Tank Assembly
Ref. Description Part No.

1 Tank OBS130
2 Strainer OBS620-09A
3 Screw Cap OBS620-04
4 Tank Fixing Stay OBS135-01A
5 Plug WW300-1021
6 Bolt M8 x 50 FBH08050
7 Washer flat M8 FWF08
8 Washer Spring M8 FWS08
9 Set Screw M8 x 10 FSH08010

10 Hand Wheel OBS135-17
11 Nut plain M10 FNP10
12 Boom Fixing Slide OBS125-05A
13 Set Stud M8 x 12 FSH08012
14 Nut Nylock M8 FNN08
15 Fixing ‘T’ Bolt OBS125-02A
16 Washer Flat M16 FWF16
17 Tank Fixing Clamp OBS135-21A
18 Rubber Buffer MSU-R003
19 Set Screw (cheese head) M5 FSD05020
20 Washer flat M5 FWF05
21 Nut Nylock M5 FNN05

Logic Parts Information 06-05-01/2

PREVIOUS HOME NEXT

OBS_6  9/7/07  14:20  Page 17



OBS134S Sprayer - Pump Assembly
Ref. Description Part No.

1 Pump OBS134S-40A
2 Elbow OBS125-31

3-6 Filter Complete OBS640S-01
3 Filter Bowl OBS135S-1022
4 Filter Mesh OBS135S-1020
5 Filter ‘O’Ring OBS135S-1021
6 Filter Sediment Bowl OBS135S-1023
7 Isolation Valve MTF-042
8 Hose Clamp FHC1720
9 Hose Tank-Supply OBS134-09

10 Hosetail MTF-221
11 Hose Pump Supply OBS620-07
12 Pump Plug ME-P005
13 Connector ME-C014
14 Elbow Tank Supply OBS135-12
15 Washer Sealing OBS135-11
16 Elbow OBS125-46
17 Hose Output OBS640-01
18 Hose Connector OBS125-49
19 Washer MTF-QQ
20 Nut Plastic Plain MTF-230
21 Washer Rubber OBS124-09
22 Orifice Disc MTF-250
23 Jet Nut MTF-150

‘T’ Piece MTF-215

Logic Parts Information 06-05-02/2

PREVIOUS HOME NEXT

OBS_6  9/7/07  14:20  Page 18



OBS134S Sprayer - Pump (Shurflo)
Ref. Description Part No.

1 Motor OBS135S-1005
2 Drive Assembly OBS135S-1006
3 Viton Valve Plate OBS134S-1009
4 Bypass Housing OBS134S-1010
5 Viton Check Valve Kit OBS135S-1009

Motor Baseplate & Feet OBS135S-1012
Set screws-baseplate OBS135S-1013

Logic Parts Information 06-05-03/2

PREVIOUS HOME NEXT

OBS_6  9/7/07  14:20  Page 19



OBS135 Sprayer - Tank Assembly
Ref. Description Part No.

1 Tank OBS130
2 Strainer OBS135-06
3 Screw Cap OBS135-05
4 Tank Fixing Stay OBS135-01A
5 Plug WW300-1021
6 Bolt M8 x 50 FBH08050
7 Washer flat M8 FWF08
8 Washer Spring M8 FWS08
9 Set Screw M8 x 10 FSH08010

10 Hand Wheel OBS135-17
11 Nut plain M10 FNP10
12 Boom Fixing Slide OBS135-22A
13 Set Stud M8 x 12 FSH08012
14 Nut Nylock M8 FNN08
15 Fixing ‘T’ Bolt OBS125-02A
16 Washer Flat M16 FWF16
17 Tank Fixing Clamp OBS135-21A
18 Rubber Buffer MSU-R003
19 Set Screw (cheese head) M5 FSD05020
20 Washer flat M5 FWF05
21 Nut Nylock M5 FNN05

Logic Parts Information 06-06-01/2

PREVIOUS HOME NEXT

OBS_6  9/7/07  14:20  Page 20



OBS135 Sprayer - Pressure Control
Ref. Description Part No.

1-6 Control valve unit complete OBS135-04
1 End Cap OBS135-1005
2 ‘O’ Ring OBS135-1006
3 Valve Body OBS135-1007
4 Pressure control body OBS135-1008
5 End cap input OBS135-1009
6 Hose tail elbow OBS135-12
7 Female control mounting OBS135-02
8 ‘O’ Ring OBS135-1011
9 Wire retaining clip OBS135-1012

10 Tank fixing washer OBS135-11
11 1⁄2'' tank fixing plastic nut OBS125-1024
12 Pressure gauge OBS135-1025
13 ‘O’ Ring OBS135-1015
14 Male control mounting OBS135-03
15 ‘O’ Ring OBS135-1013
16 Wire retaining clip OBS135-1016
17 Male output hose tail OBS135-1017
18 Bolt M8 x 150 FBH 08150
19 Washer Flat M8 FWF 08
20 Nut nylock FNN 08
21 Hose clamp FHC 1518
22 Pump/Control hose OBS135-14
23 Control / boom hose OBS135-15.
24 Female hose coupling OBS125-49

Logic Parts Information 06-06-02/2

PREVIOUS HOME NEXT

OBS_6  9/7/07  14:20  Page 21



OBS135 Sprayer - Pump Assembly
Ref. Description Part No.

1 Pump OBS135-07
2 ‘O’Ring OBS135-1019
3 Pump Hose Tail OBS135-1018
4 Plug ME-P005
5 Connector ME-C014
6 Filter Complete OBS135-24A

(replaces previous type)
7 ‘O’ Ring OBS135-1031
8 Elbow OBS135-12
9 Hose Clamp FHC1720

10 Engineers Stud FES05030
11 Washer M5 FWF05
13 Nyloc Nut M5 FNN05
14 Pump Control Hose OBS135-14
17 Sealing Washer OBS135-11
18 Elbow OBS125-46
19 Hose Pump Supply OBS135-13

Logic Parts Information 06-06-03/2

PREVIOUS HOME NEXT

OBS_6  9/7/07  14:20  Page 22



OBS135 Sprayer - Pump (Flojet)
Ref. Description Part No.

2 Check Valve OBS125-1014V
3 Diaphragm Kit OBS125-1013
8 Upper Housing OBS125-1017
9 Pressure Switch OBS125-1042

Logic Parts Information 06-06-04/2

PREVIOUS HOME NEXT

OBS_6  9/7/07  14:20  Page 23



OBS135S Sprayer - Tank Assembly
Ref. Description Part No.

1 Tank OBS130
2 Strainer OBS620-09A
3 Screw Cap OBS620-04
4 Tank Fixing Stay OBS135-01A
5 Plug WW300-1021
6 Bolt M8 x 50 FBH08050
7 Washer flat M8 FWF08
8 Washer Spring M8 FWS08
9 Set Screw M8 x 10 FSH08010

10 Hand Wheel OBS135-17
11 Nut plain M10 FNP10
12 Boom Fixing Slide OBS135-22A
13 Set Stud M8 x 12 FSH08012
14 Nut Nylock M8 FNN08
15 Fixing ‘T’ Bolt OBS125-02A
16 Washer Flat M16 FWF16
17 Tank Fixing Clamp OBS135-21A
18 Rubber Buffer MSU-R003
19 Set Screw (cheese head) M5 FSD05020
20 Washer flat M5 FWF05
21 Nut Nylock M5 FNN05

Logic Parts Information 06-07-01/2

PREVIOUS HOME NEXT

OBS_6  9/7/07  14:20  Page 24



OBS135S Sprayer - Pressure Control
Ref. Description Part No.

1-6 Control valve unit complete OBS135-04
1 End Cap OBS135-1005
2 ‘O’ Ring OBS135-1006
3 Valve Body OBS135-1007
4 Pressure control body OBS135-1008
5 End cap input OBS135-1009
6 Hose tail elbow OBS135-12
7 Female control mounting OBS135-02
8 ‘O’ Ring OBS135-1011
9 Wire retaining clip OBS135-1012

10 Tank fixing washer OBS135-11
11 1⁄2'' tank fixing plastic nut OBS125-1025
12 Pressure gauge OBS135-1025
13 ‘O’ Ring OBS135-1015
14 Male control mounting OBS135-03
15 ‘O’ Ring OBS135-1013
16 Wire retaining clip OBS135-1016
17 Male output hose tail OBS135-1017
18 Bolt M8 x 150 FBH 08150
19 Washer Flat M8 FWF 08
20 Nut nylock FNN 08
21 Hose clamp FHC 1518
22 Pump/Control hose OBS135-14
23 Control / boom hose OBS135-15.
24 Female hose coupling OBS125-49

Logic Parts Information 06-07-02/2

PREVIOUS HOME NEXT

OBS_6  9/7/07  14:20  Page 25



OBS135S Sprayer - Pump Assembly
Ref. Description Part No.

1. Pump OBS135S-07A
2. Elbow OBS125-31

3-6 Filter Complete OBS640S-01
7 Isolation Valve MTF-042
8 Hose Clamp FHC1720
9 Hose Tank-Pump Supply OBS134-09

10 Hosetail MTF-221
11 Hose Pump-Cotrol OBS135-14
12 Pump Plug ME-P005
13 Connector ME-C014
14 Elbow Tank Supply OBS135-12
15 Washer Sealing OBS135-11
16 Elbow OBS125-46

Logic Parts Information 06-07-03/2

PREVIOUS HOME NEXT

OBS_6  9/7/07  14:20  Page 26



OBS135S Sprayer - Pump (Shurflo)
Ref. Description Part No.

1 Motor OBS135S-1005
2 Drive Kit OBS135S-1006
3 Viton Valve Assembly OBS134S-1009
4 Upper Housing OBS135S-1008
5 Viton Check Valve Kit OBS135S-1009
6 Switch OBS135S-1010
7 Pumphead Complete OBS135S-1011

Motor Baseplate & Feet OBS135S-1012
Set screws-baseplate OBS135S-1013

Logic Parts Information 06-07-04/2

PREVIOUS HOME NEXT

OBS_6  9/7/07  14:20  Page 27



OBS200 Sprayer
Ref. Description Part No.

Where different from OBS125 Parts list.
1 200 Litre Tank OBS200-30
2 Tank Lid  (large) OBS200-1005
3 Tank Lid ( small) OBS200-1006

Filter Basket OBS200-1007
4 Mounting Frame Complete OBS200-01A
5 Switch Mounting Bracket OBS200-12A
6 Pump Fixing Plate OBS200-13A

PVC Suction Pipe OBS200-34
7 Valve / FilterHose OBS200-35
8 Pump / Control Hose OBS200-36
9 Control / Boom Hose OBS200-37

Agitation Hose OBS200-38

Logic Parts Information 06-08-01/2

PREVIOUS HOME NEXT

OBS_6  9/7/07  14:20  Page 28



OBS620/640/690 Sprayer - Tank Assembly
Ref. Description Part No.

1 60 ltr Plastic Tank OBS 59
2 Tank Lid OBS620-04
3 Tank Fixing Bracket OBS620-01
4 Set Stud M8 x 10 FSH08010
5 Washer Flat M8 FWF08
6 Washer spring M8 FWS08
7 Tank Fixing Clamp OBS620-03A
8 ‘T’ Bolt OBS620-02

10 Engineers Stud M5 x 30 FES05030
15 Tank Lid ‘O’ Ring OBS620-1001

OPTIONS
9 Hose Coil Bracket OBS124-14A

11 Boom Fixing Bracket OBS601
(Not suitable for OBS620)

12 Handwheel OBS135-17
13 Nut Plain M10 FNP10
14 Set Stud M8 x 20 FSH08020

Logic Parts Information 06-09-01/2

PREVIOUS HOME NEXT

OBS_6  9/7/07  14:20  Page 29



OBS620 Sprayer - Pump Assembly
Ref. Description Part No.

16 Pump Complete OBS134-01B
17 Pump Elbow - Output OBS124-05
18 Pump Elbow - Supply OBS134-06
19 Hose Clamp FHC1720
20 Pump Supply Hose OBS620-07
21 Hose Clamp FHC1518
22 Output Hose OBS124-12
23 Hosetail OBS101-13
24 Strainer Mesh OBS620-06
25 Hosetail Nut OBS620-05
26 Pump Plug ME-P005
27 Connector ME-C014
28 Pump mounting Rubber OBS135-1026
29 Washer Flat M5 FWF05
30 Nut Nyloc M5 FNN05
31 Hose Connection OBS125-49

Logic Parts Information 06-09-02/2

PREVIOUS HOME NEXT

OBS_6  9/7/07  14:20  Page 30



OBS640 Sprayer - Pump Assembly
Ref. Description Part No.

16 Pump Complete OBS134-40B
17 Pump Elbow - Output OBS134-06
18 Pump Elbow - Supply OBS134-06
19 Hose Clamp FHC1720
20 Pump Supply Hose OBS620-07
21 Hose Clamp FCH1720
22 Output Hose OBS640-01
23 Hosetail OBS101-13
24 Strainer Mesh OBS620-06
25 Hosetail Nut OBS620-05
26 Pump Plug ME-P005
27 Connector ME-C014
28 Pump mounting Rubber OBS135-1026
29 Washer Flat M5 FWF05
30 Nut Nyloc M5 FNN05
31 Hose Connector OBS125-49

Logic Parts Information 06-09-03/2

PREVIOUS HOME NEXT

OBS_6  9/7/07  14:20  Page 31



OBS690 Sprayer - Pump Assembly
Ref. Description Part No.

1 Pump Complete OBS135-07B
2 Pump Elbow OBS125-38
3 ‘O’ Ring OBS135-1019
4 Hose Clamp FCH1720
5 Pump/Control Hose OBS690-01
6 Pump Supply Hose OBS620-07
7 Hosetail OBS101-13
8 Strainer Mesh OBS620-06
9 Hosetail Nut OBS620-05

10 Pump Plug ME-P005
11 Connector ME-C014
12 Pump Mounting Rubber OBS135-1026
13 Washer Flat M5 FWF05
14 Nut Nyloc M5 FNN05
15 Hose Connection OBS125-49

Logic Parts Information 06-09-04/2

PREVIOUS HOME NEXT

OBS_6  9/7/07  14:20  Page 32



OBS690 Sprayer - Pressure Control
Ref. Description Part No.

1-6 Control valve unit complete OBS135-04
1 End Cap OBS135-1005
2 ‘O’ Ring OBS135-1006
3 Valve Body OBS135-1007
4 Pressure control body OBS135-1008
5 End cap input OBS135-1009
6 Hose tail elbow OBS135-12
7 Female control mounting OBS135-02
8 ‘O’ Ring OBS135-1011
9 Wire retaining clip OBS135-1012

10 Tank fixing washer OBS135-11
11 1⁄2'' tank fixing plastic nut OBS125-1025
12 Pressure gauge OBS135-1025
13 ‘O’ Ring OBS135-1015
14 Male control mounting OBS135-03
15 ‘O’ Ring OBS135-1013
16 Wire retaining clip OBS135-1016
17 Male output hose tail OBS135-1017
18 Bolt M8 x 150 FBH 08150
19 Washer Flat M8 FWF 08
20 Nut nylock FNN 08
21 Hose clamp FHC 1518
22 Pump/Control hose OBS690-01
23 Control/outlet hose OBS690-02
24 Female hose coupling OBS125-49

Logic Parts Information 06-09-05/2

PREVIOUS HOME NEXT

OBS_6  9/7/07  14:20  Page 33



OBS640 Sprayer - Pump (Flojet)
Ref. Description Part No.

1 Check Valve OBS134-1011
2 Diaphragm OBS134-1003
3 Base Plate OBS135-1027
4 By pass kit OBS134-1010
6 Upper Housing OBS134-1005
8 Cam Kit OBS134-1012

Logic Parts Information 06-09-06/2

PREVIOUS HOME NEXT

OBS_6  9/7/07  14:20  Page 34



OBS620 Sprayer - Pump (Flojet)
Ref. Description Part No.

1 Check Valve OBS134-1002
2 Diaphragm OBS134-1003
3 Base Plate OBS135-1027
4 By pass kit OBS134-1001
6 Upper Housing OBS134-1005
8 Cam Kit OBS134-1006

Logic Parts Information 06-09-07/2

PREVIOUS HOME NEXT

OBS_6  9/7/07  14:20  Page 35



OBS690 Sprayer - Pump (Flojet)
Ref. Description Part No.

2 Check Valve OBS125-1014V
3 Diaphragm Kit OBS125-1013
8 Upper Housing OBS125-1017
9 Pressure Switch OBS125-1042

Logic Parts Information 06-09-08/2

PREVIOUS HOME NEXT

OBS_6  9/7/07  14:21  Page 36



OBS620S/640S/690S Sprayers - Tank Assembly
Ref. Description Part No.

1 60 ltr Plastic Tank OBS 59
2 Tank Lid OBS620-04
3 Tank Fixing Bracket OBS620-01
4 Set Stud M8 x 10 FSH08010
5 Washer Flat M8 FWF08
6 Washer spring M8 FWS08
7 Tank Fixing Clamp OBS620-03A
8 ‘T’ Bolt OBS620-02

10 Engineers Stud M5 x 30 FES05030
15 Tank Lid ‘O’ Ring OBS620-1001

Filter Basket OBS620-09A
Drain Plug WW300-1021

OPTIONS
9 Hose Coil Bracket OBS124-14A

11 Boom Fixing Bracket OBS601
(Not suitable for OBS620)

12 Handwheel OBS135-17
13 Nut Plain M10 FNP10
14 Set Stud M8 x 20 FSH08020

Logic Parts Information 06-10-01/2

PREVIOUS HOME NEXT

OBS_6  9/7/07  14:21  Page 37



OBS620S Sprayer - Pump Assembly
Ref. Description Part No.

2 Pump Complete OBS134S-01A
3 Pump Elbow - Output OBS134-06
4 Hex. Nipple OBS101-1022
5 Elbow MTF-063
6 Elbow 3/8 Barb OBS124-05

7-10 Filter Complete OBS640S-01
7 Filter Bowl OBS135S-1022
8 Filter Mesh OBS135S-1020
9 Filter ‘O’ Ring OBS135S-1021

10 Filter Cap OBS135S-1023
11 Hose Supply-Pump OBS620-07
12 Hose Clamp FHC1720
13 Hose Supply Pump OBS620-07
22 Hose Output OBS124-12
23 Pump Plug ME-P005
24 Connector ME-C014

Logic Parts Information 06-10-02/2

PREVIOUS HOME NEXT

OBS_6  9/7/07  14:21  Page 38



OBS640S Sprayer - Pump Assembly
Ref. Description Part No.

1 Pump Complete OBS134S-40A
3 Pump Elbow – Output OBS134-06
5 Elbow MTF-063

7-10 Filter Complete OBS640S-01
7 Filter Bowl OBS135S-1022
8 Filter Mesh OBS135S-1020
9 Filter ‘O’ Ring OBS135S-1021

10 Filter Cap OBS135S-1023
11 Hose Supply-Pump
12 Hose Clamp FHC1720
13 Hose Supply Pump OBS620-07
14 ‘T’ Hose Connector MTF-215
15 Washer MTF-203
16 Nut Plastic MTF-230
17 Washer Rubber OBS124-09
18 Orifice Disc MTF-250
19 Jet Nut MTF-150
20 Hose Output OBS640-01
21 Hose Connector OBS125-49
23 Pump Plug ME-P005
24 Connector ME-C014

Logic Parts Information 06-10-03/2

PREVIOUS HOME NEXT

OBS_6  9/7/07  14:21  Page 39



OBS690S Sprayer - Pump Assembly
Ref. Description Part No.

1 Pump Complete OBS135S-07A
2 Pump Elbow OBS134-06

3-6 Filter Complete OBS640S-01
7 Elbow MTF-063
8 Hose Clamp FHC1720
9 Hose Supply-Pump OBS620-07

10 Hose Pump-Control OBS690-01
11 Pump Base Plate OBS135S-1012
12 Set Screw OBS135S-1013
13 Pump Plug ME-P005
14 Connector ME-C014
15 Hose Connection OBS125-49

Logic Parts Information 06-10-04/2

PREVIOUS HOME NEXT

OBS_6  9/7/07  14:21  Page 40



OBS690S Sprayer - Pressure Control
Ref. Description Part No.

1-6 Control valve unit complete OBS135-04
1 End Cap OBS135-1005
2 ‘O’ Ring OBS135-1006
3 Valve Body OBS135-1007
4 Pressure control body OBS135-1008
5 End cap input OBS135-1009
6 Hose tail elbow OBS135-12
7 Female control mounting OBS135-02
8 ‘O’ Ring OBS135-1011
9 Wire retaining clip OBS135-1012

10 Tank fixing washer OBS135-11
11 1⁄2'' tank fixing plastic nut OBS125-1025
12 Pressure gauge OBS135-1025
13 ‘O’ Ring OBS135-1015
14 Male control mounting OBS135-03
15 ‘O’ Ring OBS135-1013
16 Wire retaining clip OBS135-1016
17 Male output hose tail OBS135-1017
18 Bolt M8 x 150 FBH 08150
19 Washer Flat M8 FWF 08
20 Nut nylock FNN 08
21 Hose clamp FHC 1518
22 Pump/Control hose OBS690-01
23 Control/outlet hose OBS690-02
24 Female hose coupling OBS125-49

Logic Parts Information 06-10-05/2

PREVIOUS HOME NEXT

OBS_6  9/7/07  14:21  Page 41



OBS60S Sprayer - Pump (Shurflo)
Ref. Description Part No.

OBS690S Part No.
1 Motor OBS135S-1005
2 Drive Kit OBS135S-1006
3 Viton Valve Assembly OBS134S-1009
4 Upper Housing OBS135S-1008
5 Viton Check Valve Kit OBS135S-1009
6 Switch OBS135S-1010
7 Pumphead Complete OBS135S-1011

Motor Baseplate & Feet OBS135S-1012
Set screws-baseplate OBS135S-1013

OBS640S Part No.
1 Motor OBS135S-1005
2 Drive Assembly OBS135S-1006
3 Viton Valve Plate OBS134S-1009
4 Bypass Housing OBS134S-1010
5 Viton Check Valve Kit OBS135S-1009

Motor Baseplate & Feet OBS135S-1012
Set screws-baseplate OBS135S-1013

OBS620S Part No.
1 Motor OBS135S-1005
2 Drive Assembly OBS134S-1002
3 Diaphragm OBS134S-1003
4 Bypass Valve Assembly OBS134S-1004
5 Upper Housing OBS134S-1005
6 No Control Plate OBS134S-1006
7 Pumphead Complete OBS134S-1007
8 Motor Baseplate & Feet OBS135S-1012
9 Set screws-baseplate OBS135S-1013

Logic Parts Information 06-10-06/2

PREVIOUS HOME NEXT

OBS690S

OBS640S

OBS620S

OBS_6  9/7/07  14:21  Page 42



OBS111 (2 Metre Hose) /OBS113 (10 Metre Hose) Handlance Kit
Ref. Description Part No.

1 Trigger Valve Assembly OBS124-06
2 Lance OBS124-07
3 Backing Washer OBS124-09
4 Blue even spray nozzle OBS124-11
5 Nozzle Cap OBS124-08
6 Hose  (OBS111) OBS111-09

Hose  (OBS113) OBS124-12
7 Trigger Valve Filter ‘O’ Ring OBS124-1009
9 Seal OBS101-1001

10 Male quick release OBS101-12
hose connect

11 Hosetail OBS111-08
12 Hose Clamp FCH1518
18 Hose Coil bracket OBS124-14A
19 Set Stud M8 x 10 FSH08010
20 Washer Flat M8 FWF08
21 Washer Spring M8 FWS08

Logic Parts Information 06-11-01/2

PREVIOUS HOME NEXT

OBS_6  9/7/07  14:21  Page 43



OBS112P/PH Hose Reel  (up to 2001)
Ref. Description Part No.

1-17 Hose reel complete OBS112P
1 Hose reel OBS112-52A
2 Hose reel handle OBS112P-1001
3 Hose reel hose OBS112-53
4 Female hose coupling OBS125-49
5 Bottom Mounting OBS112-50A
6 Bolt M6 x 45 FBH0645
7 Nut nyloc M6 FNN06
8 Top mounting OBS112-51A
9 Cleat poly size 10 MSU-C007

10 Washer flat FWF06
11 Supply hose OBS112-54
12 Lance Holder OBS111-10A
13 Set Screw panhead M6 x 16 FSP06016
14 Insert Plastic FIP019019
15 Clip ‘R’ FCG05100
16 Male quick release OBS112-55

hose connect
17 Male snap coupling ‘O’ ring OBS101-1007

Logic Parts Information 06-12-01/2

PREVIOUS HOME NEXT

OBS_6  9/7/07  14:21  Page 44



OBS112P/PH  (after 2001)
Ref. Description Part No.

1 Hose Reel (CLABER) OBS112-71
2 Hose Reel Hose OBS112-53
3 Bottom Mounting Bracket OBS112-72A
4 Top Mounting Plate OBS112-73A
5 Lurmark Spray Jet Seal OBS101-1001
6 Hose Conn Q/R .5 OBS101-12

Male Threaded
7 Hose Conn Q/R .5 OBS125-49

Female Grip On
8 Supply Hose OBS112-54
9 Clip Hose Jub 12-20 MM FCH1220

10 Hosetail 1⁄2'' BARB X 3⁄4'' BSP OBS101-13
11 ‘O’ Ring OBS101-1007
12 Handlance Complete OBS620S-50
13 Backing Washer OBS124-09
14 Even Spray Nozzle ISO Red OBS124-11
15 Hose Reel Handle OBS112P-1001
16 Lance Holder OBS111-10A
17 Cleat Poly Size 8-20 MM MAX MSU-C015
18 Clip R 5 X 100 MM FCG05100
19 Insert Plastic 3⁄4'' X 3⁄4'' X 15 MMFIP019019
20 Bolt M6 X 40,X2 Flat Washers, FBH06040,

Nyloc Nut FWF06, FNN06
21 Bolt/Nut Roofing M6 X 35 FBR06035

Logic Parts Information 06-12-02/2

PREVIOUS HOME NEXT

OBS_6  9/7/07  14:21  Page 45



OBS101 (3 Nozzle) /OBS102 (4 Nozzle) Boom
Ref. Description Part No.

1 Fixing leg OBS101-01A
2 Boom fixing clamp OBS101-06A
3 Clutch spring OBS101-02
4 Washer flat (M10) FWF10
5 Nut wing (M10) FNW10
6 Nut plain (M10) FNP10
7 Hand Wheel OBS135-17
8 Grip clip FCG05100
9 Bolt M10x 90 FBH10090

10 3 nozzle Spray line support bar OBS101-07A
4 nozzle Spray line support bar OBS102-01

11 Spray line fixing clamp OBS101-08A
12 Set screw M6 x 25 FSD06025
13 Nut plain M6 FNP06
14 3⁄4'' plastic blank plug FIP019019
15 Male snap fitting ‘O’ ring OBS101-1007
16 Male snap fitting OBS101-12
17 Jubilee clip FCH1220
18 1⁄2'' supply hose OBS101-11
19 1⁄2'' hose tail OBS101-13
20 Ring seal OBS101-1001
21 3 Nozzle Sprayline OBS101-1031

4 Nozzle Sprayline OBS102-1001
22 1⁄2'' hose tail elbow OBS125-34
23 Spray line end plug OBS103-25
24 Jet body (Inc. 33,34,35 & 25) OBS101-1013
25 Set stud FSH06030
26 Bayonet Cap Seal OBS101-1011
27 Bayonet Cap (Green) OBS101-1012
28 15 Gall Jet OBS101-1015

20 Gall OBS101-1020
29 1⁄2'' x 3⁄4'' M/F Reducer OBS101-17
30 On/Off Hedgerow jet OBS101-14
31 Ball Check Filter OBS101-16
32 Hedgerow Jet Nut OBS101-15
33 Eezifit Jet Body ‘O’ ring OBS101-1009
34 Eezifit Jet Body diaphram OBS101-1014
35 Eezifit Jet Body pressure disc OBS101-1033

Logic Parts Information 06-13-01/2

PREVIOUS HOME NEXT

OBS_6  9/7/07  14:21  Page 46



OBS103 (5 Nozzle) /OBS104 (6 Nozzle) /OBS105 (7 Nozzle) Folding Boom
Ref. Description Part No.

1 Boom fixing clutch left hand OBS103-04AL
2 Boom fixing clutch right hand OBS103-04AR
3 Outer sprayline OBS103 OBS103-20A

Outer sprayline OBS104 OBS104-01A
Outer sprayline OBS105 OBS105-01A

4 Centre sprayline OBS103 OBS103-1001
Centre sprayline OBS104 OBS104-1001
Centre sprayline OBS105 OBS103-1001

5 Sprayline fixing clamp OBS101-08A
6 Outer boom supply hose OBS103-24
7 Supply hose OBS103-23
8 Plastic cap FIP019019
9 Clutch plate OBS103-01

10 Sprayline fixing ‘U’ bolt assy OBS103-02
11 Wing nut (M10) FNW10
12 Bolt M10 x 90 FBH10090
13 Plain nut M10 FNP10
14 Set stud M10 FSH10025
23 Plug OBS103-25
24 Jet Body (Inc. 33,34,35,& 25) OBS101-1013
25 Set Screw FSD06030
26 Seal OBS101-1011
27 Cap OBS101-1012
28 Jet ( 15 Gal.) OBS101-1015
28 Jet   ( 20 Gal.) OBS101-1020
29 Reducer OBS101-17
30 Hedgerow Jet OBS101-14
31 Check Valve/ filter OBS101-15
32 Jet Cap OBS101-16
33 ‘O’ Ring  ( Inc. in 24) OBS101-1007
34 Diaphragm  (Inc. in 24) OBS101-1014
35 Pressure Valve (Inc. in 24) OBS101-1033

Logic Parts Information 06-14-01/2

PREVIOUS HOME NEXT

PLAN VIEW

SIDE VIEW

SIDE VIEW

OBS_6  9/7/07  14:21  Page 47



EBCTF80 - Electrobroadcaster
Ref. Description Part No.

1 Hopper C/W Lid EBCTF80-1001
2 Legs Rh & Lh EBCTF80-1002
3 Motor Housing EBCTF80-1003
4 Meter Fixing Plate EBCTF80-1004
5 Cut Off Plate EBCTF80-1005
6 Finger Nut EBCTF80-1006
7 Knob EBCTF80-1007
8 Adjustable Feed Disc EBCTF80-1008
9 Bias Disc EBCTF80-1009

10 Nylon Bush EBCTF80-1010
11 Plastic Washer EBCTF80-1011
12 Starlock EBCTF80-1012
13 Spreader Disc EBCTF80-1013
14 Motor (disc type) EBCTF80-1014
15 Hub EBCTF80-1015
16 Agitator EBCTF80-1016
17 Distribution Cone EBCTF80-1017
18 Shaft Seal EBCTF80-1018
19 Link Arm EBCTF80-1019
20 Round Link Arm EBCTF80-1020
21 Operating Unit (Motorized) EBCTF80-1021
22 Support Bracket EBCTF80-1022
23 Nylon Sleeve EBCTF80-1023
24 Link Arm with connector EBCTF80-1024
28 Switch EBCTF80-1028

Blade Fuse EBCTF80-1029
Fuse Holder EBCTF80-1030

31 Switch Box EBCTF80-1031
32 Handwheel EBCTF80-1032

Logic Parts Information 06-15-01/2

PREVIOUS HOME NEXT

OBS_6  9/7/07  14:21  Page 48



Logic Parts Information

PREVIOUS HOME NEXT

System 20 / 30
Product

S300 A FRAME

S310 CALF CRATE

S211/ S212 SNOWPLOUGH

S217/ S218 PROFESSIONAL SNOWPLOUGH

S215 POWER BRUSH

S20 CHASSIS

S219 SWEEPEX BRUSH

S221 1.4M SNOWPLOUGH

UTS201 HEAVY DUTY SNOWPLOUGH

SY2030_7  9/7/07  14:22  Page 1



S211 - S212 Snow Plough
Ref. Description Part No.

s 1 Blade S211 S211-01A
Blade S212 S212-01A

2 Clamping Strip S211 S211-03A
Clamping Strip S212 S212-03A

3 Rubber Blade  S211 S211-02A
Rubber Blade S212 S212-02A

4 Pivot Pin S211-10A
5 Lynch Pin FPL06
6 Set stud M10 x 40 FBH 10040
7 Nut  M10 FNP10
8 Pivot frame S211-04A
9 Stay S211-08A

10 R Clip FCG03064

Logic Parts Information 07-01-01/2

PREVIOUS HOME NEXT

SY2030_7  9/7/07  14:22  Page 2



S217 - S218 Professional Snow Plough
Ref. Description Part No.

1 Blade S217 S217-01A
Blade S218 S218-01A

2 Cutting Blade S217 S217-09A
Cutting Blade S218 S218-02A

3 Skid S217-50A
4 Set stud M12 x 90 FSH 12090
5 Nut plain M12 FNP 12
6 Set stud M10 x 25 FSH 10025
7 Nylock  M10 FNN10
8 Pivot frame S217-02A

10 Pivot fixing bolt S217-31
11 Washer flat FWF 20
12 Nut nylock  M20 FNN 20
13 Bolt  M12 x 90 FBH 12090
14 Nut nylock  M12 FNN 12
15 Main spring S217-10
16 Plastic insert FIP025025

Logic Parts Information 07-02-01/2

PREVIOUS HOME NEXT

SY2030_7  9/7/07  14:22  Page 3



S215 Power Brush - Body
Ref. Description Part No.

1 Complete Hood S215-001A
17 End Drive Chain S215-156
18 Counter Drive Shaft S215-150A

c/w Sprocket
19 Counter Drive shaft washer S215-096
20 Counter Drive Shaft spacer S215-091
21 Counter Drive shaft Bearing S215-161
22 Ext. Brush Cover Plate S215-023A
23 “         “         “       “ S215-024A
24 “         “         “     Plygene S215-025A
26 End drive Guard S215-017A
36 Chain Tensioner S215-164
37 Slot Cover Plates S215-027
38 Bolt M10 x 65 FBH10065
39 Bolt M12 x 65 FBH12065
40 Nyloc Nut FNN12
41 Washer M12 FWF12
46 Allen Screw FSG06010
47 Engine Sprocket S215-151
48 Set Stud FSH12060
49 Nyloc Nut M8 FNN08
50 Washer  M8 FWF08
51 Spring Washer M8 FWS08
55 Washer M10 FWF10
56 Nut M10 FNP10
57 Nyloc Nut M10 FNN10
58 Counter Shaft End Guard S215-026A
59 Set Stud M8 x 20 FSH08020
60 Counter Shaft Key S215-160
61 Counter Sprocket S215-152
62 Bolt M8 x 20 FBH08020
66 Centre Drive Guard S215-015A
72 Counter Shaft Guard S215-016A
73 Engine Drive Key S215-163
75 Counter Drive Chain S215-155
77 Honda Engine EHH051

Kawasaki Engine EKH051
Briggs & Stratton Engine EBH051

NS Chain Lubricant S215-165
NS Grommett ( Oil Hole) S215-166

Logic Parts Information 07-03-01/2

PREVIOUS HOME NEXT

SY2030_7  9/7/07  14:22  Page 4



S215 Power Brush - Attachment Frame
Ref. Description Part No.

2 Main Beam S215-050A
6 Main Attaching Frame S215-075A
7 Stop Leg S215-082A
8 Main Attaching Pin S215-074A
9 Raise/ Lower Handle S215-066A

10 “           “   Bracket S215-059A
11 Height Adjustment Screw S215-093A
12 Adjuster Lock S215-065A
13 Raise / Lower Connecting Rod S215-071A
14 Raise / Lower Rod S215-058A
15 Angle Adjustment Rod S215-087A
27 Spring Clip FPL06
28 Wheel S216-1010
29 Bush S216-1009
30 Spacer S216-1008
31 Wheel Support S215-1001
32 Bolt M12 x 110 FBH12110
33 Nylock Nut FNN12
34 Wheel Stem Collar S215-092
35 “        “         “ S215-091
38 Bolt M10 x 65 FBH10065
39 Bolt M12 x 65 FBH12065
40 Nyloc Nut M12 FNN12
41 Washer M12 FWF12
49 Nyloc Nut M8 FNN08
50 Washer M8 FWF08
55 Washer  M10 FWF10
57 Nyloc Nut M10 FNN10
65 Bolt M8 x 30 FBH08030
67 R, Clip FCG03064
68 Spring HS201-29
70 Bolt M12 x 90 FBH12090
71 Bolt M12 x 80 FBH12080
74 Handle Pivot Collar S210-17A
76 Grease Nipple S216-070 

Logic Parts Information 07-03-02/2

PREVIOUS HOME NEXT

SY2030_7  9/7/07  14:22  Page 5



S215 Power Brush - Brush
Ref. Description Part No.

3 Brush Core S215-100A
4 Main Spindle S215-106A

25 Pollybrush Sections S215-114
27 Brush Spacer Collar S215-115
42 Countersunk Allenscrew FSC10025

M10 x 25
43 Driven Sprocket 19 tooth S215-154
44 “            “        Key S215-160
45 Main Spindle Circlip FCE 25
46 Allenscrew
52 Main Spindle Bearing S215-162
53 End Brush Mounting Flange S215-111A
54 Spring Washer M10 FWS10
55 Washer M10 FWF10
57 Nylock Nut M10 FNN10
63 Loose Core End Plate S215-110A
64 Brush Core End Clamp Plate S215-102A
69 Bolt M10 x 25 FBH10025

Logic Parts Information 07-03-03/2

PREVIOUS HOME NEXT

SY2030_7  9/7/07  14:22  Page 6



S219/S220 Sweepex Brush
Ref. Description Part No.

01 48" Aluminium Hood Section S219-1002
01 60" Aluminium Hood Section S220-1002
02 48" Bristle Section S219-1003
02 60" Bristle Section S220-1003
03 Brush Mounting Plate S219-01A
04 L/H Brush Arm Assembly S219-04AL
04 R/H Brush Arm Assembly S219-04AR
05 Main Frame Assembly S219-02A
06 Spring L/H S219-10L
06 Spring R/H S219-10R
07 Hinge Pin S219-15
08 Front Chain S219-14
09 Hinge Lever S219-13A
10 Shackle D Galv 06 MM FSX06
11 S/Screw M8 X 25, FSH08025,

Flat Washers x2, Nyloc Nuts FWF08, FNN08
12 Hand Wheel, Flat Washer, FHW1250, 

Washer Spring FWF12, FWS12
13 S/Screw M8 X 20, FSH08020, 

Flat Washers x2, Nyloc Nut FWF08, FNN08
14 U Bolt M8 X 10 X 35, FBU08010035, 

Flat Washer, Nyloc Nut FWF08, FNN08
15 Insert Plastic 26.0 OD X 1.0/3 FIP026030
16 Clip R 3 X 64 MM FCG03064
17 Manufacturing Plate UniversalWP05
18 Rivet Pop 1⁄8" X 3⁄8" FRP03010
19 Brush Turning Plate S219-18A
20 Lift Chain S219-16

Logic Parts Information 07-04-01/2

PREVIOUS HOME NEXT

SY2030_7  9/7/07  14:22  Page 7



S219/S220 Sweepex Brush
Ref. Description Part No.

21 Lift Cross Member S219-17A
22 Pin Spiral M5 X 30 MM FPS05030
23 Pin Cotter M3.2 X 20 FPC03020
24 Sticker: ATV Equip - Medium WS02
25 Sticker: ATV Equip - Large WS01
26 Sticker: WS68

Read Operators Manual
27 End Cap S219-1001
28 S/Screw 3⁄8" - 16 UNC X 1", FSH38100, 

Spring Washer FWS10
29 S/Screw 5⁄16" - 18 UNC X 1⁄2", FSH516050, 

Spring Washer FWS08
30 Sticker: S219 WS117
30 Sticker: S220 WS129

Logic Parts Information 07-04-02/2

PREVIOUS HOME NEXT

SY2030_7  9/7/07  14:22  Page 8



S221 Snowplough
Ref. Description Part No.

01 ‘A’ Frame Assembly S221-12A
02 Pin Assembly S221-10A
03 Sticker: Serno/Plate 2 x 3/4 WS64
04 Sticker: Design Right WS36
05 Sticker: WS68

Read Operators Manual 
06 Blade Assembly S221-01A
07 Rubber Blade 1.4 MT S221-02
08 Rubber Clamping Plate S221-03
09 Bolt/Nut XOX M10 x 40 FBX10040
10 Sticker: Logic 240 x 75 MM WS01
11 Sticker: Logic 150 x 47 MM WS02
12 Pin Lynch 6 MM FPL06
13 Manufactures Plate Universal, WP05, FRP03010

Rivet Pop 1⁄8 x 3⁄8
14 Clip R x 3 x 64 MM FCG03064
15 Blade Stay Assembly S221-08A

Logic Parts Information 07-05-01/2

PREVIOUS HOME NEXT

SY2030_7  9/7/07  14:22  Page 9



UTS201 Snowplough
Ref. Description Part No.

01 Snowplough Assembly UTS201-01A
02 Metal Blade 1.8 MT UTS201-02A
03 Rubber Blade 1.8 MT UTS201-04A
04 Rubber Clamping Plate UTS201-03
05 Bolt/Nut X0X M10 X 40 ZP FBX10040
06 Skid S217-50A
07 S/Screw M12 X 40, Nut Plain FSH12040, FNP12
08 Sticker: Logic 240 X 75 MM WS01
09 Main Spring S217-10
10 Manufactures Plate Universal WP05
11 Bolt M12 X 90, FBH12090,

Flat Washers M12, Nyloc Nut FWF12, FNN12
12 Insert Plastic FIP025025

25 X 25 X 2-32 MM
13 Rivet Pop 1⁄8 X 3⁄8 FRP03010
14 ‘A’ Frame Assembly UTS201-15A
15 Pivot Fixing Bolt, UTS201-28,

Flat Washer M20, Nyloc Nut FWF20, FNN20
16 Locking Bracket UTS201-12A
17 Sticker: Serno/Plate 2 X 3⁄4 WS64
18 Sticker: Design Right WS36
19 Sticker: WS68

Read Operators Manual

Logic Parts Information 07-06-01/2

PREVIOUS HOME NEXT

SY2030_7  9/7/07  14:22  Page 10



Logic Parts Information

PREVIOUS HOME NEXT

System 40
Product

SYSTEM 40 CHASSIS

SYS40_8  9/7/07  14:23  Page 1



SYSTEM 40 - Chassis
Ref. Description Part No.

1 Main Chassis S401AA
2 Adjustable drawbar chassis S401AD
3 Offside R/H stub axle SA300AR

Nearside L/H stub axle SA300AL
4 Tandem axle offside TA200AR

R/H stub axle
Tandem axle nearside TA200AL
L/H stub axle

5 Engine Honda EHH051
Centrifugal clutch version EHH052

6 Jack legs S402-01A
7 Rear cross member stays S402-04A
8 R/L cross member S402-07A
9 Rear cross member adaptor S401-22A

10 Bolt M20 x 50 FBH20050
Nut M20 FNP20

11 Rear cross member pins S402-06
12 Adjustable drawbar S401-AD-06A
13 50 mm coupling C300
14 Bolt M20 x110 FBH12110

Nylock nut FNN12
15 Front support top link S401-17A
16 Top link entension S401-20A
17 Top link end cat II FLE217

at I spacer FLS2551
18 Top link locking collar FLC29

Logic Parts Information 08-01-01/2

PREVIOUS HOME NEXT

SYS40_8  9/7/07  14:23  Page 2



SYSTEM 40 - Chassis
Ref. Description Part No.

19 Control pedestal S405-01A
20 Control handle S405-07A
21 Control rod outer S405-10A

Control rod inner S405-11A
22 Control handle retaining collar S405-05
23 Jack S401-AD16
24 Locating pin S401-21
25 'R' Clip FCG04076
26 Stub axle securing bolt S401-AD13

Lock nut FNN20
27 Fixing pins S215-088
28 Attaching bolt retainer S401-24
29 Nylock nut M12 FNN12
30 Bolt M10 x 70 FBH10070

Nylock nut M10 FNN10
31 Lynch pin FPL06
32 Bolt M20 x 170 FBH20170

Nylock nut M20 FNN20
33 Single axle wheel/tyre WT800

Tandem axle wheel/tyre WT500

Logic Parts Information 08-01-02/2

PREVIOUS HOME NEXT

SYS40_8  9/7/07  14:23  Page 3



SYSTEM 40 - Stub Tandem/Axle
Ref. Description Part No.

COMPLETE
Adjustable Tandem Axle TA200AR
R/H (Offside) 

COMPLETE
Adjustable Tandem Axle TA200AL
L/H (Nearside) 
Adjustable spindle  TA200AR-01A
R/H (Offside)
Adjustable spindle TA200AL-01A
L/H (Nearside) 

2 Tandem Axle H/Duty Beam TA200
3 Nylon Bush TA102-04
4 Inner Spindle Washer TA200AR-04

4a Outer Spindle Washer TA200AR-05
5 Nut Nyloc M30 FNN30
6 Grease Nipple TA102-03
7 Wheel Nut SA135-1012
8 Seal SA135-1006

Inner Bearing BH1205
Outer Bearing BH1204
Nut SA135-1009
Cap SA135-1011
Wheel Stud SA135-1013

SINGLE AXLE
9 Adj Spindle R/H (Offside) SA300AR

Adj Spindle L/H (Nearside) SA300AL
10 Wheel Nut SA200-1006
11 Seal SA200-1005

Inner Bearing BH6006
Outer Bearing BH6205
Nut SA200-1008
Cap SA200-1010
Wheel Stud SA200-1007

Logic Parts Information 08-01-03/2

PREVIOUS HOME NEXT

SYS40_8  9/7/07  14:23  Page 4



SYSTEM 40 - Standard Drive Engine
Ref. Description Part No.

1 Base plate S403-01A
2 Flat washer M10 FWF10
3 Nylock nut M10 FNN10
4 Bolt M8 x 40 FBH08040
5 Flat washer M8 FWF08
6 Nylock nut M10 FNN08
7 Output shaft adaptor S403-04A
8 Key S403-08
9 Socket grub screw 2BA

10 Plastic PTO guard S403-06A
10 Guard spacer (Kawasaki only) S403-07
12 Set stud M6 (Kawasaki only) FSH06035
13 (Honda) Engine EHH051

(Kawasaki) Engine EHK051

Logic Parts Information 08-01-04/2

PREVIOUS HOME NEXT

SYS40_8  9/7/07  14:23  Page 5



SYSTEM 40 - Centrifugal Clutch Drive Engine
Ref. Description Part No.

1 Engine mounting stool S428-01A
2 Bearing S428-17
3 Bearing/guard fixing bolt S428-05A
4 Nylock nut M12 FNN12
5 PTO shaft S428-10A
6 PTO shaft taper lock S428-13
7 PTO shaft key S404-19
8 Drive belt S428-15
9 Engine pulley S428-12

10 Driven pulley S428-11
11 Stool post spacer tubes S428-19
12 Belt guard back S428-07A
13 Belt guard front S428-08A
14 Set stud M8 x 20 FSH08020
15 Spring washer M8 FWS08
16 Flat washer M8 FWF08
17 Set stud M10 x 25 FSH10025
18 Flat washer M10 FWF10
19 Nylock nut M10 FNN10
20 Plastic PTO guard S428-20A
21 Engine shaft taper lock S428-14
22 Engine shaft key S428-16
23 Nylock nut M8 FNN08
24 Repair washer M8 FWR08025

Engine EHH052

Logic Parts Information 08-01-05/2

PREVIOUS HOME NEXT

SYS40_8  9/7/07  14:23  Page 6



Logic Parts Information

PREVIOUS HOME NEXT

Trailed Sprayers / Spreaders
Product

TS300 SKID MOUNT SPRAYER

TS300S SKID MOUNT SPRAYER

TS400 TRAILED SPRAYER

TS400S TRAILED SPRAYER

LDS100 GROUND DRIVE SPREADER

VC VICON SPREADERS

GDS200 GROUND DRIVE MULTI SPREADER

LDS120 / 240 / 360 / 380 / 700 TRAILED SPREADERS

TRAILED_9  9/7/07  14:25  Page 1



TS300 Skid Unit Sprayer - Tank Assembly
Ref. Description Part No.

1 Tank TS400-03
2 Basic Skid Unit Chassis SLB101
3 Tank Strap SLB101-04A
4 Washer Flat M10 FWF 10
5 Nut Nylock M10 FNN 10
6 Boom Mounting TS402
7 Set Screw FSH 10030
8 Hand Wheel OBS135-17
9 Nut Plain M10 FNP 10

10 Insert Plastic FIP 050025
11 Screw Cap OBS135-05
12 Tank Strainer TS400-06
13 Filler Neck TS400-02
14 Set Screw Plastic FPSP 06016B

14a Nut/Washer Plastic FPNW 06B
15 Switch Housing TS400-01

Logic Parts Information 09-01-01/2

PREVIOUS HOME NEXT

TRAILED_9  9/7/07  14:25  Page 2



TS300 Skid Unit Sprayer - Pump Controls
Ref. Description Part No.

1 Pump OBS135-07
2 Flojet Filter Complete OBS135-24A
5 ‘O’ Ring Filter OBS135-20
6 Hose Clamp FHC 1720
7 ‘O’ Ring Pump OBS125-38
8 Pump Elbow OBS125-38
9 Hose Pump-Controls TS400-04

10 Tank Supply Elbow OBS135-12
11 Hose Supply TS400-04
12 Tank Washer OBS135-11
13 Nut Plastic Tank OBS125-1025
14 Pump Wire TS400-09
15 On/Off Switch Complete OBS125-1036
17 Rubber Switch Lever Cover ME-S008
18 Battery Supply Harness OBS125-1033
19 Set Screw M5 FSH 05025
20 Washer Flat M5 FWF 05
21 Nut Nylock M5 FNN 05
22 Switch Housing TS400-01

Logic Parts Information 09-01-02/2

PREVIOUS HOME NEXT

TRAILED_9  9/7/07  14:25  Page 3



TS300 Skid Unit Sprayer - Pressure Control
Ref. Description Part No.

1-6 Control valve unit complete OBS135-04
1 End Cap OBS135-1005
2 ‘O’ Ring OBS135-1006
3 Valve Body OBS135-1007
4 Pressure control body OBS135-1008
5 End cap input OBS135-1009
6 Hose tail elbow OBS135-12
7 Female control mounting OBS135-02
8 ‘O’ Ring OBS135-1011
9 Wire retaining clip OBS135-1012

10 Tank fixing washer OBS135-1024
11 1⁄2'' tank fixing plastic nut OBS125-1024
12 Pressure gauge OBS125-44
13 ‘O’ Ring OBS135-1015
14 Male control mounting OBS135-03
15 ‘O’ Ring OBS135-1013
16 Wire retaining clip OBS135-1016
17 Male output hose tail OBS135-1017
18 Bolt M8 x 150 FBH 08150
19 Washer Flat M8 FWF 08
20 Nut nylock FNN 08
21 Hose clamp FHC 1518
22 Pump/Control hose OBS125-105
23 Control / boom hose OBS125-40
24 Female hose coupling OBS125-49

Logic Parts Information 09-01-03/2

PREVIOUS HOME NEXT

TRAILED_9  9/7/07  14:25  Page 4



TS300 Skid Unit Sprayer - Pump (Flojet)
Ref. Description Part No.

2 Check Valve OBS125-1014V
3 Diaphragm Kit OBS125-1013
8 Upper Housing OBS125-1017
9 Pressure Switch OBS125-1042

Logic Parts Information 09-01-04/2

PREVIOUS HOME NEXT

TRAILED_9  9/7/07  14:25  Page 5



TS300S Skid Unit Sprayer - Tank Assembly
Ref. Description Part No.

1 Tank (Green) TS400-03
“     (White) TS250

2 Basic Skid Unit Chassis SLB101
3 Tank Strap SLB101-04A
4 Washer Flat M10 FWF 10
5 Nut Nylock M10 FNN 10
6 Boom Mounting TS402
7 Set Screw FSH 10030
8 Hand Wheel OBS135-17
9 Nut Plain M10 FNP 10

10 Insert Plastic FIP 050025
11 Screw Cap (Green) OBS135-05

“      “     (Red) OBS620-04
“     “     (Black) TS250-1001

12 Tank Strainer ( for Green Cap) TS400-06
“          “    ( for Red Cap) OBS620-09A
“          “     ( for Black Cap) TS250-1003

13 Filler Neck  ( for Green Tank) TS400-02
“      “       ( for White Tank) TS250-1002

14 Set Screw Plastic FPSP 06016B
14a Nut/Washer Plastic FPNW 06B
15 Switch Housing TS400-01

Logic Parts Information 09-02-01/2

PREVIOUS HOME NEXT

TRAILED_9  9/7/07  14:26  Page 6



TS300S Skid Unit Sprayer - Pressure Control
Ref. Description Part No.

1-6 Control valve unit complete OBS135-04
1 End Cap OBS135-1005
2 ‘O’ Ring OBS135-1006
3 Valve Body OBS135-1007
4 Pressure control body OBS135-1008
5 End cap input OBS135-1009
6 Hose tail elbow OBS135-12
7 Female control mounting OBS135-02
8 ‘O’ Ring OBS135-1011
9 Wire retaining clip OBS135-1012

10 Tank fixing washer OBS135-1024
11 1⁄2'' tank fixing plastic nut OBS125-1025
12 Pressure gauge OBS125-44
13 ‘O’ Ring OBS135-1015
14 Male control mounting OBS135-03
15 ‘O’ Ring OBS135-1013
16 Wire retaining clip OBS135-1016
17 Male output hose tail OBS135-1017
18 Bolt M8 x 150 FBH 08150
19 Washer Flat M8 FWF 08
20 Nut nylock FNN 08
21 Hose clamp FHC 1518
22 Pump/Control hose OBS125-105
23 Control / boom hose OBS125-40
24 Female hose coupling OBS125-49

Logic Parts Information 09-02-02/2

PREVIOUS HOME NEXT

TRAILED_9  9/7/07  14:26  Page 7



TS300S Skid Unit Sprayer - Pump Assembly
Ref. Description Part No.

1 Pump OBS135S-07A
2 Socket MTF-003

3-6 Filter Complete OBS640S-01
7 Isolation Valve MTF-042
8 Hose Clamp FHC1720
9 Hose Tank-Pump Supply TS400-04

10 Elbow OBS135-12
11 Washer OBS135-11
12 Elbow OBS125-46A
13 Hosetail MTF-221
14 Hose TS400-04
15 Plug ME-P005
16 Connector ME-C014

Logic Parts Information 09-02-03/2

PREVIOUS HOME NEXT

TRAILED_9  9/7/07  14:26  Page 8



TS300S Skid Unit Sprayer - Pump (Shurflo)
Ref. Description Part No.

1 Motor OBS135S-1005
2 Drive Kit OBS135S-1006
3 Viton Valve Assembly OBS134S-1009
4 Upper Housing OBS135S-1008
5 Viton Check Valve Kit OBS135S-1009
6 Switch OBS135S-1010
7 Pumphead Complete OBS135S-1011

Motor Baseplate & Feet OBS135S-1012
Set screws-baseplate OBS135S-1013

Logic Parts Information 09-02-04/2

PREVIOUS HOME NEXT

TRAILED_9  9/7/07  14:26  Page 9



TS400 Trailed Sprayer - Tank Assembly
Ref. Description Part No.

1 Tank TS400-03
2 Basic Chassis SLB401
3 Tank Strap SLB101-04A
4 Tank Strainer TS400-06
5 Screw Cap OBS135-05
6 Filler Neck TS400-02
7 Set Screw Plastic FPSP 06016B

7a Nut/Washer Plastic FPNW 06B
8 Boom Mounting TS402
9 Nut Plain M10 FNP 10

10 Hand Wheel OBS135-17
11 Set Screw FSH 10030
12 Washer Flat M10 FWF 10
13 Nut Nylock M10 FNN 10
14 Insert Plastic FIP 050025
15 Seal SA135-1006
16 Bearing Inner BH 1205
17 Hub Complete SA135
18 Bearing Outer BH 1204
19 Nut Castle SA135-1009
20 Dust Cap SA135-1011
21 Wheel WT400
22 Nut Wheel Special SA135-1012
23 Insert Plastic FIP 040040
24 Swivel Hitch Draw Tube CM100-04
25 Swivel Hitch Nylon Bush CM100-03A
26 Swivel Hitch Thrust Washer CM100-01A
27 Coupling C900
28 Bolt FBH 12065
29 Bolt FBH 12070
30 Nut Nylock FNN 12
31 Switch Housing TS400-01
32 Wheel Stud SA135-1013
33 Insert Plastic FIP 060040
34 Tank Plug WW300-1021

Logic Parts Information 09-03-01/2

PREVIOUS HOME NEXT

TRAILED_9  9/7/07  14:26  Page 10



TS400 Trailed Sprayer - Pump Controls
Ref. Description Part No.

1 Pump OBS135-07
2 Flojet Filter Complete OBS135-24A
5 ‘O’ Ring Filter OBS135-20
6 Hose Clamp FHC 1720
7 ‘O’ Ring Pump OBS125-38
8 Pump Elbow OBS125-38
9 Hose Pump-Controls TS400-04

10 Tank Supply Elbow OBS135-12
11 Hose Supply TS400-04
12 Tank Washer OBS135-11
13 Nut Plastic Tank OBS125-1025
14 Pump Wire TS400-09
15 On/Off Switch Complete OBS125-1036
17 Rubber Switch Lever Cover ME-S008
18 Battery Supply Harness OBS125-1033
19 Set Screw M5 FSH 05025
20 Washer Flat M5 FWF 05
21 Nut Nylock M5 FNN 05
22 Switch Housing TS400-01

Logic Parts Information 09-03-02/2

PREVIOUS HOME NEXT

TRAILED_9  9/7/07  14:26  Page 11



TS400 Trailed Sprayer - Pressure Controls
Ref. Description Part No.

1-6 Control valve unit complete OBS135-04
1 End Cap OBS135-1005
2 ‘O’ Ring OBS135-1006
3 Valve Body OBS135-1007
4 Pressure control body OBS135-1008
5 End cap input OBS135-1009
6 Hose tail elbow OBS135-12
7 Female control mounting OBS135-02
8 ‘O’ Ring OBS135-1011
9 Wire retaining clip OBS135-1012

10 Tank fixing washer OBS135-1024
11 1⁄2'' tank fixing plastic nut OBS125-1025
12 Pressure gauge OBS125-44
13 ‘O’ Ring OBS135-1015
14 Male control mounting OBS135-03
15 ‘O’ Ring OBS135-1013
16 Wire retaining clip OBS135-1016
17 Male output hose tail OBS135-1017
18 Bolt M8 x 150 FBH 08150
19 Washer Flat M8 FWF 08
20 Nut nylock FNN 08
21 Hose clamp FHC 1518
22 Pump/Control hose OBS125-105
23 Control / boom hose OBS125-40
24 Female hose coupling OBS125-49

Logic Parts Information 09-03-03/2

PREVIOUS HOME NEXT

TRAILED_9  9/7/07  14:26  Page 12



TS400 Trailed Sprayer - Pump (Flojet)
Ref. Description Part No.

2 Check Valve OBS125-1014V
3 Diaphragm Kit OBS125-1013
8 Upper Housing OBS125-1017
9 Pressure Switch OBS125-1042

Logic Parts Information 09-03-04/2

PREVIOUS HOME NEXT

TRAILED_9  9/7/07  14:26  Page 13



TS400S Trailed Sprayer - Tank Assembly
Ref. Description Part No.

1 Tank  (Green) TS400-03
“     (White) TS250

2 Basic Chassis SLB401
3 Tank Strap SLB101-04A
4 Tank Strainer ( for Green Cap) TS400-06

“        “       ( for Red Cap) OBS620-09A
“       “        ( for Black Cap) TS250-1003

5 Screw Cap (Green) OBS135-05
“       “    (Red) OBS620-04
“       “    (Black) TS250-1001

6 Filler Neck ( for Green Tank) TS400-02
“       “    ( for White Tank) TS250-1002

7 Set Screw Plastic FPSP 06016B
7a Nut/Washer Plastic FPNW 06B
8 Boom Mounting TS402
9 Nut Plain M10 FNP 10

10 Hand Wheel OBS135-17
11 Set Screw FSH 10030
12 Washer Flat M10 FWF 10
13 Nut Nylock M10 FNN 10
14 Insert Plastic FIP 050025
15 Seal SA135-1006
16 Bearing Inner BH 1205
17 Hub Complete SA135
18 Bearing Outer BH 1204
19 Nut Castle SA135-1009
20 Dust Cap SA135-1011

Logic Parts Information 09-04-01/2

PREVIOUS HOME NEXT

TRAILED_9  9/7/07  14:26  Page 14



TS400S Trailed Sprayer - Tank Assembly
Ref. Description Part No.

21 Wheel WT400
22 Nut Wheel Special SA135-1012
23 Insert Plastic FIP 040040
24 Swivel Hitch Draw Tube CM100-04
25 Swivel Hitch Nylon Bush CM100-03A
26 Swivel Hitch Thrust Washer CM100-01A
27 Coupling C900
28 Bolt FBH 12065
29 Bolt FBH 12070
30 Nut Nylock FNN 12
31 Switch Housing TS400-01
32 Wheel Stud SA135-1013
33 Insert Plastic FIP 060040
34 Tank Plug WW300-1021

Logic Parts Information 09-04-02/2

PREVIOUS HOME NEXT

TRAILED_9  9/7/07  14:26  Page 15



TS400S Trailed Sprayer - Pump Assembly
Ref. Description Part No.

1 Pump OBS135S-07A
2 Socket MTF-003

3-6 Filter Complete OBS640S-01
7 Isolation Valve MTF-042
8 Hose Clamp FHC1720
9 Hose Tank-Pump Supply TS400-04

10 Elbow OBS135-12
11 Washer OBS135-11
12 Elbow OBS125-46A
13 Hosetail MTF-221
14 Hose TS400-04
15 Pump Plug ME-P005
16 Connector ME-C014

Logic Parts Information 09-04-03/2

PREVIOUS HOME NEXT

TRAILED_9  9/7/07  14:26  Page 16



TS400S Trailed Sprayer - Pressure Control
Ref. Description Part No.

1-6 Control valve unit complete OBS135-04
1 End Cap OBS135-1005
2 ‘O’ Ring OBS135-1006
3 Valve Body OBS135-1007
4 Pressure control body OBS135-1008
5 End cap input OBS135-1009
6 Hose tail elbow OBS135-12
7 Female control mounting OBS135-02
8 ‘O’ Ring OBS135-1011
9 Wire retaining clip OBS135-1012

10 Tank fixing washer OBS135-11
11 1⁄2'' tank fixing plastic nut OBS125-1025
12 Pressure gauge OBS135-1025
13 ‘O’ Ring OBS135-1015
14 Male control mounting OBS135-03
15 ‘O’ Ring OBS135-1013
16 Wire retaining clip OBS135-1016
17 Male output hose tail OBS135-1017
18 Bolt M8 x 150 FBH 08150
19 Washer Flat M8 FWF 08
20 Nut nylock FNN 08
21 Hose clamp FHC 1220
22 Pump/Control hose OBS125-105
23 Control / boom hose OBS125-40
24 Female hose coupling OBS125-49

Logic Parts Information 09-04-04/2

PREVIOUS HOME NEXT

TRAILED_9  9/7/07  14:26  Page 17



TS400S Trailed Sprayer - Pump (Shurflo)
Ref. Description Part No.

1 Motor OBS135S-1005
2 Drive Kit OBS135S-1006
3 Viton Valve Assembly OBS134S-1009
4 Upper Housing OBS135S-1008
5 Viton Check Valve Kit OBS135S-1009
6 Switch OBS135S-1010
7 Pumphead Complete OBS135S-1011

Motor Baseplate & Feet OBS135S-1012
Set screws-baseplate OBS135S-1013

Logic Parts Information 09-04-05/2

PREVIOUS HOME NEXT

TRAILED_9  9/7/07  14:26  Page 18



LDS100 Spreader - Hopper/Frame
Ref. Description Part No.

1 Agitator LDS101-1009
2 Hopper LDS101-1025
3 Mounting Frame LDS101-1026
5 Nut FNN10
6 Washer FWF10
7 Cup Spring FWS10
8 Bolt FBH08020
9 Split Pin FPC03025

10 Nut FND08
11 Washer FWF08
12 Nut FND08
13 Metering Device Support LDS101-1010
14 Round Head Bolt-Hopper LDS101-1019
15 Washer FWF08
16 Nut FND08
17 Washer FWF12
18 Round Head Bolt-Hopper LDS101-1019
19 Round Head Bolt-Hopper LDS101-1019
20 Round Head Bolt-Vane LDS101-1011
21 Agitator Support Flange LDS101-1012
22 Spreading Plate LDS101-1013
23 Bolt FBH10050
24 Washer FWS06
25 Nut FNP06
30 Washer FWF10
31 Bolt FNH10020
37 Nut FNN12
38 Washer FWF12
39 Bolt FBH12080
40 Wheel WT500
41 Metering Device LDS101-1014
42 Tie Rod LDS101-1015
43 Knob LDS101-1027
44 Lock LDS101-1017
45 Lever LDS102-103A
46 Spreading Vane LDS101-1016
47 Hand Grip (Plastic) LDS101-1020

Logic Parts Information 09-05-01/2

PREVIOUS HOME NEXT

TRAILED_9  9/7/07  14:26  Page 19



LDS100 Spreader - Hopper/Frame
Ref. Description Part No.

48 Engaging Lever LDS102-102A
49 Removable Drawbar LDS102-101A
50 Coupling C900
51 Plug LDS101-1024
52 Wheel Spacer LDS101-1023
56 Wheel Stud SAX75O-1007
57 Axle (Complete) LDS101-2006
58 Drawtube CM100-04
59 Nylon Bush CM100-03A
60 Thrust Washer CM100-01A
61 Bolt FBH 12070
62 Bush / Washer (Complete) LDS101-1055

Logic Parts Information 09-05-02/2

PREVIOUS HOME NEXT

TRAILED_9  9/7/07  14:26  Page 20



LDS100 Spreader - Axle Gearbox
Ref. Description Part No.

1 Nut Nyloc LDS101-1054
2 Washer LDS101-1045
3 Wheel Hub LDS101-1035
4 Circlip LDS101-1043
5 Bearing BH6205-2RS
6 Axle Gearbox Casing LDS101-2001
7 Drain Plug LDS101-2003
8 Key LDS101-1044
9 Half Shaft Driven LDS101-2002

10 Spring LDS101-1053
11 Ball Bearing LDS101-1052
12 Collar LDS101-1050
13 Seal LDS101-1033
15 Crown Wheel LDS101-1066
16 Bush LDS101-1051
17 Dog Clutch LDS101-1007
18 Circlip LDS101-1042
19 Selector Fork LDS101-1046
20 Selector Fork LDS101-1029
21 Selector Fork Rod LDS101-1037
22 Selector Fork Rod ‘O’ Ring LDS101-1038
23 Axle Casing LDS101-2004
25 Stub Axle LDS101-1036
27 Wheel Hub Non Driving LDS101-1041
29 Washer LDS101-1045
31 Allen Screw M8 X 20 LDS101-1032
32 Grease Nipple LDS101-2005
33 Differential Pinion Gear LDS101-1005
34 Key LDS101-1047
35 Bearing LDS101-1048
36 Spacer LDS101-1039
37 Bearing LDS101-1048
38 Seal LDS101-1049
39 Spreading Disc Support LDS101-1040
40 Washer M12 FWF12
41 Nut Nyloc M12 FNN12
42 Engaging Lever LDS102-102A
43 Bolt M3 x 20 FSH03020
44 Nut Nyloc M3 FNN03

Logic Parts Information 09-05-03/2

PREVIOUS HOME NEXT

TRAILED_9  9/7/07  14:26  Page 21



GDS200 Salt Spreader
Ref. Description Part No.

001 Hopper GDS200-001A
002 Hopper Deflector strip GDS200-179
003 Hopper Front Deflector Strip GDS200-118
004 Conveyor Nearside Panel GDS200-007LA
005 Conveyor Offside panel GDS200-007RA
006 Conveyor Bed GDS200-017A
007 Drive Roller Bearing GDS200-109
008 Drive Roller GDS200-108
009 Idle Pulley Seal GDS200-126
010 Conveyor Belt Idle Roller GDS200-110
011 Idle Roller Shaft GDS200-049
012 Conveyor Belt Cleaner GDS200-119
013 Chassis GDS200-013A
014 Axle GDS200-163A
015 Axle Drive Pulley GDS200-105
016 Axle Pulley seal GDS200-125
017 Bearing Pillow Block GDS200-127
018 Wheel Drive-Hub GDS200-164
019 Wheel Hub Washer GDS200-038
020 Wheel & Tyre Off Road WT950 L/R/ WT750

/On Road
021 End Cap 52 mm SA200-1010
022 Hub Heavy Duty SA900H
023 Handle Grip S201-30
024 ATV Drive Engagement Handle GDS200-151A
025 Drive Engagement Handle GDS200-032A
026 Handle Centre Link GDS200-030A
027 Handle Link Pivot Pin GDS200-053
028 Clip R 4 x 74 FCG04074SS
029 Handle Linkage Spring GDS200-114
030 Handle Bottom Link GDS250-046A
031 Drive Engagement Lever GDS200-016A
032 Engagement Lever GDS200-115

Return Spring
033 Idle Pulley Bush GDS200-099A
034 Idle Pulley GDS200-098

Logic Parts Information 09-06-01/2

PREVIOUS HOME NEXT

TRAILED_9  9/7/07  14:26  Page 22



GDS200 Salt Spreader
Ref. Description Part No.

035 Spur Reduction Gearbox GDS200-103
036 Transmission Guard GDS250-009A
037 Spur Gearbox Pulley GDS200-106
038 Rear Drive Belt GDS200-113
039 Main Drive Belt GDS200-112
040 Belt Trap GDS200-101A
041 Transmission Guard Cover GDS250-235A

(Bolt on )
042 Transmission Guard Latch GDS200-147
043 Agitator Handle GDS200-156
044 Agitator Handle Assembly GDS250-070A
045 Agitator-Connecting Spring GDS200-050
046 Spring Top Mounting GDS250-166A
047 Agitator GDS200-021A
048 Cam Housing Top Clamp Plate GDS250-012
049 Cam Housing GDS200-096
050 Agitator Cam Std/High Speed GDS200-034/

GDS200-234
051 Cam Housing Bottom GDS200-097

Clamp Plate
052 Disc Gearbox Std/High Speed GDS200-104/

GDS200-204
053 Spreader Disc Cone GDS200-131
054 Spreader Disc Assembly GDS200-182SS

(Stainless steel)
055 Rear Gearbox Mounting Profile GDS200-090
056 Drop Chute GDS250-132A
057 Drop Chute Side Deflector GDS250-134AL/AR
058 Crash Bar Sdt/ Road Legal GDS101/GDS102
059 Disc Deflector GDS200-044A
060 Disc Deflector Strip GDS200-144
061 Chassis – Hopper Brace GDS200-159SS
062 Deflector Bracket GDS200-062A
063 Pressure Strip Clamp Plate GDS200-085
064 Belt Cleaner Pressure Strip GDS200-120
065 Jack GDS200-172A
066 Jack Pin SLB600-07
067 Clip R 3 x 54 FCG03054SS

Logic Parts Information 09-06-02/2

PREVIOUS HOME NEXT

TRAILED_9  9/7/07  14:26  Page 23



GDS200 Salt Spreader
Ref. Description Part No.

068 Draw Tube CM100-04
069 Bush Nyloc CM100-03A
070 Thrust Washer CM100-01A
071 Coupling C900
072 Sluice Gate GDS250-005A
073 Shovel Holder GDS250-138A
074 Wheel Hub Key GDS200-141
075 Handle Link Retaining Collar GDS200-043
076 Hand Wheel FHW1675
077 Backing Plate LB500-01
078 Pin Linch FPL08
079 Mesh GDS200-102
080 Disc Gearbox Pulley GDS200-107
081 Coupling Assembly CMA600-01A
082 Deflector Strip Clamping Plate GDS200-178RSS
083 Drop Chute Spring GDS200-176

OPTIONAL
084 Crash Bar GDS102
085 Light Board LB500
086 Mudguard Bracket GDS105
087 Mudguard RH/LH GDS103/GDS104
088 Coupling Assembly CMA610/611/

612/613
089 Secondary Coupling

Bracket/Cable CM901
090 Plug Holder ME-P007
091 Durite Heavy Duty Terminal S216-048
092 Beacon GDS106
093 Support Stay GDS108-03A
094 Tonneau Cover GDS108-01
095 Bobbin Rope Hook OCT107-06

Logic Parts Information 09-06-03/2

PREVIOUS HOME NEXT

TRAILED_9  9/7/07  14:26  Page 24



GDS200 Salt Spreader

Logic Parts Information 09-06-04/2

PREVIOUS HOME NEXT

Ref. Description Part No.

FASTENERS
096 Bolt M12 x 150 x 2 Flat Washers Nyloc Nut FBH12150SS, FWF12SS, FNN12SS
097 Bolt M12 x 100 x 2 Flat Washers Nyloc Nut FBH12100SS, FWF12SS, FNN12SS
098 Bolt M12 x i0 x 2 Flat Washers Nyloc Nut FBH12090SS, FWF12SS, FNN12SS
099 Bolt M12 x 70 x 2 Flat Washes Nyloc Nut FBH12070SS, FWF12SS, FNN12SS
100 Bolt M12 x 65 x 2 Flat Washers Nyloc Nut FBH12065SS, FWF12SS, FNN12SS
101 Bolt M12 x 45 x 2 Flat Washers Nyloc Nut FBH12045SS, FWF12SS, FNN12SS
102 Bolt M10 x 270 x 2 Flat Washers Nyloc Nut FBH10270SS, FWF10SS, FNN10SS
103 Bolt M10 x 120 x 2 Flat Washers Nyloc Nut FBH10120SS, FWF10SS, FNN10SS
104 Bolt M10 x 75 x 2 Flat Washers Nyloc Nut FBH10075SS, FWF10SS, FNN10SS
105 Bolt M10 x 50 x 2 Flat Washers Nyloc Nut FBH10050SS, FWF10SS, FNN10SS
106 Bolt M10 x 45 x 2 Flat Washers Nyloc Nut FBH10045SS, FWF10SS, FNN10SS
107 Bolt M8 x 80 x 2 Flat Washers Nyloc Nut FBH08080SS, FWF08SS, FNN08SS
108 Bolt M8 x 70 x 2 Flat Washers Nyloc Nut FBH08070SS, FWF08SS, FNN08SS
109 Bolt M8 x 65 x 2 Flat Washers Nyloc Nut FBH08065SS, FWF08SS, FNN08SS
110 Bolt M6 x 40 x 2 Flat Washers Nyloc Nut FBH06040SS, FWF06SS, FNN06SS
111 S/Screw M10 x 35 x 2 Flat washers Nyloc Nut FSH10035SS, FWF10SS, FNN10SS
112 S/Screw M10 x 30 x 2 Flat Washers Nyloc Nut FSH10030SS, FWF10SS, FNN10SS
113 S/Screw M10 x 25 x 2 Flat Washers Nyloc Nut FSH10025SS, FWF10SS, FNN10SS
114 S/Screw M8 x 30 x 2 Flat Washers Nyloc Nut FSH08030SS, FWF08SS, FNN08SS
115 S/Screw M8 x 25 x 2 Flat Washers Nyloc Nut FSH08025SS, FWF08SS, FNN08SS
116 S/Screw M8 x 20 x 2 Flat Washers Nyloc Nut FSH08020SS, FWF08SS, FNN08SS
117 S/Screw M8 x 16 x 2 Flat Washers Nyloc Nut FSH08016SS, FWF08SS, FNN08SS
118 S/Screw M5 x 16 x 2 Flat Washers Nyloc Nut FSH05016SS, FWF05SS, FNN05SS
119 G/Screw M10 x 20 FSG10020SS
120 G/Screw M8 x 8 FSG08008SS
121 Nyloc Nut M16 FNN16SS
122 Wheel Nut M12 SA200-1006
123 Repair Washer M8 x 25 FWR08025SS
124 Flat Washer M16 FWF16SS
125 Spring Washer M8 FWS08SS
126 On/Off Toggle Switch S216-044
127 On/Off Switch Boot S216-045
128 Screw S/Tap Pan/H FSS06012
129 Pin Linch FPL06
130 G/Screw M8 x10 FSG08010SS
131 P/Rivet 4.8 x 10 FRP05010SS
132 Grease Nipple TA102-03

TRAILED_9  9/7/07  14:26  Page 25



LDS120/120DS - Main Frame
Ref. Description Part No.

1 Frame LDS120-1001
2 Drive Axle LDS120-1002
3 Easylock Hub LDS120-1003
4 Drive Coupling LDS120-1004
5 Bearing Bousing LDS120-1005
6 Drive Axle Bearings LDS120-1006
7 Key LDS120-1007
8 Driving Wheel LDS120-1008
9 Non Driving Wheel LDS120-1009

10 Wheel Bearings LDS120-1010
11 Bearing Spacer LDS120-1011
12 Wheel Nut LDS120-1012
13 Dust Cap LDS120-1013
14 Tyre LDS120-1014
15 Pointer LDS120-1015
16 Star Nut LDS120-1016
17 Shutter Lever LDS120-1017
18 Drive Lever LDS120-1018
19 Drive Operating Lever LDS120-1019
20 Hand Grip LDS120-1020
21 Shaft Guard LDS120-1021
22 Plastic Bush LDS120-1022
23 Tow Bar LDS120-1023
24 Tow Bar Stay LDS120-1024
25 Tow Bar Bolt LDS120-1025
26 Spinner Guard LDS120-1026
27 Gearbox LDS120-1027

Logic Parts Information 09-07-01/2

PREVIOUS HOME NEXT

TRAILED_9  9/7/07  14:26  Page 26



LDS120/120DS - Spinner and Hopper
1 Lid - LDS120 LDS120-1028
2 Hopper – LDS120 LDS120-1029
3 Agitator LDS120-1030
4 Agitator Bush LDS120-1031
5 Lower Shutter Plate LDS120-1032
6 Circlip LDS120-1033
7 Spinner Plate LDS120-1034
8 Spinner Fin LDS120-1035
9 Blower Fin LDS120-1036

10 Gearbox LDS120-1027
11 Pin LDS120-1038

Corrosion inhibitor (lds120ds) MLU-021

Logic Parts Information 09-07-02/2

PREVIOUS HOME NEXT

TRAILED_9  9/7/07  14:26  Page 27



LDS240/360 - Main Frame
Ref. Description Part No.

1 Frame LDS240-1001
2 Drive Axle LDS120-1002
3 Easylock Hub LDS120-1003
4 Drive Coupling LDS120-1004
5 Bearing Housing LDS120-1005
6 Drive Axle Bearings LDS120-1006
7 Key LDS120-1007
8 Driving Wheel LDS240-1002
9 Non Driving Wheel LDS240-1003

10 Wheel Bearings LDS120-1010
11 Bearing Spacer LDS120-1011
12 Wheel Nut LDS120-1012
13 Dust Cap LDS120-1013
14 Tyre LDS240-1004
15 Pointer LDS120-1015
16 Star Nut LDS120-1016
17 Shutter Lever LDS120-1017
18 Drive Lever LDS120-1018
19 Drive Operating Lever LDS120-1019
20 Hand Grip LDS120-1020
21 Shaft Guard LDS120-1021
22 Plastic Bush LDS120-1022
23 Tow Bar LDS120-1023
24 Tow Bar Stay LDS120-1024
25 Tow Bar Bolt LDS120-1025
26 Spinner Guard LDS120-1026
27 Gearbox LDS120-1027

Logic Parts Information 09-07-03/2

PREVIOUS HOME NEXT

TRAILED_9  9/7/07  14:26  Page 28



LDS240/360 - Spinner & Hopper
Ref. Description Part No.

1 Lid – LDS240 LDS240-1005
2 Hopper – LDS240 LDS240-1006
2 Hopper – LDS360 LDS240-1006

Hopper Extension LDS360-1001
– LDS360 (Not Shown)
Hopper Fixing Bolt LDS360-1002
c/w Nut & Washer

3 Agitator LDS120-1030
4 Agitator Bush LDS120-1031
5 Lower Shutter Plate LDS120-1032
6 Circlip LDS120-1033
7 Spinner Plate LDS120-1034
8 Spinner Fin LDS120-1035
9 Blower Fin LDS120-1036

10 Gearbox LDS120-1027
11 Pin LDS240-1038

Logic Parts Information 09-07-04/2

PREVIOUS HOME NEXT

TRAILED_9  9/7/07  14:26  Page 29



LDS700
Ref. Description Part No.

1 Drive Axle LDS700-1001
2 Easylock Hub LDS120-1003
3 Drive Coupling LDS120-1004
4 Gearbox LDS120-1027
5 Drive Operating lever LDS120-1019
6 Bearing Housing LDS700-1002
7 Driven Sprocket LDS700-1003
8 Tensioner LDS700-1004
9 Driving Wheel Rim Only LDS700-1005

10 Drive Axle Carrier LDS700-1006
11 Drive Chain LDS700-1007
12 Driving Sprocket LDS700-1008
13 Drive Wheel Axle LDS700-1009
14 Drive Axle Bearings LDS120-1006
15 Drawbar LDS700-1010
16 Drawbar Fixing Bolt LDS120-1025
17 Main Frame LDS700-1011
18 Drive Engagement Lever LDS700-1012
19 Shutter Off Lever LDS700-1013
20 Hand Grip LDS120-1020
21 Pointer LDS700-1014
22 Star Nut LDS120-1016
23 Drawbar Stay LDS700-1015
24 Prop Stand LDS700-1016

Logic Parts Information 09-07-05/2

PREVIOUS HOME NEXT

89 7

121110 13 14 2421 2322 15 161 2 3 4

6 5 20 19 18 17

TRAILED_9  9/7/07  14:26  Page 30



LDS700

Logic Parts Information 09-07-05/2

PREVIOUS HOME NEXT

Ref. Description Part No.

25 Wheel Rim Only LDS700-1017
26 Bearing Spacer LDS120-1011
27 Wheel Bearings LDS120-1010
28 Spinner Guard LDS700-1018
29 Hopper 700lt LDS700-1019
30 Plastic Bush LDS120-1022
31 Tyre LDS700-1020
32 Chain Guard LDS700-1021
33 Shaft Guard LDS120-1021
34 Dust Cap LDS120-1013
35 Hub Nut LDS700-1022
36 Wheel Nut LDS700-1023
37 Agitator LDS700-1024
38 Agitator Bush LDS120-1031
39 Lower Shutter Blate LDS700-1025
40 Circlip LDS120-1033
41 Spinner Plate LDS700-1026
42 Spinner Fin LDS700-1027
43 Pin LDS120-1038

29 39 38 40 423031 28 27

26

25

36

33 41 433732

35

34

TRAILED_9  9/7/07  14:26  Page 31



Logic Parts Information

PREVIOUS HOME NEXT

Livestock Feeders, Liquid Bowsers
Product

DSS200 PORTASNACKER

DSS400 MK1 TRAILED SNACKER

DSS450 MK2 TRAILED SNACKER

DSH850 MK2 1⁄2 TON TRAILED SNACKER

LMF MULTI-FEEDER

SLB100 SKID MOUNT BOWSER

SLB400 TRAILED BOWSER

LCF160 CHICK FEEDER

EBC-BD12 GAME FEEDER

SLB600 LIQUID BOWSER

LGF850 TRAILED GAME FEEDER

LIVE_10  9/7/07  14:24  Page 1



DSS200 Porta-Snacker - Body
Ref. Description Part No.

1 Main Body DSS200-01A
2 Lid DSS200-08A
3 Set Stud FSH08025
4 Flat Washer M8 FWF08
5 Plain Nut M8 FNP08
6 Nylock Nut FNN08
7 Battery Clamp DSS100-19
8 Battery Clamp Trim DSS100-40
9 Washer M10 FWF10

10 Plain Nut M10 FNP10
11 Rubber Catch DSS100-1005
12 Catch Pin DSS100-1006
13 Cotter Pin FPC02025
14 Blanking Cap DSS200-20A

Logic Parts Information 10-01-01/2

PREVIOUS HOME NEXT

LIVE_10  9/7/07  14:24  Page 2



DSS200 Porta-Snacker - Electrics
Ref. Description Part No.

1 Battery DSS100-39
2 Solenoid DSS100-37
3 Slide Rod DSS100-23
4 Solenoid Armature DSS100-24A
5 Spring Anchor Pin DSS100-26
6 Slide Spring DSS100-25
7 Bolt M10 x 50   FBH10050
8 Washer M10 FWF10
9 Plain Nut M10 FNN10

10 Nylock Nut M6 FNN06
11 Set Stud M6 FSH06020
12 Nyloc Nut M6 FNN06
13 Repair Washer M6 FWR06
14 Shake Proof Washer FWI06
15 7 Pin Socket & Cable DSS100-13
16 Pan Head Screw FSP05030
17 + Battery Lead DSS100-31A
18 -  Battery Lead DSS100-32A
19 Set Stud  M6 x 35 FSH06035
20 Set Stud M6 x 25 FSH06025
21 Shoulder Washer Insulator DSS100-35
22 Plain Nut M6 FNP06
24 Slide Roller DSS100-21
25 Allen Head Cap Screw FCS06030

Logic Parts Information 10-01-02/2

PREVIOUS HOME NEXT

LIVE_10  9/7/07  14:24  Page 3



DSS200 Porta-Snacker - Control Box
Ref. Description Part No.

1 Control Box Complete DSS100-38
2 7 Pin Plug DSS100-1007
3 Stadium Clip DSS100-1008
4 Counter Sunk Screw FCS06020

Repair Washer FWR06020
Nyloc Nut M6 FNN06

5 Control Box Sticker WS31

Logic Parts Information 10-01-03/2

PREVIOUS HOME NEXT

LIVE_10  9/7/07  14:24  Page 4



DSS400 Snacker - Body
Ref. Description Part No.

1 Body DSS100-01A
2 Lid DSS100-10A
3 Wheel & Tyre WT400
4 Towing Height Spacer DSS100-04
5 Coupling C100
6 Rubber Catch DSS100-1005
7 Catch Pin DSS100-1006
8 Cotter pin FPC02025
9 Bolt M8 x 25 FBH08025

10 Washer M8 FWF08
11 Nyloc Nut M8 FNN08
16 Battery Clamp DSS100-19
17 Battery Clamp Trim DSS100-40
18 Lid Buffer Trim DSS100-41
19 Body Buffer Trim DSS100-42
13 Bolt M10 x 70 FBH10070
12 Set Stud M10 x 25 FSH10025
14 Washer M10 FWF10
15 Nylock Nut M10  FNN10
20 Wheel Nut SA135-1012

Logic Parts Information 10-02-01/2

PREVIOUS HOME NEXT

LIVE_10  9/7/07  14:24  Page 5



DSS400 Snacker - Electrics
Ref. Description Part No.

1 Battery DSS100-39
2 Solenoid DSS100-37
3 Slide Rod DSS100-23
4 Solenoid Armature DSS100-24A
5 Spring Anchor Pin DSS100-26
6 Slide Spring DSS100-25
7 Slide Roller DSS100-21
8 Washer M10 FWF10
9 Groovless Circlip DSS100-30

10 + Battery Lead DSS100-31A
11 -  Battery Lead DSS100-32A
12 7 Pin Socket DSS100-33
13 Grommet DSS100-36
14 Pan Head Screw FSP05030
15 Set Stud M6 x 20 FSH06020
16 Lock Washer FW106
17 Nut Nyloc M6 FNN06
19 Set Stud M6x 35 FSH06035
20 Repair Washer M6 FWR06020
21 Allen Head Cap Screw FCS06030
22 Nut Plain M6 FNP06
23 Shoulder Washer Insulator DSS100-35

Logic Parts Information 10-02-02/2

PREVIOUS HOME NEXT

LIVE_10  9/7/07  14:24  Page 6



DSS400 Snacker - Control Box
Ref. Description Part No.

1 Control Box Complete DSS100-38
2 7 Pin Plug DSS100-1007
3 Stadium Clip DSS100-1008
4 Counter Sunk Screw FCS06020

Repair Washer FWR06020
Nyloc Nut M6 FNN06

5 Control Box Sticker WS31

Logic Parts Information 10-02-03/2

PREVIOUS HOME NEXT

LIVE_10  9/7/07  14:24  Page 7



DSS450 Snacker - Body
Ref. Description Part No.

1 Body DSS100-01A
2 Lid DSS100-10A
3 Wheel & Tyre WT400
6 Rubber Catch DSS100-1005
7 Catch Pin DSS100-1006
8 Cotter Pin FPC02025
9 Bolt M8 x 25 FBH08025

10 Washer M8 FWF08
11 Nyloc Nut M8 FNN08
18 Lid Buffer Trim DSS100-41
19 Body Buffer Trim DSS100-42
20 Wheel Nut SA135-1012
21 Swivel Hitch Draw Tube CM100-04
22 Coupling C900
23 Nylon Bush CM100-03A
24 Thrust Washer CM100-01A
25 Bolt M12 x 70 FBH12070
26 Bolt M12 x 65 FBH12065
27 Nyloc Nut M12 FNN12
28 Lid Spring DSS100-55

OPTIONAL EQUIPMENT
29 Mudguard DSS154

Logic Parts Information 10-03-01/2

PREVIOUS HOME NEXT

LIVE_10  9/7/07  14:24  Page 8



DSS450 Snacker - Electrics
Ref. Description Part No.

1 Control Box Cable/Plug DSS151-01
2 Solenoid & Bucket DSS152
3 Slide Rod DSS100-22A
4 Solenoid Armature DSS150-03
5 Spring Anchor Pin DSS100-26
6 Slide Spring DSS100-25
7 Slide Roller DSS100-21A
8 Washer M10 FWF10
9 Grooveless Circlip DSS100-30

10 Dust Cap DSS152-1001
11 Set Screw FSH06020
12 Nyloc Nut FNN06
13 Repair Washer FWR06020
14 Set Screw FSH06030

Logic Parts Information 10-03-02/2

PREVIOUS HOME NEXT

LIVE_10  9/7/07  14:24  Page 9



DSS450 Snacker - Control Box
Ref. Description Part No.

1 Control Box DSS151
2 Power Lead DSS152
3 Terminal DSS153-1001
4 Stadium Clip S216-047
5 Bolt M6 x 40 FBH06040
6 Washer M6 FWF06

Logic Parts Information 10-03-03/2

PREVIOUS HOME NEXT

LIVE_10  9/7/07  14:25  Page 10



DSH850 Snacker - Body
Ref. Description Part No.

1 Body DSH101-01A
2 Lid DSH101-14A
3 Wheel & Tyre WT800
6 Rubber Catch DSS100-1005
7 Catch Pin DSS100-1006
8 Cotter Pin FPC02025
9 Bolt M8 x 25 FBH08025

10 Washer M8 FWF08
11 Nyloc Nut M8 FNN08
18 Lid Buffer Trim DSH101-29
19 Body Buffer Trim DSH101-30
20 Wheel Nut SA135-1012
21 Swivel Hitch Draw Tube CM100-04
22 Coupling C900
23 Nylon Bush CM100-03A
24 Thrust Washer CM100-01A
25 Bolt M12 x 70 FBH12070
26 Bolt M12 x 65 FBH12065
27 Nyloc Nut M12 FNN12
28 Lid Spring DSS100-55
29 Mudguard FCT900-01A
30 Fixing Bracket DSH800-01A
31 Stub Axle OCT100-01A
32 Set Screw FSH08025
33 Washer M8 FWF08
34 Nyloc Nut FNN08
35 Bolt M10 x 65 FBH10065
36 Washer M10 FWF10
37 Nyloc Nut M10 FNN10
38 Set Screw M8 x 20 FSH08020
39 Washer M8 FWF08
40 Nyloc Nut M8 FNN08
41 Nyloc Nut M12 FNN12
42 Washer M12 FWF12
43 Jockey Wheel RT710-01

OPTIONAL EQUIPMENT
44 Sheep Fenders DSH801

Logic Parts Information 10-04-01/2

PREVIOUS HOME NEXT

LIVE_10  9/7/07  14:25  Page 11



DSH850 Snacker - Electrics
Ref. Description Part No.

1 Control Box Cable/Plug DSS151-01
2 Solenoid & Bucket DSS152
3 Slide Rod DSS100-22A
4 Solenoid Armature DSS150-03
5 Spring Anchor Pin DSS100-26
6 Slide Spring DSS100-25
7 Slide Roller DSS100-21A
8 Washer M10 FWF10
9 Grooveless Circlip DSS100-30

10 Dust Cap DSS152-1001
11 Set Screw FSH06020
12 Nyloc Nut FNN06
13 Repair Washer FWR06020
14 Set Screw FSH06030

Logic Parts Information 10-04-02/2

PREVIOUS HOME NEXT

LIVE_10  9/7/07  14:25  Page 12



DSH850 Snacker - Control Box
Ref. Description Part No.

1 Control Box DSS151
2 Power Lead DSS152
3 Terminal DSS153-1001
4 Stadium Clip S216-047
5 Bolt M6 x 40 FBH06040
6 Washer M6 FWF06

Logic Parts Information 10-04-03/2

PREVIOUS HOME NEXT

LIVE_10  9/7/07  14:25  Page 13



LMF100 Multi-Feeder - Body
Ref. Description Part No.

1 Hopper/Main body LMF100-01A
2 Mudguard only LMF103-01A

(to fit 22 x 11 x 8 tyre)
Mudguard Kit complete LMF103
(to fit 22 x 11 x 8 tyre)
Mudguard only LMF104-01A
(to fit 25 x 12 x 9 tyre)
Mudguard Kit complete LMF104
(to fit 25 x 12 x 9 tyre)

3 Mudguard fixing angle LMF103-02A
4 Mudguard spacer tube LMF103-03A
5 Bolt M8 x 55 FBH08055
6 Washer repair M8 FWR08025
7 Nut Nyloc M8 FNN08
8 Stub Axle, early / late SA135D/

SA140D
9 Bolt M12 x 60 FBH12060

10 Nut Nyloc M12 FNN12
11 Seal, early / late SA135-1006/

SA140-1006
12 Bearing inner, early / late BH1205/

BH1206
13 Hub Complete SA135D
14 Bearing Outer BH1204
15 Nut Castle SA135-1009
16 Dust Cap SA135-1011
17 Wheel Stud SA135-1013
18 Wheel Nut Special SA135-1012
19 Wheel/Tyre 22 x 11 x 8 WT400

Wheel/Tyre 22 x 11 x 8 (Carlisle) WT500
Wheel/Tyre 25 x 12 x 9 (Carlisle) WT800

20 Drawbar Bottom Cover LMF100-07
21 Set Stud M8 x 20 FSH08020
22 Nut Nyloc M8 FNN08
23 Set Stud M10 x 25 FSH10025
24 Nut Nyloc M10 FNN10

Logic Parts Information 10-05-01/2

PREVIOUS HOME NEXT

LIVE_10  9/7/07  14:25  Page 14



LMF100 Multi-Feeder - Body
Ref. Description Part No.

25 Animal Fender LMF102
26 Swivel Hitch Draw Tube CM100-04
27 Swivel Hitch Nylon Bush CM100-03A
28 Swivel Hitch Thrust Washer CM100-01A
29 Bolt M12 x 70 FBH12070
30 Bolt M12 x 65 FNH12065
31 Coupling C900
32 Nut Nyloc M12 FNN12
33 Tonneau Cover LMF101-01
34 Tonneau Support LMF101-02A

Tonneau Cover Complete LMF101
35 Triangle LB201
36 Bolt Roofing M6 x 20 FBR06020
37 Washer Repair FWR06020
38 Nut Nyloc M6 FNN06

PARTS NOT SHOWN
1⁄2 Tonne extension side kit LMF108

Logic Parts Information 10-05-02/2

PREVIOUS HOME NEXT

LIVE_10  9/7/07  14:25  Page 15



LMF100 Multi-Feeder - Slide/Motor
Ref. Description Part No.

1 Handwheel OBS135-17
2 Quantity Indicator Plate LMF100-27
3 Washer Repair M10 FWR10030
4 Motor Mounting LMF100-11A
5 Motor LMF100-31
6 Set Stud M6 x 15 FSH06015
7 Nut Nyloc M8 FNN08
8 Motor Arm LMF100-26
9 Bearing WAS100-410

10 Nut Nyloc M10 FNN10
11 Slide LMF100-03A
12 Bolt M10 x 35 FBH10035
13 Washer Flat M10 FWF10
14 Roller DSS100-21A
15 Nut plain M10 FNP10
16 Bolt M6 x 65 FBH08065
17 Nut Nyloc M8 FNN08
18 Slide bearing LMF100-25
19 Slide end cover LMF100-08
20 Plug 4 pin ME-P004
21 Power lead complete LMF106
22 Slide Spring LMF100-19
23 Set Stud M6 x 30 FSH0630
24 Washer M6 FWF06
25 Nut Nyloc M6 FNN06
26 Cleat Poly MSU-C013

Logic Parts Information 10-05-03/2

PREVIOUS HOME NEXT

LIVE_10  9/7/07  14:25  Page 16



LMF100 Multi-Feeder - Control Box
Ref. Description Part No.

1 Control Box LMF107
with counter complete
with wiring harness

1a (Not Shown) LMF105
Control box without 
counter c/p with wiring harness

2 Washer repair M6 FWR06020
3 Washer spring M6 FWS06
4 Nut plain M6 FNP06
5 Socket 4 pin ME-S019
6 Socket cover LMF105-03
7 Stadium clip S216-047
8 Cheese head M6 x 30 FSD06030
9 Fuse 20 amp ME-F013

Logic Parts Information 10-05-04/2

PREVIOUS HOME NEXT

LIVE_10  9/7/07  14:25  Page 17



LMF100 Multi-Feeder - 1⁄2 Tonne Extension Sides
Ref. Description Part No.

s 1⁄2 Tonne Extension Sides
Kit complete LMF108

1 Extension Side LMF108-01
2 Set Stud M8 x 15 FSH08015
3 Nut Nyloc M8 FNN08
4 Washer Flat M8 FWF08
5 Set Stud M8 x 20 FSH08020
6 Bobbin Rope Hook OCT107-06
7 Set Stud Che Hd Slot M5 x 16 FSD05016
8 Washer Flat M5 FWF05
9 Nut Nyloc M5 FNN05

10 Washer Repair M8 FWR08025
Extension Sides Tonneau LMF109
Cover Kit Complete

11 Tonneau Cover LMF109-01
12 Support Stay LMF109-02A

Logic Parts Information 10-05-05/2

PREVIOUS HOME NEXT

LIVE_10  9/7/07  14:25  Page 18



SLB100 Skid Unit Bowser - Tank Assembly
Ref. Description Part No.

1 Tank (Green) SLB100-01
“     (White) TS250

2 Skid Unit Chassis SLB101
3 Tank Strap SLB101-04A
4 Flat Washer FWF10
5 Nyloc Nut FNN10
6 Screw Cap (Green) OBS135-05

“            (Red)     OBS620-05
“             (Black) TS250-1001

7 Filler Neck ( for Green Tank) TS400-02
“     “       ( for White Tank) TS250-1002

8 Set Screw Plastic FPSP06016B
8 Nut\Washer Plastic FPNW06B

Logic Parts Information 10-06-01/2

PREVIOUS HOME NEXT

LIVE_10  9/7/07  14:25  Page 19



SLB400 Trailed Bowser - Tank Assembly
Ref. Description Part No.

1 Tank SLB100-01
2 Trailed Unit Chassis SLB401
3 Tank Strap SLB101-04A
4 Flat Washer FWF10
5 Nyloc Nut FNN10
6 Screw Cap (Green) OBS135-05
7 Filler Neck TS400-02
8 Set screw Plastic FPSP06016B

8a Nut \ Washer Plastic FPNW06B
9 Insert FIP080040

10 Insert FIP060040
11 Insert FIP040040
12 Oil Seal SA135-1006
13 Inner Bearing BH1204
14 Outer Bearing BH1205
15 Hub Nut SA135-1009
16 Hub Cap SA135-1011
17 Stub Axle Complete SA135
18 Wheel Stud SA135-1012
19 Wheel Nut SA135-1013
20 Wheel & Tyre WT400
21 Bolt FBH12070
22 Bolt FBH12065
23 Nyloc Nut FNN12
24 Draw Tube CM100-04
25 Nylon Bush CM100-04a
26 Thrust Washer CM100-03A
27 Hitch C900

Logic Parts Information 10-06-02/2

PREVIOUS HOME NEXT

LIVE_10  9/7/07  14:25  Page 20



SLB100/400 Skid Unit / Trailed Bowser - Hose Assembly
Ref. Description Part No.

1 Hosetail Elbow MTF-061
2 Seal SLB101-20
3 Plastic Nut SLB101-21
4 Hosetail SLB101-16
5 On \ Off Valve SLB101-18
6 Elbow SLB101-15
7 Hose SLB101-12
8 Hose Clips FCH5065
9 Hose Park Lug SLB101-50A

10 Hose Support SLB101-60A

Logic Parts Information 10-06-03/2

PREVIOUS HOME NEXT

LIVE_10  9/7/07  14:25  Page 21



SLB600 Liquid Bowser

Logic Parts Information 10-07-01/2

PREVIOUS HOME NEXT

Ref. Description Part No.

1 Tank Straps 600 ltr SLB601-02
2A Screwcap SLB601-1004
2B Screwcap Insert SLB601-1005

3 Tank Strainer SLB601-1001
4 Tank 600 ltr SLB601-01
5 Tank Cradle SLB600-01
6 Elbow 2" MBSP X 2" BARB MTF-061
7 Clip Hose JUB 60 - 65 mm FCH5065
8 Hose-Sump to Tap Outlet SLB620-01
9 Hosetail 2" X 2" MBSP SLB101-19

10 Tap On/Off 2" FBSP X 2" FBSP MTF-043
11 Seal 3.0 OD X 2.3 ID X 1⁄8 SLB101-20
12 Cam Lever 2" Male X 2" MBSP MTF-099
13 Cam Lever 2" Female X 2" BARB MTF-094

14A Hose 2" Tap to Tap SLB620-64
14B Hose - Tap to Pump 2" SLB620H-01

15 O Ring 57.0 mm ID X 63.0 mm OD MTF-240
16 Elbow 2" FBSP X 2" MBSP MTF-064
17 Tap Mounting Bracket Kit SLB620-60A
18 Chassis Assembly SLB600-02A
19 Swivel Hitch Draw Tube CM100-04
20 Swivel Hitch Nylon Bush CM100-03A
21 Coupling S/Hitch Bolt On CM220
22 Swivel Hitch Thrust Washer CM100-01A
23 Coupling 50 mm H/D Winterhoff C900
24 Hose 2" Tap to Pump SLB620-65
25 Hose Kit Nozzle Supply 2" X 2.35 SLB620-12
26 Nozzle Bracket SLB620-45
27 Menage Nozzle Kit SLB620-50A
28 Nozzle 2" FBSP - Menage SLS620-53
29 Nozzle Adaptor 2" FBSP X 1⁄2" SLB620-70
30 Flat Sealing Washer 1⁄2" OBS135-11
31 T PIECE 1⁄2" FBSP X 1⁄2" FBSP X 1⁄2" FBSP 1⁄2 MTF-056
32 Sprayline Plug OBS103-25
33 Nozzle 1⁄2" 31 ltr/min @ 40psi MTF-450
34 Rear Hoop Assy SLB620-40A

LIVE_10  9/7/07  14:25  Page 22



SLB600 Liquid Bowser

Logic Parts Information 10-07-02/2

PREVIOUS HOME NEXT

Ref. Description Part No.

35 Stub Axle LH & RH SA350L/SA350R
36 WL/TY 23 X 10.5-12 All Trail - W811 WT831
37 End Cap 52 mm SA200-1010
38 Jack Assy SLB600-05A
39 Honda Engine Pump 2" WP20 EHP200
40 Hose Section 2" X 5 mtr SLB620-20
41 Hose Tail 2" FBSP X 2" BARB MTF-225
42 Strainer 2" M BSP MTF-350
43 Bolt M12 X 110, Flat Washer, Nyloc Nut FBH12110, FWF12, FNN12
44 Bolt M12 X 65, Nyloc Nut FBH12065, FNN12
45 Bolt M12 X 70, Nyloc Nut FBH12070, FNN12
46 Bolt M8 X 40, Flat Washer, Nyloc Nut FBH08040, FWFO8, FNN08
47 S/Screw M12 X 35, Flat Washers, Nyloc Nut FSF12035, FWF12, FNN12
48 S/Screw M8 X 25, Flat Washers, Nyloc Nut FSH08025, FWF08, FNN08
49 S/Screw M8 X 20, Flat Washers, Nyloc Nut FSH08020, FWF08, FNN08
50 S/Screw M8 X 15, Flat Washer FSH08050, FWF08
51 BOLT M8 X 100, Flat Washers, Nyloc Nut FBH08100, FWF08, FNN08
52 Nyloc Nut M12 FNN12
53 Nut Plastic 2" SLB101-21
54 Cam Lever 2" Male X 2" FNPT MTF-098
55 Filler Neck Ring SLB601-1003
56 Filler Neck Seal SLB601-1002
57 S/Screw PAN HD M 5 X 16 ZP FSP05016
58 Cable Tie 370 mm Releaseable FCT370R
59 Jack Fixing Pin SLB600-07
60 Clip R  3 X 64 mm FCG03064
61 Hose-Outlet SLB620-10
62 Socket Union 2" FBSP MTF-006
63 Socket 2" MBSP X 2" MBSP MTF-066

LIVE_10  9/7/07  14:25  Page 23



LGF850 Trailed Game Feeder - Body
Ref. Description Part No.

1 Hopper/Main Body
2 Mudguard Only LMF104-01A

(to fit 25:10:12 tyre)
Mudguard Kit Complete LMF104
(to fit 25:10:12 tyre)

3 Mudguard Fixing Angle LMF103-02A
4 Mudguard Spacer Tube LMF103-03A
5 Bolt M8 x 55 FBH08055
6 Washer Repair M8 FWR08
7 Nut Nyloc M8 FNN08
8 Stub Axle Complete SA140D
9 Bolt M12 x 60 FBH12060

10 Nut Nyloc M12 FNN12
11 Seal SA140-1006
12 Bearing Inner BH1206
13 Hub Complete SA140D
14 Bearing Outer BH1204
15 Nut Castle SA135-1009
16 Dust Cap SA135-1011
17 Wheel Stud SA135-1013
18 Wheel Nut Special SA135-1012
19 Wheel/Tyre 25 x 10 x 12 WT801

(Traksmax)
20 Drawbar Bottom Cover LGF115-01
21 Set Stud M8 x 20 FSH08020
22 Nut Nyloc M8 FNN08
26 Swivel Hitch Draw Tube CM100-04
27 Swivel Hitch Nylon Bush CM100-03A
28 Swivel Hitch Thrust Washer CM100-01A
29 Bolt M12 x 70 FBH12070
30 Bolt M12 x 65 FBH12065

Logic Parts Information 10-08-01/2

PREVIOUS HOME NEXT

LIVE_10  9/7/07  14:25  Page 24



LGF850 Trailed Game Feeder - Body
Ref. Description Part No.

31 Coupling C900
32 Nut Nyloc M12 FNN12
33 Tonneau Cover LMF101-01
34 Tonneau Support LMF101-02A

Tonneau Cover Complete LMF101
35 Bobbin Rope Hook OCT107-06
36 Set Screw FSD05016

Cheese Head Slot M5
37 Nut Nyloc M5 FNN05
38 Washer Flat M5 FWF05
39 Washer Flat M8 FWF08
40 Manufacturers Plate Universal WP05
41 Sticker: Logic – 240 x 75 mm WS01
42 Sticker: - Mow Blades Danger WS10
43 Sticker: - Patent Applied For WS21
44 Sticker: - On/Off WS25
45 Sticker: - Tyre Pressure WS38
46 Sticker: - Serno/Plate 2 X 3⁄4 WS64
47 Sticker: WS68

- Read Operators Manual
48 Sticker: - Feed Qty Max Min WS70
49 Sticker: - Game Feeder WS131
50 Sticker: - Lgf850 WS132

Logic Parts Information 10-08-02/2

PREVIOUS HOME NEXT

LIVE_10  9/7/07  14:25  Page 25



LGF850 Trailed Game Feeder - Cover & Disc Drive
Ref. Description Part No.

1 Motor Support Panel LGF101-01
2 Hopper Mesh LGF101-08A
3 Mesh Support Bracket LGF101-03A
4 Set Screw M8 x 20 FSH08020
5 Washer Flat M8 FWF08
6 Set Screw M6 x 20 FSH06020
7 Washer Flat M6 FWF06
8 Mesh Clamping Plate LGF101-23
9 Motor Support Panel LGF101-02

End Bracket
10 Motor Disc Drive LGF101-22
11 Spacer-Disc Motor Mounting LGF101-14
12 Circlip 15mm FCE15
13 Washer Flat M16 FWF16
14 Bush Disc Drive Shaft Top LGF101-20
15 Disc Drive Tube LGF101-13
16 Disc Drive Shaft LGF101-15
17 Bush Disc Drive Shaft BottomLGF101-21
18 Hopper Outlet Plate LGF101-04
19 Disc Cover Plate LGF101-05
20 Disc Centre Cone LGF101-18
21 Washer Compression Disc FWCD40

M40 SC
22 Spreader Disc LGF101-17
23 Washer Flat Nylon FWN19

M19 x 34 x 1.5
24 Disc Locating Boss LGF101-19
25 Screw Countersunk Socket FSC08025

8 x 25
26 Disc Skid Plate Assembly LGF101-06A
27 Slide Deflector Hinge Assembly LGF101-11
28 Slide Deflector LGF101-09
29 Bolt Roofing M6 x 20 FBR06020
30 Nut Nyloc M6 FNN06

Logic Parts Information 10-08-03/2

PREVIOUS HOME NEXT

LIVE_10  9/7/07  14:25  Page 26



LGF850 Trailed Game Feeder - Cover & Disc Drive
Ref. Description Part No.

31 Washer Repair M6 FWR06020
32 Washer Repair M8 FWR08025
33 Nut Nyloc M8 FNN08
34 Bolt M8 x 90 FBH08090
35 Bobbin Rope Hook OCT107-06
36 Set Screw Che HD Slot M5 x 16 FSD05016
37 Washer Flat M5 FWF05
38 Nut Nyloc M5 FNN05
39 P Clip 8 mm FCC11
40 Grubscrew Skt M6 x 06 FSG06006

Logic Parts Information 10-08-04/2

PREVIOUS HOME NEXT

LIVE_10  9/7/07  14:25  Page 27



LGF850 Trailed Game Feeder - Slide/Motor
Ref. Description Part No.

1 Hand wheel OBS135-17
2 Quantity Indicator Plate LMF100-27
3 Washer Repair M10 FWR10030
4 Motor Mounting LGF115-10A
5 Motor LMF100-31
6 Set Screw M6 x 15 FSH06015
7 Nut Nyloc M8 FNN08
8 Motor Striker Arm LMF100-26A
9 Bearing WAS100-410

10 Nut Nyloc M10 FNN10
11 Slide Shut Off Assembly LGF115-02A
12 Bolt M10 x 40 FBH10040
13 Washer Flat M10 FWF10
14 Roller DSS100-21A
15 Nut Plain M10 FNP10
16 Bolt M8 x 70 FBH08070
17 Nut Nyloc M8 FNN08
18 Slide Bearing LMF100-25
19 Slide End Cover LMF100-08
20 Plug 5 Pin ME-P008
21 Power Lead LGF107-01
22 Slide Spring LMF100-19
23 Set Screw M6 x 35 FSH06035
24 Washer Flat M8 FWF08
25 Nut Nyloc M8 FNN08
26 Cleat Poly 4-10mm MSU-C014
27 Washer Repair M6 FWR06020
28 Cleat Poly 8-20mm MSU-C015
29 Power Lead To Disc Motor LGF107-02
30 Set Screw M8 x 20 FSH08020

Logic Parts Information 10-08-05/2

PREVIOUS HOME NEXT

LIVE_10  9/7/07  14:25  Page 28



LGF850 Trailed Game Feeder - Slide/Motor
Ref. Description Part No.

31 Cable Guide LGF101-10
32 Hopper Outlet Plate LGF101-04
34 Micro Switch ME-S027
35 Power Lead To Micro Switch LGF107-03
36 Set Screw Pan Head M3 x 20 FSP03020
37 Washer Flat M3 FWF03
38 Nut Nyloc M3 FNN03
39 Nut Nyloc M6 FNN06
40 Washer Flat M6 FWF06
41 Splash Guard LGF115-03
42 Grommet Rubber 6.3mm ME-G002
43 Washer Repair M8 FWR08025
44 Cover Plate – Micro-Switch LGF115-11

Mk2 Slide/Motor Parts List
50 LGF Motor Arm LGF115-12A
51 Switch M12 Econ Rge ME-S032

Npn Pre-w
52 Relay F-Rel 40A Spco 12 Vdc ME-R007
53 Nut Nyloc M5 FNN05
54 S/Posi Pan HD M5 x 8 FSP05008

Logic Parts Information 10-08-06/2

PREVIOUS HOME NEXT

LIVE_10  9/7/07  14:25  Page 29



LGF850 Trailed Game Feeder - Control Box Parts
Ref. Description Part No.

1 Control Box Harness Complete LGF105
1 Control Box LMF105-01
2 Washer Repair M6 FWR06020
3 Washer Spring M6 FWS06
4 Nut Plain M6 FNP06
5 Socket 5 Pin ME-S025
6 Socket Cover LMF105-03
7 Stadium Clip S216-047
8 Cheese Head M6 x 30 FSD06030
9 Fuse 20 Amp ME-F013

10 Lead Battery/Control Box LMF107-01
11 Lead Control Box/Socket LGF105-01

NOT SHOWN
Control box with extended cable LGF111

Logic Parts Information 10-08-07/2

PREVIOUS HOME NEXT

LIVE_10  9/7/07  14:25  Page 30



LGF850 Trailed Game Feeder - 1⁄2 Tonne Extension Sides Kit Parts
Ref. Description Part No.

1⁄2 Tonne Extension Sides LMF108
Kit complete

1 Extension Side LMF108-01
2 Set Stud M8 x 15 FSH08015
3 Nut Nyloc M8 FNN08
4 Washer Flat M8 FWF08
5 Set Stud M8 x 20 FSH08020
6 Bobbin Rope Hook OCT107-06
7 Set Stud Che Hd Slot M5 x 16 FSD05016
8 Washer Flat M5 FWF05
9 Nut Nyloc M5 FNN05

10 Washer Repair M8 FWR08025

Extension Sides LMF109
Tonneau Cover Kit Complete

11 Tonneau Cover LMF109-01
12 Support Stay LMF109-02A

Logic Parts Information 10-08-08/2

PREVIOUS HOME NEXT

LIVE_10  9/7/07  14:25  Page 31



Logic Parts Information

PREVIOUS HOME NEXT

Forestry Equipment
Product

THT200 TIMBER HAULER

THT400 TIMBER TRAILER

WIN100 ELECTRIC WINCH

PB800 POLE BOGIE

FOR_11  9/7/07  14:16  Page 1



THT200 Timber Hauler - Winch
Ref. Description Part No.

1-27 Winch Complete THT200-27
1 Handle THT200-1001
2 Washer THT200-1002
3 Rope Keeper Clamp THT200-1002
4 Nut Nyloc M10 THT200-1002
6 Nut (Spring Kit complete) THT200-1003
7 Set Stud  (Spring Kit complete) THT200-1003
8 Spacer  (Spring Kit complete) THT200-1003
9 Ratchet Pawl THT200-1003

(Spring Kit complete)
10 Ratchet Spring THT200-1003

(Spring Kit complete) 
11 Nut Nylock THT200-1004
12 Nut Nylock THT200-1005
13 Brake Disk THT200-1006
14 Ratchet Assembly THT200-1007
15 Pinion Gear Assembly THT200-1008
16 Friction Disc THT200-1009
17 Spacer Tube THT200-1010
18 Bolt THT200-1011
19 Drum Assembly THT200-1012
20 Frame THT200-1013
21 Bush THT200-1014
22 Bush THT200-1015
23 Pinion Shaft THT200-1016
24 Gear Cover THT200-1017
25 Washer Thrust THT200-1018
26 Retaining Ring THT200-1019
27 Nut Nylock THT200-1020

Logic Parts Information 11-01-01/2

PREVIOUS HOME NEXT

FOR_11  9/7/07  14:16  Page 2



THT200 Timber Hauler - Frame
Ref. Description Part No.

1 Main Frame THT200-01A
2 ‘U’ Pivot Plate THT200-11A
3 Nut plain M10 FNP10
4 Set Stud M10 x 25 FSH10025
5 Locking Pin THT200-30
6 Roll Pin WAS100-168
7 Locking Spring THT200-32
8 ‘U’ Pivot Frame THT200-17A
9 Pivot Tube Clamp THT200-22A

10 Ratchet Strap THT200-26
11 Roller THT200-15
12 Bolt M12 x 150 FBH12150
13 Washer Flat M12 FWF12
14 Nut Nyloc M12 FNN12
15 Winch THT200-27
16 Winch Cable/Hook THT200-28
17 Bolt M12 x 65 FBH12065
18 Coupling C900
19 Set Stud M8 x 20 FSH08020
20 Washer Spring M8 FWS08
21 Washer Flat M8 FWF08
22 Swivel Hitch Draw Tube CM100-04
23 Swivel Hitch Nylon Bush CM100-03A
24 Swivel Hitch Thrust Washer CM100-01A
25 Seal SA135-1006
26 Bearing Inner BH1205
27 Hub Complete SA135
28 Bearing Outer BH1204
29 Nut Castle SA135-1009
30 Dust Cap SA135-1011
31 Wheel/Tyre WT400
32 Wheel Nut Special SA135-1012
33 Wheel Stud SA135-1013
34 Washer Flat M10 FWF10
35 Nut Nyloc M10 FNN10

Logic Parts Information 11-01-02/2

PREVIOUS HOME NEXT

FOR_11  9/7/07  14:16  Page 3



WIN100 WARN A2000 Winch
Ref. Description Part No.

1 Knob , Clutch Dial WIN100-1001
2 End Housing  Complete WIN100-1002
2 End Housing  w/o Clutch WIN100-1003
3 Square Nut WIN100-1004
4 Retaining Ring WIN100-1005
5 Cam Follower WIN100-1006
6 Thrust Plate WIN100-1007
6 Thrust Plate w/o Clutch WIN100-1008
7 Sun Gear Stage 2 WIN100-1009
8 Carrier Assy. Stage 2 WIN100-1010
9 “        “           “    3 WIN100-1011

10 Drum Support (Incl.bushing) WIN100-1012
11 Cable Protector WIN100-1013
12 Drum Bushing WIN100-1014
13 Drum WIN100-1015
14 Button Head Screw WIN100-1016
15 Terminal Kit 3/16 wire WIN100-1017
16 Wire Rope  3/16 x 50’ WIN100-1018
17 Tie Rod WIN100-1019
18 Drive Shaft WIN100-1020
18 “       “     w/o clutch WIN100-1021
19 Thrust Washer WIN100-1022
20 Clutch Return Spring WIN100-1023
21 Carrier Assy. Stage1 WIN100-1024
22 End Housing Stage 1 WIN100-1025
23 Socket Head Cap Screw  5⁄8 WIN100-1026
24 “         “       “        “      1⁄2 WIN100-1027
25 Hook, 1/4 Clevis WIN100-1028
26 Mounting Plate, Fairlead WIN100-1029
27 Hex Head Cap Screw WIN100-1030
28 Washer Lock 5/16 WIN100-1031
29 Motor Shaft Bushing WIN100-1032

Logic Parts Information 11-02-01/2

PREVIOUS HOME NEXT

FOR_11  9/7/07  14:16  Page 4



WIN100 WARN A2000 Winch
Ref. Description Part No.

30 Armature WIN100-1033
31 Motor 12v WIN100-1035
32 Cap Assy. WIN100-1037
33 Cable Assy. Black 36” WIN100-1038
34 Boot, Electric Terminal WIN100-1039
35 Sun Gear Stage 1 WIN100-1040
36 Control Switch WIN100-1041
37 Nut Acorn 1⁄4 x 20 WIN100-1042
38 “U” Bolt WIN100-1043
39 Cable Assy  Black 72” WIN100-1044
40 Solenoid WIN100-1045
41 Cable Assy Red 72” WIN100-1046
42 Boot Electric Terminal WIN100-1047
43 Splice 20 guage WIN100-1048
44 Cable Assy Black 24” WIN100-1049
45 Nut Sef retaining WIN100-1050
46 Hex Head Machine Screw WIN100-1051

Logic Parts Information 11-02-02/2

PREVIOUS HOME NEXT

FOR_11  9/7/07  14:16  Page 5



Logic Parts Information

PREVIOUS HOME NEXT

Accessories
Product

ATV056 WEATHERSTOP CAB

ATV070-076 WINDSCREEN PARTS

ACC_12  9/7/07  14:17  Page 1



ATV056 Weatherstop Cab
Ref. Description Part No.

1 Front Screen ATV056-2010
2 Side Window ATV056-2009
3 Roof Frame ATV056-2012
4 Rear Frame ATV056-2011
5 Wiper Motor ATV056-2003
6 Wiper Arm ATV056-2007
7 Wiper Blade ATV056-2008
8 ‘J’ Bolt FBJ08025075
9 ‘ U ‘ Bolt FBU08025055

10 Hinge Pin ATV056-2002
12 Nyloc Nut FNN08
13 Flat Washer FWF08
14 Set Screw FSH08025
15 Fixing Plate ATV056-04

Packing Plate ATV056-05
Fixing Stay ATV056-03
Poly Cleat MSU-C012
Fuse Holder ME-F003
Fuse ME-F015
Hinge bracket ATV056-2001
Cab Cover ATV056-2004
Door Catch ATV056-2005
Pan Head Screw FSP06035SS
Pan Head Screw FSP06040SS
Pan Head Screw FSP06060SS
Nyloc Nut FNN06
Plain nut FNP06
Flat Washer FWF06

Logic Parts Information 12-01-01/2

PREVIOUS HOME NEXT

ACC_12  9/7/07  14:17  Page 2



ATV070-076 Windscreen Parts
Ref. Description Part No.

Windscreen Only ATV070-1001
Fitting Kit  (Std.) ATV070-1001
Fitting Kit  (Honda 400) ATV075-1001
Plastic Bolt FPSP06020B
Plastic Nut FPNW06B

N.B. If coloured Fairing is required order complete product

Logic Parts Information 12-02-01/2

PREVIOUS HOME NEXT

ACC_12  9/7/07  14:17  Page 3



PREVIOUS HOME NEXT

Contact Numbers

International Contact Numbers

Parts / Returns Authorisation

John Bell / Andrew Flannagan

Telephone: 
Switchboard:

e-mail:
website:

Warranty 
email:

Accounts 
Tel:
e-mail:

Direct 01434 610 500      
01434 606 661

parts@logictoday.co.uk 
www.logictoday.co.uk

warranty@logictoday.co.uk

01434 606661 
accounts@logictoday.co.uk

Telephone:

e-mail:

website:

+44 1434 606 661

parts@logictoday.co.uk
warranty@logictoday.co.uk
accounts@logictoday.co.uk

www.logictoday.co.uk

CONTACT  9/7/07  14:18  Page 1

Logic Parts Information

mailto:parts@logictoday.co.uk
mailto:warranty@logictoday.co.uk
mailto:accounts@logictoday.co.uk
https://logictoday.co.uk
https://logictoday.co.uk
mailto:parts@logictoday.co.uk
mailto:warranty@logictoday.co.uk
mailto:accounts@logictoday.co.uk


Logic Parts Information

PREVIOUS HOME NEXT

Product Guarantee Warranty Claims Procedure
Logic products are guaranteed against faulty workmanship and
materials for a period of 6 months from the date of purchase.

On engine powered equipment, the engine manufacturers
guarantee will apply, any claims being subject to their terms
and conditions.

All claims must be made in writing within 28 days of the
alleged failure.

Claims must be submitted on a Logic Warranty Claim Form.

We will not accept invoices for work carried out.

All defective parts must be kept for inspection until the claim
has been settled and if requested, returned to Logic.

The customer must bring equipment for repair to the dealer.

Claims for travelling time will be rejected unless
previously authorised.

This guarantee becomes void if unauthorised modifications have
been made, or if parts not manufactured, supplied or approved
by Logic have been fitted to the machine.

We accept no liability for normal wear and tear, misuse or abuse,
or where recommended maintenance has not been carried out.

All guarantee work must be authorised by Logic prior to any
work being done. 

Work carried out without our authority may not be reimbursed.

This guarantee is in addition to and does not diminish your
statutory or legal rights.

CLAIMS PROCEDURE

All warranty work must be authorised by Logic prior to any
work being done. Work carried out without Logic’s consent
may not be reimbursed.

1 Contact Logic with details of problem. (This may reduce 
time and cost required to resolve a known problem).

2 You may be asked to estimate the cost of labour required
to effect any repair.

3 You will then be sent a claim form to complete and return
to Logic when the repair has been completed.

NOTE: Any parts replaced must be retained as you may
be asked to return these to Logic for inspection.

CONTACT  9/7/07  14:18  Page 2



Logic Parts Information

PREVIOUS HOME NEXT

Returned Goods / Discrepancies
All returns must have prior authorisation and a
Returned Material Authorisation (RMA) Number before
any goods are returned to Logic.

Telephone 01434 610 500 for an authorisation number. 

Any goods returned for credit which have been correctly
supplied may incur a handling charge of 20 %. 

Goods which have been supplied to special order will not be
accepted for credit.

Damage or shortages on deliveries must be reported within 3
days of receipt of the Shipment.

CONTACT  9/7/07  14:18  Page 3



Logic Parts Information

PREVIOUS

CLICK HERE

HOME NEXT

Parts Information for this product is currently unavailable
For further details, please contact us.

To go to Contact Page

CONTACT  9/7/07  14:18  Page 4



Logic Parts Information

PREVIOUS HOME NEXT

Carriage
The following methods of shipping are available dependant
upon the weight & size of the shipment :-

UK MAINLAND
Next Working Day Delivery  by close of business
Next Working Day Delivery before noon*
Next Working Day Delivery before 10.30am*
Next Working Day Delivery before 9.30am*
Saturday Delivery*
Saturday Delivery before noon*
1st Class Mail
Royal Mail Special Delivery
Delivery by Logic Transport 

OFFSHORE & CHANNEL ISLANDS ( Inc. N.Ireland & R.O.I.)
3 Day Service 
Next Working Day Delivery
(Only available in certain areas)

EXPORT
By arrangement.

* N.B. AM & Saturday deliveries incur extra costs.
Quotations available on request

CONTACT  9/7/07  14:18  Page 5



Logic Parts Information

PREVIOUS HOME NEXT

Parts Order Form
There are three ways by which our order form can be completed.

1  Print a blank form, complete manually, scan and email to parts@logictoday.co.uk

2 Complete the order form attached to this file, print to pdf and email to parts@logictoday.co.uk

3 Complete the order form attached to this file and click the link parts@logictoday.co.uk at the 
bottom of the form, this sends the form directly to us as an e-mail attachment.

N.B. To complete the form using this option you will need to have
Adobe Acrobat Approval installed on your PC.
This software is available at a nominal cost and is available from
www.adobe.co.uk/products/acrapproval/

if you need assistance in obtaining a copy, please contact us.

CLICK HERE

CLICK HERE

To go to order form
(Print a blank form and complete manually)

To go to order form
(Complete electronically, print and e-mail)

ORDER LINK  9/7/07  14:19  Page 1

http://www.adobe.co.uk/products/acrapproval/main.html


Foundry Industrial Estate
Bridge End, Hexham 
Northumberland
NE46 4JL
United Kingdom

Invoice To: Deliver To:
(if different)

Postcode Postcode

PARTS ORDER FORM
Logic Sales Order No.

Order date:

Required by date:

A/C Ref:

Customer Order Ref:

Ordered by:

Contact No.:

Delivery method:

Page      of  

Line Part Number Description Qty Unit Price Total Price

TotalHOME

Telephone:     01434 610 500 

International Telephone:     +44 1434 606 661 

Email:  parts@logictoday.co.uk



Foundry Industrial Estate
Bridge End, Hexham 
Northumberland
NE46 4JL
United Kingdom

Invoice To: Deliver To:
(if different)

Postcode Postcode

PARTS ORDER FORM
Logic Sales Order No.

Order date:

Required by date:

A/C Ref:

Customer Order Ref:

Ordered by:

Contact No.:

Delivery method:

Page      of  

Line Part Number Description Qty Unit Price Total Price

TotalSend this form to:  parts@logictoday.co.ukHOME

Telephone:     01434 610 500 

International Telephone:     +44 1434 606 661 

Email:  parts@logictoday.co.uk


	gb.com
	www.logic.gb.com not found - TalkTalk


	Invoice: 
	In: 
	line1: 
	line2: 
	line3: 
	line4: 
	line5: 
	line6: 

	Del: 
	line1: 
	line2: 
	line3: 
	line4: 
	line5: 
	line6: 
	line7: 

	Order: 
	line1: 
	line2: 
	line3: 
	line4: 

	Ord: 
	line1: 

	Con: 
	line1: 

	Delivery: 
	line1: 
	line2: 

	Line: 
	line1: 
	0: 
	1: 
	2: 
	3: 
	4: 
	5: 
	6: 
	7: 
	8: 
	9: 
	10: 
	11: 
	12: 
	13: 
	14: 
	15: 
	16: 
	17: 
	18: 
	19: 
	20: 
	21: 
	22: 
	23: 


	Part: 
	line1: 
	0: �
	1: 
	2: 
	3: 
	4: 
	5: 
	6: 
	7: 
	8: 
	9: 
	10: 
	11: 
	12: 
	13: 
	14: 
	15: 
	16: 
	17: 
	18: 
	19: 
	20: 
	21: 
	22: 
	23: 


	Description: 
	line1: 
	0: 
	1: 
	2: 
	3: 
	4: 
	5: 
	6: 
	7: 
	8: 
	9: 
	10: 
	11: 
	12: 
	13: 
	14: 
	15: 
	16: 
	17: 
	18: 
	19: 
	20: 
	21: 
	22: 
	23: 


	Qty: 
	line1: 
	0: 
	1: 
	2: 
	3: 
	4: 
	5: 
	6: 
	7: 
	8: 
	9: 
	10: 
	11: 
	12: 
	13: 
	14: 
	15: 
	16: 
	17: 
	18: 
	19: 
	20: 
	21: 
	22: 
	23: 


	Unit: 
	line1: 
	0: 
	1: 
	2: 
	3: 
	4: 
	5: 
	6: 
	7: 
	8: 
	9: 
	10: 
	11: 
	12: 
	13: 
	14: 
	15: 
	16: 
	17: 
	18: 
	19: 
	20: 
	21: 
	22: 
	23: 


	Price: 
	line1: 
	0: 0
	1: 0
	2: 0
	3: 0
	4: 0
	5: 0
	6: 0
	7: 0
	8: 0
	9: 0
	10: 0
	11: 0
	12: 0
	13: 0
	14: 0
	15: 0
	16: 0
	17: 0
	18: 0
	19: 0
	20: 0
	21: 0
	22: 0
	23: 0


	Totalbox: 
	line1: 0

	Page1: 
	line: 

	Of: 
	line1: 



